v/ 7

lllustrated Parts Manual

Model
S80SL

3121326

October 15, 2013

ANSI

l‘ﬁ
An Oshkosh Corporation Company







REVISION LOG

October 1, 2006 - Original Issue of Manual (Manual Edited to B/M 0010695 Revision 3)
February 28, 2007 - Revised Manual (Manual Edited to B/M 0010695 Revision 6)
June 15, 2007 - Revised Manual (Manual Edited to B/M 0010695 Revision 6)
November 1, 2007 - Revised Manual (Manual Edited to B/M 0010695 Revision 7)
January 31, 2008 - Revised Manual (Manual Edited to B/M 0010695 Revision 9)
July 31, 2008 - Revised Manual (Manual Edited to B/M 0010695 Revision 9)

May 15, 2009 - Revised Manual (Manual Edited to B/M 0010695 Revision 10)
November 15, 2010 - Revised Manual (Manual Edited to B/M 0010695 Revision 10)
April 8, 2011 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)

July 11, 2011 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
October 3, 2011 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
February 24, 2012 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
June 29, 2012 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
September 21, 2012 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
January 31, 2013 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
April 18, 2013 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)

July 16, 2013 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)
October 15, 2013 - Revised Manual (Manual Edited to B/M 0010695 Revision 13)

3121326 80SL



REVISION LOG

80SL 3121326



FIGURE NO. TITLE
SECTION 1-FRAME . . . ettt ettt e e e e e e e e
1-1 STEERING INSTALLATION . . . . .o e
1-2 REAR AXLE INSTALLATION . . ... .
1-3 WHEEL DRIVE INSTALLATION . . . ... e
1-4 DRIVE MOTOR ASSEMBLY. . . .. ..o e
1-5 DRIVE HUB ASSEMBLY . ... .. e
1-6 LEVELING CYLINDERS INSTALLATION. . .......... ...
1-7 LADDER INSTALLATION. . . ..o e
SECTION 2-GROUND CONTROLS . . .. v eveeeeneeeaeeeeaeanenens
2-1 VALVE SIDE COMPONENTS INSTALLATION . .................
2-2 MAIN VALVE ASSEMBLY . ... . e
2-3 HAND PUMP ASSEMBLY . ... . e
2-4 DRIVE VALVE ASSEMBLY. . . ... oo e
2-5 MAIN TERMINAL BOX ASSEMBLY . . ...... ..
2-6 ENGINE SIDE COMPONENTS INSTALLATION . ................
2-7 ENGINE INSTALLATION . . ... e
2-8 PISTON PUMP ASSEMBLY . . . . ... e
2-9 HOODS INSTALLATION . ... e
SECTION 3-SCISSORS ARMS .. ..o ueoeeneee e e,
3-1 SCISSORS ARMS INSTALLATION .. ... ..o
SECTION 4 -PLATFORM. . . ..t ee et e e e et e e e
4-1 PLATFORM AND ACCESSORIES INSTALLATION .. .............
4-2 PLATFORM CONSOLE ASSEMBLY & INSTALLATION ...........
4-3 DRIVE/STEER CONTROLLER ASSEMBLY ... ........ .. ...
SECTION 5-CYLINDER . .. vt ee et e e et e e
5-1 AXLE LOCKOUT CYLINDER ASSEMBLY .. ...... ...
5-2 LIFT CYLINDER ASSEMBLY . . . ... e
5-3 LEVELING CYLINDER ASSEMBLY . ....... .. ..
5-4 PLATFORM EXTENSION CYLINDER ASSEMBLY ...............
5-5 STEERING CYLINDER ASSEMBLY. . . ... ...
SECTION 6-HYDRAULIC . . . .o e ee et et e et e e e e
6-1 HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021263) ... .........
6-2 HYDRAULIC DIAGRAM (S/N 1200021263 TO PRESENT)
SECTION 7 -ELECTRICAL . .. e ee et et e et e e e e
7-1 ELECTRICAL SCHEMATIC .. ... . e
7-2 HARNESS COMPONENTS INSTALLATION .. ..................
SECTION 8-DECALS . . . ettt ettt e e e et e e e
8-1 DECAL INSTALLATION . . ..o e
SECTION 9 - RECOMMENDED SERVICE PARTS STOCK. ............

3121326

TABLE OF CONTENTS

80SL

PAGE NO.



TABLE OF CONTENTS

FIGURE NO. TITLE PAGE NO.
SECTION 10-SPECIALOPTIONS .. ... .ttt ittt ittt a s iia s snansnnanens 10-1
SECTION 11 -PARTNUMBERINDEX ........ ...ttt iiiiiiia s 11-1

ii 80SL 3121326



3121326

SECTION 1
FRAME

80SL

1-1



SECTION 1 FRAME

FIGURE 1-1. STEERING INSTALLATION

3121326

80SL

1-2



SECTION 1 FRAME

FIGURE 1-1. STEERING INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275565 Ref. STEERING INSTALLATION F
1 Not Used
2 0711232 1 Bolt M12 x 150mm
3 0761210 3 Bolt M12 x 20mm
4 0761214 8 Bolt M12 x 30mm
5 Not Used
6 3331215 1 Nut M12
7 4832100 11 Lockwasher M12
8 H900014 1 Steer Cylinder Assembly (See Section 5 for Breakdown)
9 2160016 3 Fitting, Grease (was p/n S000141)
10 S001613 2 O-Ring
11 S001614 2 Ring
12 S200252 1 Washer
13 S200253 1 Washer
14 Not Used
15 S201585 1 Tie-Bar
16 S201586 1 Spindle (Left)
16A S900322 1 Bushing
17 S201587 1 Spindle (Right)
17A S900322 1 Bushing (Not Shown)
18 S201588 2 Cap
19 S201589 2 Pin
20 S900085 1 Pin
21 S900088 1 Pin
22 S900214 2 Ring
23 4812100 2 Flatwasher M12
24 S000142 6 Cap, Grease Fitting
25 2160018 3 Fitting, 90° Grease
S201598 Ref. FRAME WELDMENT
101 to 177 Not Used
178 S200911 4 Bushing
3121326 80SL 1-3




SECTION 1 FRAME

FIGURE 1-2. REAR AXLE INSTALLATION

3121326

80SL

1-4



SECTION 1 FRAME

FIGURE 1-2. REAR AXLE INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275564 Ref. REAR AXLE INSTALLATION J
1 0100019 A/R Compound, Locking
2 0701222 2 Bolt M12 x 70mm
3 0712026 8 Bolt M20 x 90mm
4 0760819 8 Bolt M8 x 20mm
5 0761214 5 Bolt M12 x 30mm
6 3291005 4 Locknut M10
7 3293605 1 Locknut M36
8 3332011 8 Nut M20
9 Not Used
10 4031614 8 Capscrew M5 x 50mm
11 4032018 4 Capscrew M10 x 70mm
12 Not Used
13 4812000 8 Flatwasher M10
14 4812100 2 Flatwasher M12
15 4831900 8 Lockwasher M8
16 4832100 9 Lockwasher M12
17 5242000 16 Flatwasher M20 Hardened
18 E000376 2 Switch, Limit
19 H900009 2 Axle Lockout Cylinder Assembly (See Section 5 for Breakdown)
20 2160016 5 Fitting, Grease
21 Not Used
22 S001640 2 Bumper
23 S201591 1 Pivot, Axle
24 S201592 1 Oscillating Axle Weldment
24A S001557 2 Bushing
25 S201593 2 Cover
26 S201594 1 Pin
27 S201595 2 Pin
28 S201596 2 Pin
29 S201597 1 Plate
30 S900186 1 Cover, Switch
31 S900189 2 Bushing
32 S900190 2 Bushing
33 1 Plate, End Options:
S900191 Prior to S/N 1200022194
S900231 S/N 1200022194 to Present
34 S900209 2 Plate
35 S$900210 2 Seal
36 0701224 2 Bolt M12 x 80mm
37 0700510 8 Bolt M5 x 20mm
38 3290505 8 Locknut M5
39 4811600 16 Flatwasher M5
40 S000142 5 Cap, Grease Fitting
41 S900211 2 Bushing
42 4831600 8 Lockwasher M5
3121326 80SL 1-5




SECTION 1 FRAME

FIGURE 1-3. WHEEL DRIVE INSTALLATION

10 REAR (SHOWN)
11 FRONT (NOT SHOWN) \
000 0|

12 REAR (SHOWN)
13 FRONT (NOT SHOWN)

1-6 80SL 3121326



SECTION 1 FRAME

FIGURE 1-3. WHEEL DRIVE INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275566 Ref. WHEEL DRIVE INSTALLATION G
1 Not Used
2 0761215 8 Bolt M12 x 35mm
3 0771619 24 Bolt M16 x 55mm
4 4832100 8 Lockwasher M12
5 5241600 24 Flatwasher M16 Hardened
6 H000219 4 Drive Hub Assembly (See Figure 1-5 for Breakdown)
7 H000443 4 Drive Motor Assembly (See Figure 1-4 for Breakdown)
8 Not Used
9 5272611 8 Capscrew M16 x 35mm
10 4032013 8 Capscrew M10 x 45mm
11 4032015 8 Capscrew M10 x 55mm
12 HO000331 2 Shock Valve Assembly (Rear Axles) (No Replacement Parts
Available - Replace Complete Valve)
13 H000723 2 Travel Valve Assembly (Front Axles) (No Replacement Parts
Available - Replace Complete Valve)
0275708 Ref. TIRE AND WHEEL INSTALLATION C
101 S900327 2 Wheel & Tire Assembly - Foam Filled (Right Side)
102 $900328 2 Wheel & Tire Assembly - Foam Filled (Left Side)
Ref. Note: Assemblies may require ballast/foam filling to
manufacturer’s specifications prior to installing on a
machine. Refer to Operation & Safety or Service &
Maintenance Manuals. Purchase individual tire and/or rim
only if able to foam fill tire & wheel assembly, otherwise,
purchase complete assembly.
70000154 4 Rim
70000153 4 Tire
103 S004000 24 Cap, Wheel Nut
3121326 80SL 1-7




SECTION 1 FRAME

FIGURE 1-4. DRIVE MOTOR ASSEMBLY

P
@ 20
@
& t T —
© > D
&> S
— I s
T ——
iy’ &>

1-8 80SL 3121326



SECTION 1 FRAME

FIGURE 1-4. DRIVE MOTOR ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H000443 Ref. DRIVE MOTOR ASSEMBLY D
1to2 Not Used
3 7027861 1 Seal, Dust
4 Not Used
5 Use 7020127 1 Seal, Shaft
6 Not Used
7 7020128 1 Race, Bearing
8 7020129 1 Bearing, Needle
9to 12 Not Used
13 See Note 1 Shaft & Housing (Note: Not Available - Purchase Complete
Assembly)
14 7027941 1 Shaft, Cardan
15 Not Used
16 Use 7020127 3 O-Ring
17 7027939 1 Plate, Distributor
18 See Note 1 Gear Set (Note: Not Available - Purchase Complete Assembly)
19 7027940 1 Cover, End
20 Use 7020127 7 Washer
21 See Note 7 Screw M8 x 45mm (Note: Not Available - Purchase Locally)
22t0 25 Not Used
26 7020127 1 Seal Kit - HO00443 Motor (Includes ltems 3,5,16 & 20)

3121326

80SL

1-9




SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY

12 @6“ )
O

61

-
T
N O
I
>

o (™ ™~

1-10 80SL

O

47 — 41 A
6 Z #’ \IJ' iiT|I|,liII 42
L4 o

3121326



SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H000219 Ref. DRIVE HUB ASSEMBLY - COMPLETE E
1 Not Used
2 See Note 1 Spindle (Note: Not Available - Purchase Complete Assembly)
3to4 Not Used
5 See Note 1 Hub (Note: Not Available - Purchase Complete Assembly)
6 70000239 1 Gear Ring
7 See Note 1 Cover (Note: Not Available - Purchase Complete Assembly)
8 See Note 1 Flange (Note: Not Available - Purchase Complete Assembly)
9 See Note 1 Coupling (Note: Not Available - Purchase Complete Assembly)
10 See Note 1 Thrustwasher (Note: Not Available - Purchase Complete
Assembly)
11 See Note 1 Thrustwasher (Note: Not Available - Purchase Complete
Assembly)
12 See Note 1 Circlip (Note: Not Available - Purchase Locally)
13 Not Used
14 See Note 3 Planetary Gear (Note: Not Available - Purchase Complete
Assembly)
1510 16 Not Used
17 See Note 3 Pin (Note: Not Available - Purchase Complete Assembly)
18 See Note 6 Thrustwasher (Note: Not Available - Purchase Complete
Assembly)
19 See Note 6 Spacer (Note: Not Available - Purchase Complete Assembly)
20to 25 Not Used
26 70000240 1 Sun Pinion
27 to 32 Not Used
33 See Note 1 Piston (Note: Not Available - Purchase Complete Assembly)
34 70000241 16 Spring
35 70000242 5 Disc
36 70000243 6 Disc
37 70000244 1 Lock Nut
38 Not Used
39 70000245 2 Bearing
40 70000246 1 Bearing
41 70000247 1 Bearing
42 See Note 6 Bearing (Note: Not Available - Purchase Complete Assembly)
43 See Note 1 Circlip (Note: Not Available - Purchase Locally)
44 See Note 1 Circlip (Note: Not Available - Purchase Locally)
45 See Note 1 Disc (Note: Not Available - Purchase Complete Assembly)
46 See Note 1 Circlip (Note: Not Available - Purchase Locally)
47 See Note 1 Plug (Note: Not Available - Purchase Locally)
48 70000248 1 O-Ring
49 70000249 2 O-Ring
50 70000250 1 O-Ring
51 70000251 1 O-Ring
52 70000252 1 O-Ring
53 70000253 1 Oil Seal
54 70000254 1 Gasket
55 70000255 1 O-Ring
56 70000256 1 Blocking Ring
3121326 80SL 1-11




SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
57 70000257 1 O-Ring
58 70000258 1 Blocking Ring
59 See Note 8 Screw (Note: Not Available - Purchase Locally)
60 See Note 2 Screw (Note: Not Available - Purchase Locally)
61 See Note 2 Screw (Note: Not Available - Purchase Locally)
62 See Note 2 Plug (Note: Not Available - Purchase Locally)
63 See Note 2 Washer (Note: Not Available - Purchase Complete Assembly)
64 See Note 1 Plug (Note: Not Available - Purchase Locally)
65 See Note 1 Disc (Note: Not Available - Purchase Complete Assembly)
66 70000259 6 Threaded Stud
67 70000260 1 O-Ring
68 70000346 1 Reduction Gear Kit
69 S003991 6 Nut, Wheel
See Note 1 Seal Kit - HO00219 Hub (Note: Not Available - Purchase

Individual Parts)

1-12 80SL 3121326




SECTION 1 FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3121326

80SL

1-13




SECTION 1 FRAME

FIGURE 1-6. LEVELING CYLINDERS INSTALLATION

3
H 1 ﬁ ;E
4— 13
22 <
W ﬂ ﬁ N /1
11— ® :® %@\
@ e @

12

W

@
A
S

‘ o
°

N

25 (LEFT FRONT/
RIGHT REAR)

19 (RIGHT FRONT/
LEFT REAR)

15 (LEFT FRONT/

IGHT REAR)
14 (RIGHT FRONT/
LEFT REAR)
2 9
—

1-14 80SL 3121326



SECTION 1 FRAME

FIGURE 1-6. LEVELING CYLINDERS INSTALLATION
ITEM # PART NUMBER QTY. DESCRIPTION REV.
0275571 Ref. LEVELING CYLINDERS INSTALLATION E

1 4031510 16 Capscrew M4 x 30mm

2 0700817 8 Bolt M8 x 45mm

3 0700818 16 Bolt M8 x 50mm

4 0700833 16 Bolt M8 x 160mm

5 0701627 16 Bolt M16 x 100mm

6 0700608 16 Bolt M6 x 16mm

7 0701018 8 Bolt M10 x 50mm

8 4832000 8 Lockwasher 10mm

9 4832300 16 Lockwasher 16mm

10 4831700 16 Lockwasher 6mm

11 4831900 40 Lockwasher 8mm

12 E000269 4 Connector, Strain Relief

13 E000359 4 Switch, Limit

14 H900008 2 Leveling Cylinder Assembly (Right Front and Left Rear) (See Sec-
tion 5 for Breakdown)

15 H900010 2 Leveling Cylinder Assembly (Left Front and Right Rear) (See Sec-
tion 5 for Breakdown)

16 HO000558 2 Valve Assembly (8 Bar - Front) (No Replacement Parts Available -
Replace Complete Valve)

17 HO000559 2 Valve Assembly (1 Bar - Rear) (No Replacement Parts Available -
Replace Complete Valve)

18 S001640 4 Bumper

19 S201599 2 Cover, Switch (Right Front and Left Rear)

20 $900002 4 Plate, Cover

21 S900003 4 Gasket

22 S900021 4 Bracket, Switch Mounting

23 S900102 4 Plate

24 S900103 8 Spacer

25 S900187 2 Cover, Switch (Left Front and Right Rear)

26 2160016 4 Fitting, Grease

27 S000142 4 Cap, Grease Fitting

3121326 80SL 1-15




SECTION 1 FRAME

FIGURE 1-7. LADDER INSTALLATION

3121326

80SL

1-16



SECTION 1 FRAME

FIGURE 1-7. LADDER INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275570 Ref. LADDER INSTALLATION C
1 4 Bolt M10 Options:
0761012 25mm Length (Prior to S/N 1200020819)
0761010 20mm Length (S/N 1200020819 to Present)
2 4812000 4 Flatwasher M10 (Prior to S/N 1200020819)
3 4832000 4 Lockwasher M10
4 S201601 1 Ladder Assembly D
3820510 33 Rivet
S004014 11 Tread Plate
3121326 80SL 117




SECTION 1 FRAME

FIGURE 1-7. LADDER INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

80SL

3121326




3121326

SECTION 2
GROUND CONTROLS

80SL

2-1



SECTION 2

2-2

GROUND CONTROLS

FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION

80SL

3121326



SECTION 2 GROUND CONTROLS

FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275593 Ref. VALVE COMPARTMENT INSTALLATION E
1 0700617 2 Bolt M6 x 45mm
2 0760813 4 Bolt M8 x 25mm
3 0761014 12 Bolt M10 x 30mm
4 0761015 4 Bolt M10 x 35mm
5 3290605 2 Locknut M6
6 4811700 4 Flatwasher M6
7 Not Used
8 4831900 4 Lockwasher M8
9 4832000 16 Lockwasher M10
10 H000019 1 Solenoid Valve
7012986 1 Call
7012941 1 Cartridge
7010543 1 Seal Kit - 7012941 Cartridge
11 HO000121 1 Main Valve Assembly (See Figure 2-2 for Breakdown)
12 1 Hand Pump Assembly Options:
H000285 S/N 1200020465 to S/N 1200021263 (See Figure 2-3 for
Breakdown)
320066 S/N 1200021263 to Present (No Breakdown Available at Time
of Printing)
13 H000436 1 Drive Valve Assembly (See Figure 2-4 for Breakdown)
14 S201613 1 Bracket, Main Valve
15 S900089 1 Bracket, RH Valve
16 S900192 1 Bracket, LH Valve
17 0700817 2 Bolt M8 x 45mm
18 0700820 1 Bolt M8 x 60mm
19 3290805 3 Locknut M8
20 4811900 3 Flatwasher M8
21 1001103611 1 Bracket, Hand Pump (S/N 1200021263 to Present)
22 DL0113 1 Lever, Hand Pump (S/N 1200021263 to Present)
0275636 Ref. FUEL TANK INSTALLATION D
101 HO000038 16.5ft/5m Hose, Fuel Line (Return)
102 HO000039 16.5ft/5m Hose, Fuel Line (Supply)
103 HO000040 4 Clamp, Hose
104 HO000048 1 Fitting, Fuel Hose (Return)
105 HO000049 1 Fitting, Fuel Hose (Supply)
106 HO000051 2 Strap, Fuel Tank Mounting
107 H000412 1 Tank, Fuel
107A 70000902 1 Cap, Fuel
108 3290805 2 Locknut M8
109 4831900 4 Lockwasher M8
110 471678 A/R Tie Strap (Not Shown)
111 8007986 6 Mount, Tie Strap (Not Shown)
3121326 80SL 2-3




SECTION 2 GROUND CONTROLS

FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275720 Ref. GROUND CONTROLS INSTALLATION E
201 0700815 4 Bolt M8 x 35mm
202 0760610 6 Bolt M6 x 20mm
203 0761010 4 Bolt M10 x 20mm
204 1787217 2 Clamp, Battery Hold-Down
205 Not Used
206 3290605 6 Locknut M6
207 3290805 A/R Locknut M8
208 4811700 12 Flatwasher M6
209 4811900 A/R Flatwasher M8
210 4832000 4 Lockwasher M10
211 8008750 2 Battery
212 A/R Loom / Shield, Cable Options (Not Shown):
E000072 6m/20ft Prior to S/N 1200025000
E000009 6.3m/21ft S/N 1200025000 to Present
213 E900032 1 Ground Control Panel Assembly (See Items 301-316 for
Breakdown)
214 E900072 1 Electrical Tray Assembly (See ltems 401-414 for Breakdown)
215 4831900 A/R Lockwasher M8
216 E000005 8.2m/27ft Loom / Shield, Cable (Not Shown) (S/N 1200025000 to Present)
217 E000084 3.3m/11ft Loom / Shield, Cable (Not Shown) (S/N 1200025000 to Present)
E900032 Ref. GROUND CONTROL PANEL ASSEMBLY F
Ref. Note: All machines from start of production to revision D
have been updated to revision E.
301 0760608 2 Bolt M6 x 16mm
302 3290605 2 Locknut M6
303 4060802 4 Guard, Switch
304 4360314 2 Switch, Toggle
305 4360671 1 Switch, Toggle
306 4360469 1 Switch, Key
306A 2860030 1 Key, Replacement
307 4360475 1 Switch, Emergency Stop
308 4360698 1 Switch, Toggle
309 4811700 3 Flatwasher M6
310 E000059 1 Switch, Battery Isolator
70001114 1 Handle
311 E900033 1 Plate, Switch Mounting
312 E900034 1 Decal, Ground Control
313 E900048 1 Light, Indicator
314 E900055 1 Harness, Ground Control (See Section 7 for Breakdown)
315 4811702 1 Flatwasher M6 (Wide)
316 5001443 1 Chain Assembly (Includes Mounting Plate & Attaching Ring)
E900072 Ref. ELECTRICAL TRAY ASSEMBLY C
401 0760605 4 Bolt M6 x 10mm
402 0760610 4 Bolt M6 x 20mm
2-4 80SL 3121326




FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM # PART NUMBER QTy. DESCRIPTION REV.
403 0760810 1 Bolt M8 x 20mm
404 3290605 4 Locknut M6
405 3290805 1 Locknut M8
406 4031605 4 Capscrew M5 x 10mm
407 4811700 8 Flatwasher M6
408 4811900 2 Flatwasher M8
409 4831600 4 Lockwasher M5
410 4831700 4 Lockwasher M6
411 E000044 1 Switch, Tilt
412 E000063 1 Horn
413 E900063 1 Terminal Box Assembly (See Figure 2-5 for Breakdown)
414 S200265 1 Panel, Electrical Carrier
0275567 Ref. ENGINE INSTALLATION G
501 to 510 Not Used
511 1 Control Box, Deutz Engine Options:
Use 1001094781 Prior to S/N 1200016563 (was p/n H005559)
1001094781 S/N 1200016563 to Present
70001352 1 PC Board with LEDs
70001353 1 E-Prom w/Software
70001355 1 Diode
70000634 1 Hourmeter
70000635 2 Switch, Pushbutton
70001122 4 Mount, Vibration
3121326 80SL 2-5




SECTION 2 GROUND CONTROLS

FIGURE 2-2. MAIN VALVE ASSEMBLY

3121326

80SL

2-6



SECTION 2 GROUND CONTROLS

FIGURE 2-2. MAIN VALVE ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H000121 MAIN CONTROL VALVE ASSEMBLY D
1 Not Used
2 H000116 1 Section, Pump (Left Side)
8007939 1 Seal Kit - HO00116 Section
2A 8007944 1 Pilot Supply Assembly
2B 7027912 1 Relief Assembly
3 H000352 1 External Pilot Supply
4 7028847 8 Valve Section (With Relief Valve) (All Functions Except Lift) (was
p/n HO00188)
8007935 8 Seal Kit - 7028847 Section (was p/n HO00031)
5 H000542 1 Valve Section (Without Relief Valve) (Lift Functions Only)
8007935 1 Seal Kit - HO00542 Section (was p/n HO00031)
6 H000580 1 End Plate
See Note 1 Seal Kit - HO00580 Section (Note: Use Item 18)
7 1 Valve, Relief (Platform Function Only) Options:
H000602 Prior to S/N 1200016203
HO000609 S/N 1200016203 to Present
8 H005250 15 Valve, Relief (All Functions Except Lift Function)
9 1 Spool (Platform) Options:
H000390 Prior to S/N 1200016203
H000514 S/N 12000162083 to Present
10 H005279 1 Spool (Drive 2)
11 H000516 1 Spool (Lift)
12 H000207 1 Spool (Steer)
13 H000389 4 Spool (Outrigger)
14 HO000191 7 Electrical Activator (on-off) (All Functions Except Drive & Drive 2)
8007954 7 Seal Kit - HO00191 Electrical Activator (was p/n HO00032)
7028846 28 Screw, Mounting
7028849 7 DIN Connector (Black)
15 H000206 2 Electrical Activator (Proportional High) (Drive & Drive 2
Functions)
8007954 2 Seal Kit - HO00206 Electrical Activator (was p/n H000032)
7028846 8 Screw, Mounting
8007953 2 DIN Connector (White)
16 7028893 8 Mechanical Activation Assembly (was p/n H000187)
8007894 8 Seal Kit - 7028893 Mechanical Activator (was p/n H005248)
16A 1003107 16 Nut, Seal (2 per Assembly)
8007915 16 Pin, Threaded (2 per Assembly)
16B 0318854 32 Screw (4 per Assembly)
16C H005247 8 Base & Lever Assembly (1 per Assembly)
16D 0307544 8 Screw (1 per Assembly)
0893076 8 Washer (1 Per Assembly)
17 Not Used
18 H000397 1 Assembly Kit (Includes Hardware & Seals for Between Valve
Sections)
7028848 9 Seal Kit for Between Valve Sections (was p/n H005249)
Note: One Seal Kit does both sides of section.
19to0 22 Not Used
23 HO000514 1 Spool (Drive 1)
3121326 80SL 2-7



L0z
wom m - SN%
i O\ >
@ /h@ T e1e Qﬁf oo
> @@

3121326

SECTION 2 GROUND CONTROLS

FIGURE 2-3. HAND PUMP ASSEMBLY

80SL

2-8



SECTION 2 GROUND CONTROLS

FIGURE 2-3. HAND PUMP ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H000285 Ref. HAND PUMP ASSEMBLY E
1 70000513 1 Pump Assembly (See Items 101-117 for Breakdown)
2 70000528 1 Valve Assembly (See ltems 201-220 for Breakdown)

70000513 Ref. PUMP ASSEMBLY

101 70000514 1 Valve, Suction

102 See Note 1 Plug (Note: Not Available - Purchase Locally)

103 See Note 1 Plug (Note: Not Available - Purchase Locally)

104 See Note 1 Body (Note: Not Available - Purchase Pump Assembly)

105 70000515 1 Rod, Connecting

106 70000516 1 Lever

107 70000517 1 Piston

108 70000518 1 Seal

109 70000519 2 Seal

110 70000520 2 Pin

111 70000521 6 Ring, Retaining

112 70000522 2 Ball

113 70000523 1 Ring

114 70000524 1 Washer

115 70000525 1 Ring, Internal Retaining

116 70000526 2 Seal

117 70000527 2 Spring
70000528 Ref. VALVE ASSEMBLY

201 See Note 1 Body (Note: Not Available - Purchase Valve Assembly)

202 70000529 3 Ball

203 70000530 8 Ring

204 See Note 2 Bolt M8 x 8mm (Note: Not Available - Purchase Locally)

205 70000531 1 Spinner (Not Shown)

206 70000532 1 Spring

207 See Note 1 Plug (Note: Not Available - Purchase Locally)

208 70000533 1 Screw

209 70000534 1 Fitting, Straight

210 70000535 2 Seal

211 70000536 1 Spring

212 See Note 1 Nut M10 (Note: Not Available - Purchase Locally)

213 70000537 1 Seal

214 See Note 1 Setscrew (Note: Not Available - Purchase Locally)

215 70000538 1 Relief, Valve

216 70000539 1 Pin, Ball Driving

217 70000540 1 Plate, Seal

218 70000541 1 Valve Body

219 70000542 1 Knob Assembly

220 70000543 1 Valve Body

3121326 80SL 2-9




SECTION 2 GROUND CONTROLS

FIGURE 2-4. DRIVE VALVE ASSEMBLY

2-10 80SL

3121326



SECTION 2 GROUND CONTROLS

FIGURE 2-4. DRIVE VALVE ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H000436 Ref. DRIVE VALVE ASSEMBLY D
1t03 Not Used
4 70000269 2 Spool Valve
70000385 A/R Coil
Ref. Note: Coil Nut, and Seal Kit Not Currently Available
5 70000270 16 DIN Screw
6 70000267 2 Flow Divider
7 70000271 2 Spool Valve
70000385 A/R Coil
Ref. Note: Coil Nut, and Seal Kit Not Currently Available
8 70000333 2 DIN Connector (Gray)
9 70000332 2 DIN Connector (Black)
3121326 80SL 2-11




SECTION 2 GROUND CONTROLS

FIGURE 2-5. MAIN TERMINAL BOX ASSEMBLY

A=)

QRIVTT=ATARNIIRD
QREAT=AT ARIRD /
QRGN ARIORN
QU= AT AR \
QDR =T AR
QROTET=AT ARG N~

%QQEEEEE// -

80SL

3121326



SECTION 2 GROUND CONTROLS

FIGURE 2-5. MAIN TERMINAL BOX ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
E900063 Ref. MAIN TERMINAL BOX ASSEMBLY F
Ref. Note: All machines from start of production to revision C
have been updated to revision D.
1 0140011 1 Alarm
2 E000189 1 Card, Pump
3 E000214 1 Card, Nivolux Control
4 1001112938 1 Card, Complex Control
5 E000375 1 Housing, Control Box
6 E000419 5 LED, Red
7 E000457 2 Relay
8 E001206 1 Sensor, Level
9 E001375 4 Relay
10 E001376 4 Base, Relay
11 E007404 1 Card, Trigger Control
12 E900057 1 Decal, Cover
13 E900059 2 Rail, DIN
14 1001093353 76 Block, Terminal
15 Not Used
16 1001092405 1 Holder, Fuse
17 1001092406 1 Fuse, 10A
18 1001093354 1 Plate, Terminal Intermediate
19 1001093355 2 Stop, Terminal End
20 1001093361 18 Terminal, Jumper (Not Shown)
21 1001093379 1 Plate, Terminal End
22 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)
23 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)
24 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)
25 70000955 1 Connector (8 Pin for Complex Board - Not Shown)
26 70000956 4 Connector (12 Pin for Nivolux & Complex Board - Not Shown)
27 70003616 1 Connector (6 Pin for Nivolux & Complex Board - Not Shown)
3121326 80SL 2-13



SECTION 2 GROUND CONTROLS

FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION

2-14 80SL

3121326



SECTION 2 GROUND CONTROLS

FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275567 Ref. ENGINE SIDE COMPONENTS INSTALLATION G
1 Not Used
2 0700620 2 Bolt M6 x 60mm
3 0761010 6 Bolt M10 x 20mm
4 3290605 2 Locknut M6
5 4032310 2 Capscrew M16 x 30mm
6 4032316 2 Capscrew M16 x 60mm (Not Shown - Bolts Tray to Frame Next to
Rails)
7 4811700 4 Flatwasher M6
8 4832000 6 Lockwasher M10
9 4832300 2 Lockwasher M16
10 HO000077 1 Valve, Directional Control
7017444 1 Coall
7017414 1 Cartridge
2900708 1 Seal Kit - 7017414 Cartridge
11 Not Used
12 H900073 1 Filter, Hydraulic
70000900 1 Element
13 1 Bracket, Qil Filter Options:
$900241 Prior to S/N 1200016563
1001091921 S/N 1200016563 to Present
14 0760505 2 Bolt M5 x 10mm
15 4831600 2 Lockwasher M5
16 3290801 2 Nut M8
0275662 Ref. ENGINE AND TANK INSTALLATION K
101 0760505 6 Bolt M5 x 10mm
102 Not Used
103 0761010 1 Bolt M10 x 20mm
104 0761012 2 Bolt M10 x 25mm
105 to 107 Not Used
108 3291005 2 Locknut M10
109 Not Used
110 4812000 4 Flatwasher M10
111 Not Used
112 4832000 6 Lockwasher M10
113t0 116 Not Used
117 HO000013 1 Gauge, Hydraulic Qil Level (Prior to S/N 1200011762 Only)
118 Not Used
119 H000241 1 Breather (Prior to S/N 1200011762)
120 1 Hydraulic Tank Assembly Options:
H000442 Prior to S/N 1200011762 (See Items 201-205 for Breakdown)
1001091145 S/N 1200011762 to Present
120A H000013 1 Gauge, Hydraulic Qil Level
120B H000241 1 Breather
121 to 125 Not Used
3121326 80SL 2-15




SECTION 2 GROUND CONTROLS

FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTy. DESCRIPTION REV.
126 1 Deutz Engine Assembly Options (See Figure 2-7 For Breakdown):
H900071 Prior to S/N 1200016563
1001098950 S/N 1200016563 to Present
127 to 136 Not Used
137 4031708 4 Bolt M6 x 20mm
138 H000122 1 Valve, Lock-Up
H000442 Ref. HYDRAULIC TANK ASSEMBLY E
201 4031908 12 Capscrew M8 x 20mm
202 4831900 12 Lockwasher M8
203 Use H000442 1 Tank Weldment Less Cover (was p/n H000442-13)
204 H000442-14 1 Cover
205 3960605 1 Seal
2-16 80SL 3121326




FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3121326

80SL

2-17




SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION

2-18 80SL

3121326



SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275662 Ref. ENGINE INSTALLATION K
1 Not Used
2 0760817 2 Bolt M8 x 45mm
3 0761010 3 Bolt M10 x 20mm
4 Not Used
5 0761214 2 Bolt M12 x 30mm
6 0761228 4 Bolt M12 x 110mm
7 3290805 2 Locknut M8
8 Not Used
9 3291205 4 Locknut M12
10 Not Used
11 4811900 4 Flatwasher M8
12 4832000 5 Lockwasher M10
13 4832100 2 Lockwasher M12
14 8005376 3 Clip, Hose Clamp
15 8405204 3 Clamp
16 1001091198 1 Air Cleaner Assembly (was p/n 70000053)
70000054 1 Filter, Safety (Inner)
H005232 1 Filter, Primary (Outer)
17 Not Used
18 H000220 1 Pump Assembly (See Figure 2-8 for Breakdown)
19to 20 Not Used
21 H005234 1 Hose, Air Intake
22 1 Hose, Air Intake Options:
H005236 Prior to S/N 1200016563
1001092803 S/N 1200016563 to Present
23 H005238 1 Elbow, Air Intake
24 H005242 1 Sleeve, Reducing
25 H900066 1 Pipe, Exhaust
26 1 Deutz Engine Assembly Options (See ltems 101-108 for
Breakdown):
H900071 Prior to S/N 1200016563
1001098950 S/N 1200016563 to Present
27 S005171 1 Pipe, Exhaust Flex
28 S005172 2 Clamp, Exhaust
29 S201602 1 Tailpipe
30 S201610 1 Tray, Engine
31 S201614 1 Bracket, Air Cleaner
32 4812100 8 Flatwasher M12
33 1001091513 1 Bracket, Solenoid Wiring Loom
34 1001091514 1 Indicator, Air Cleaner Clog
35 Not Used
36 1001093796 1 Hub, Coupling
37 to 38 Not Used
39 0760614 2 Bolt M6 x 30mm
40 0761014 2 Bolt M10 x 30mm
41 8007986 16 Mount, Tie Strap (Not Shown)
42 471678 A/R Strap, Tie (Not Shown)
3121326 80SL 2-19




SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. ENGINE ASSEMBLY
H900071 Ref. Prior to S/N 1200016563 D
1001098950 Ref. S/N 1200016563 to Present B
101 0760812 6 Bolt M8 x 25mm
102 4032009 11 Capscrew M10 x 25mm
103 4832000 11 Lockwasher M10
104 H004083 1 Flange
105 See Note 1 Coupling Assembly (was p/n H004084)
Ref. Note: P/N H004084 no longer available. Replace with p/n
1001093793 & p/n 1001093796.
1001093793 1 Flange, Coupling
106 H005224 1 Throttle Control Assembly B
70000055 1 Solenoid
70000056 1 Cable, Electrical
107 1 Engine, Deutz F4L2011F Options (See ltems 201- 235 for
Breakdown):
H900072 Prior to S/N 1200016563
1001098951 S/N 1200016563 to Present
108 0100011 A/R Compound, Locking
Ref. ENGINE COMPONENTS
H900072 Ref. Prior to S/N 1200016563 B
1001098951 Ref. S/N 1200016563 to Present C
201 70000043 1 Dipstick
202 7020465 1 Cap, Filler
203 1 Pump, Oil Lube Options (Not Shown):
70000045 Prior to S/N 1200016563
70001850 S/N 1200016563 to Present
7020468 1 Seal Between Oil Pump & Engine Block (Not Shown)
204 7016331 1 Filter, Oil
205 70000912 A/R Pump, Injector - A (Not Shown)
70000913 A/R Pump, Injector - B (Not Shown)
70000914 A/R Pump, Injector - C (Not Shown)
70000915 A/R Pump, Injector - D (Not Shown)
See Note 4 Gasket (1 per Injector) (Not Shown) (Note: Not Available for
Purchase from JLG. Contact your Engine Dealer)
206 7020023 1 Filter, Fuel
207 70000916 1 Pump Fuel Supply
70000917 1 O-Seal Between Fuel Pump & Engine Block (Not Shown)
208 7020449 4 Gasket, Intake Manifold (Not Shown)
209 1 V-Belt Options (Not Shown):
7020414 Prior to S/N 1200016563
70000075 S/N 1200016563 to Present
210 7020471 4 Gasket, Muffler to Cylinder Head (Not Shown)
211 1 Muffler Options:
7000695 Prior to S/N 1200016563
70001843 S/N 1200016563 to Present
2-20 80SL 3121326




SECTION 2 GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
212 70000059 1 Starter
1 Solenoid, Starter
7026608 Prior to S/N 1200016563
70001852 S/N 1200016563 to Present
213 Not Used
214 1 Sender, Temperature Options (Not Shown):
7020168 Prior to S/N 1200016563
70001851 S/N 1200016563 to Present
7020480 1 Ring, Sealing
215 1 Switch, Oil Pressure Options (Not Shown):
7020443 Prior to S/N 1200016563
7016330 S/N 1200016563 to Present
216 70000062 1 Solenoid, Shutdown (Bolts to Front of Engine - Not Shown)
70000061 1 Spring
7027249 1 Seal, O-Ring
217 Not Used
218 1 Solenoid, Start Options (Threads into Side of Front Cover - Not
Shown):
7027239 Prior to S/N 1200016563
70000073 S/N 1200016563 to Present
70000074 1 O-Ring
219 Not Used
220 70000922 2 Plug, Glow (Not Shown)
7020492 2 Sealing Ring
221 7020459 1 Thermostat (Not Shown)
222 Not Used
223 70000264 1 Flywheel (Not Shown)
7024579 1 Gear, Ring (Not Shown)
224 70001138 2 Mount Assembly, Rear Engine
225 1 Filter, Fuel In-line Options:
7027245 Prior to S/N 1200016563
See Note S/N 1200016563 to Present (Note: Not Available for
Purchase from JLG. Contact your Engine Dealer)
226 70001136 1 Mount Assembly, Left Front (Not Shown)
227 70001137 1 Mount Assembly, Right Front
228 70001841 1 Valve, EGR
229 70001835 1 Gasket, EGR Valve Housing to EGR Manifold (Not Shown)
230 70001836 1 Gasket, EGR Manifold to Cylinder Head (Not Shown)
231 70001837 1 Gasket, EGR Valve Housing to EGR Pipe (Not Shown)
232 70001838 2 Gasket, EGR Pipe Adapter to Cylinder Head (Not Shown)
233 70001840 1 Restrictor, EGR (Not Shown)
234 70000057 1 Generator (Not Shown)
70000058 1 Regulator, Voltage
235 See Note 1 Valve, Oil Drain (Not Shown) (Note: Not Available for
Purchase from JLG. Contact your Engine Dealer)
70002740 1 Hose, Oil Drain (Not Shown)
3121326 80SL 2-21




SECTION 2 GROUND CONTROLS

FIGURE 2-8. PISTON PUMP ASSEMBLY

102

2-22 80SL 3121326



SECTION 2 GROUND CONTROLS

FIGURE 2-8. PISTON PUMP ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H000220 Ref. PISTON PUMP ASSEMBLY C
1 70003737 1 Pump (See ltems 101-133 for Breakdown)
2 70003738 1 Valve, Control
70021667 1 Gasket (Between Pump And Valve)
7024954 4 Bolt, M6 x 30mm
3 70003739 1 Valve, Control
70003751 1 Gasket (Between Pump And Valve)
70003752 1 Bolt, M6 x 16mm
70003753 2 Bolt, M6 x 25mm
70003754 1 Cap, Tamper Proof
4 70003740 1 Fitting, Adapter
70003755 1 O-Ring
5t09 Not Used
10 70003741 1 Tube
70003737 Ref. PUMP ASSEMBLY
101 70003173 1 Rotary Group
101A Use 70003173 Hydraulic Section, Rotary Group (Note: Not Available for
Purchase.)
101B 70003750 1 Plate, Control
102 70003742 1 Control Mechanism
102A Use 70003742 1 Piston, Control (Note: Not Available for Purchase.)
102B Use 70003742 1 Guide, Piston (Note: Not Available for Purchase.)
102C Use 70003742 1 Piston (Note: Not Available for Purchase.)
102D Use 70003742 1 Guide, Piston (Note: Not Available for Purchase.)
102E Use 70003742 1 Spring (Note: Not Available for Purchase.)
103 to 104 Not Used
105 Use 70003737 1 Housing, Pump (Note: Not Available for Purchase.)
106 70003743 1 Control Mechanism
107 70003744 1 Plate, Swash
108 70003175 1 Shaft, Drive
109 to 111 Not Used
112 7012709 1 Shim
113to 114 Not Used
115 7024038 1 Bearing, Roller
116 7012706 1 Bearing, Roller
117 70003745 2 Liner, Bearing
11810 119 Not Used
120 7024818 1 Seal Ring, Shaft
121 Not Used
122 70003746 1 Seal Ring, Shaft
123 70003747 4 O-Ring
124 Not Used
125 70003177 1 Ring, Retainer
126 Not Used
127 70003748 4 Bolt
128 to 129 Not Used
3121326 80SL 2-23




SECTION 2 GROUND CONTROLS

FIGURE 2-8. PISTON PUMP ASSEMBLY (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
130 70003749 1 Plug
131 70003340 1 Plug
132 Not Used
133 7024952 1 Plug
2-24 80SL 3121326




FIGURE 2-8. PISTON PUMP ASSEMBLY (CONTINUED)

SECTION 2 GROUND CONTROLS

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3121326

80SL

2-25




SECTION 2 GROUND CONTROLS

FIGURE 2-9. HOODS INSTALLATION

VALVE SIDE

@,
— O
s
3542
/23 /3
(5 718
o] -~
id : 2/14
& . 32 /
44 19 ' ENGINE SIDE

39

29 ENGINE SIDE (SHOWN)
31 VALVE SIDE (NOT SHOWN)

2-26 80SL 3121326



SECTION 2 GROUND CONTROLS

FIGURE 2-9. HOODS INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275568 Ref. HOODS INSTALLATION F
Ref Note: Replacement decals must be ordered separately - See
Section 8.

1 0700518 4 Bolt M5 x 55mm
2 0700621 16 Bolt M6 x 65mm
3 0700812 2 Bolt, M8 x 25mm
4 0760605 4 Bolt M6 x 10mm
5 0760606 4 Bolt M6 x 12mm
6 0760812 A/R Bolt M8 x 25mm
7 0760814 A/R Bolt M8 x 30mm
8 0761010 4 Bolt M10 x 20mm
9 0761014 8 Bolt M10 x 30mm

10to 11 Not Used
12 3290605 20 Locknut M6
13 Not Used
14 3290805 16 Locknut M8
15 Not Used
16 3820408 8 Rivet
17 4811700 36 Flatwasher M6
18 4811900 32 Flatwasher M8
19 4812000 16 Flatwasher M10
20 Not Used
21 4831700 8 Lockwasher M6
22 4832000 4 Lockwasher M10
23 H005235 1 Cover, Protection
24 S000056 4 Strap, Hood
25 Not Used
26 S001676 2 Handle
27 S201604 2 Panel, Cabinet Top Filler
28 S201605 1 Cover, Top (Engine Side)
29 S201606 1 Hood (Engine Side)
30 S201608 1 Cover, Top (Valve Side)
31 S201609 1 Hood (Valve Side)
32 S201661 1 Tube, Air Intake
33 S900060 16 Spacer
34 S900078 4 Pin
35 S900079 4 Bolt, Special
36 S900091 1 Airduct
37 S900092 1 Cover, Cleaning
38 S900093 1 Grid, Safety
39 4 Spring, Gas Options:

S001513 Prior to S/N 1200016563
1001093028 S/N 1200016563 to Present
40 4811600 8 Flatwasher M5
41 4831900 1 Lockwasher M8
42 4832100 4 Lockwasher M12
43 3290505 4 Locknut M5
44 3291005 8 Locknut M10
3121326 80SL 2-27




SECTION 2 GROUND CONTROLS

FIGURE 2-9. HOODS INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

2-28

80SL

3121326




3121326

SECTION 3
SCISSORS ARMS

80SL

3-1



SECTION 3 SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION

3-2 80SL

3121326



SECTION 3 SCISSORS ARMS

AN
222 206
\ 2N >14 o W) N 402
403 P i 205
@Y 208 OV 02 16
o)) NSV 200 2 DA 208 33

23
£ @) i I-=
33 204 S ®°
@ R ®ﬁ

3121326 80SL 3-3



SECTION 3 SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0275634 Ref. SCISSOR ARMS INSTALLATION G
1 Not Used
2 0275635 1 Lift Cylinder with Valve Assembly (See Section 5 for Breakdown)
3 0701015 8 Bolt M10 x 35mm
4 0701217 2 Bolt M12 x 45mm
5 0701631 2 Bolt M16 x 140mm
6 Not Used
7 0762015 3 Bolt M20 x 35mm
8 3291207 2 Locknut M12
9 3291605 2 Locknut M16
10 4031612 16 Bolt M16 x 40mm
11 4032111 4 Bolt M12 x 35mm
12 4812000 9 Flatwasher M10
13 Not Used
14 4832500 3 Lockwasher M20
15 E000376 4 Switch, Limit
16 2160016 9 Fitting, Grease
17 S200094 1 Lockwasher
18 S200095 1 Prop, Safety
19 S900312 2 Block, Slide
20 S200100 2 Spacer
21 $200132 4 Cam
22 S900111 1 Plate, Switch Mounting
23 $900125 1 Pin
24 S900126 2 Pin
25 S900127 1 Pin
26 0760605 4 Bolt M6 x10mm
27 4831700 4 Lockwasher M6
28 $900288 2 Plate, Cover
29 Not Used
30 S001592 1 Bumper
31 3291005 1 Locknut M10
32 4812300 4 Flatwasher M16
33 S000142 41 Cap, Grease Fitting
34 3440816 2 Rollpin
35 $900329 A/R Shim 2mm
36 S900330 A/R Shim 3mm
37 Not Used
38 0761217 1 Bolt M12 x 45mm
39 3291205 1 Locknut M12
40 4812100 6 Flatwasher M12
41 4831600 16 Lockwasher M5
42 E000269 4 Relief, Strain
43 4832000 8 Lockwasher M10
0275609 Ref. SCISSOR ARMS & CABLE SUB-ASSEMBLY E
101 0700812 12 Bolt M8 x 25mm
34 80SL 3121326




SECTION 3 SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION (CONTINUED)
ITEM # PART NUMBER QTy. DESCRIPTION REV.

102 Not Used

103 2754478 1 Hose

104 2754526 1 Hose

105 4031709 A/R Bolt M6 x 25mm

106 4831900 12 Lockwasher M8

107 E000016 12 Connector, Strain Relief

108 E000045 36 Connector, Strain Relief

109 Not Used

110 H000371 3 Clamp, Cable

111 H000430 A/R Clamp, Cable

112 Not Used

113 $900223 2 Cover

114 1062255 A/R Tie-Strap (Not Shown)

S900128 Ref. SCISSOR ARMS ASSEMBLY F

201 to 203 Not Used

204 S000123 6 Bearing, Ball Thrust

205 S000124 14 Bearing, Ball Thrust

206 2160016 32 Fitting, Grease

207 Not Used

208 S000191 3 Nut, 60mm

209 S000233 3 Retaining Washer, 60mm

210 S000234 7 Retaining Washer, 80mm

211 S001238 6 Retaining Washer, 100mm

212 S001240 7 Nut, 80mm

213 S001241 6 Nut, 100mm

214 S001491 10 Bearing, Ball Thrust

215 S001492 2 Bearing, Ball Thrust
216 to 219 Not Used

220 S007120 4 Pin, 110 mm

221 S007121 1 Pin, 130 mm

222 S007122 1 Pin, 110 mm

223 S007123 7 Pin, 90 mm

224 S007124 3 Pin, 75 mm

225 S200075 1 Arm #1 Inner (See Items 301 to 305 for Breakdown)

226 S200078 1 Arm #2 Inner (See ltems 301 to 305 for Breakdown)

227 S200081 1 Arm #3 Inner (See ltems 301 to 305 for Breakdown)

228 S200090 3 Washer & Pin

229 S200091 5 Washer & Pin

230 $200092 7 Washer & Pin

231 S200093 1 Washer & Pin

232 S900240 95 Pad

233 S900242 1 Arm #4 Inner (See ltems 301 to 305 for Breakdown)

234 $900243 1 Arm #5 Inner (See ltems 301 to 305 for Breakdown)

235 S$900244 1 Arm #6 Inner (See Items 301 to 305 for Breakdown)

236 $900245 1 Arm RH #1 Quter (See ltems 401 to 404 for Breakdown)

237 S$900246 1 Arm RH #2 Quter (See ltems 401 to 404 for Breakdown)

238 S900247 1 Arm RH #3 Outer (See Items 401 to 404 for Breakdown)

3121326 80SL 3-5




SECTION 3 SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
239 $900248 1 Arm RH #4 Quter (See Items 401 to 404 for Breakdown)
240 S900249 1 Arm RH #5 Outer (See Items 401 to 404 for Breakdown)
241 $900250 1 Arm RH #6 Outer (See ltems 401 to 404 for Breakdown)
242 S900251 1 Arm LH #1 Outer (See Items 401 to 404 for Breakdown)
243 S$900252 1 Arm LH #2 Outer (See Items 401 to 404 for Breakdown)
244 $900253 1 Arm LH #3 Outer (See Items 401 to 404 for Breakdown)
245 S900254 1 Arm LH #4 Outer (See ltems 401 to 404 for Breakdown)
246 S900255 1 Arm LH #5 Outer (See ltems 401 to 404 for Breakdown)
247 S900256 1 Arm LH #6 Outer (See Items 401 to 404 for Breakdown)

Ref. INNER SCISSOR ARM WELDMENTS
$200075 Ref. Arm #1 Inner
S200078 Ref. Arm #2 Inner
S200081 Ref. Arm #3 Inner
$900242 Ref. Arm #4 Inner
$900243 Ref. Arm #5 Inner
S$900244 Ref. Arm #6 Inner

301 S000188 6 Bushing, 75 x 80mm (S900243 gty 2 & S900244 qty 4)

302 S000117 14 Bushing, 90 x 100mm (S200078 gty 2, S200081 qty 4,
$900242 gty 4 & S900243 qty 4)

303 S001595 10 Bushing, 110 x 110mm (S200075 qty 4, S200078 qty 2,
S200081 qty2 & S900242 qty 2)

304 S001498 2 Bushing, 130 x 100mm (S200078 qty 2)

305 S001496 2 Bushing, 110 x 60mm (S200075 qty 2)

Ref. OUTER SCISSOR ARM WELDMENTS
$900245 Ref. Arm RH #1 Outer
S900246 Ref. Arm RH #2 Outer
S900247 Ref. Arm RH #3 Outer
$900248 Ref. Arm RH #4 Outer
S$900249 Ref. Arm RH #5 Outer
S$900250 Ref. Arm RH #6 Outer
$900251 Ref. Arm LH #1 Outer
$900252 Ref. Arm LH #2 Outer
$900253 Ref. Arm LH #3 Outer
S900254 Ref. Arm LH #4 Outer
S$900255 Ref. Arm LH #5 Outer
S$900256 Ref. Arm LH #6 Outer

401 S000116 12 Bushing, 75 x 60mm (5900249 qty2, S900250 qty4,
$900255 qty2 & S900256 qty4)

402 S000118 28 Bushing, 90 x 60mm (S900246 qty2, S900247 qty4,
$900248 qty4, S900249 qty4, S900252 qty2, S900253 qty4,
$900254 gty4 & S900255 qty4)

403 S001496 20 Bushing, 110 x 60mm (8900245 qty4, S900246 qty2,
S900247 qty2, S900248 qty2,5900251 qty4, S900252 qty2,
$900253 gty2 & S900254 qty2)

404 S001497 4 Bushing, 130 x 60mm (S900246 qty2 & S900252 qty2)

3-6 80SL 3121326




SECTION 3 SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275749 Ref. SCISSOR ARMS TO PLATFORM ATTACHMENT INSTALLATION | E
501 0701631 3 Bolt M16 x 120mm
502 0761010 14 Bolt M10 x 20mm
503 0761212 2 Bolt M12 x 25mm
504 2160016 4 Fitting, Grease
505 3291005 8 Locknut M10
506 3291605 3 Locknut M16
507 4032011 8 Capscrew M10 x 35mm
508 4812000 8 Flatwasher M10
509 4812300 6 Flatwasher M16
510 4832000 14 Lockwasher M10
511 4832100 2 Lockwasher M12
51210 513 Not Used

514 1001102404 2 Slide Support (was p/n S900120)

514A S000010 2 Bushing, 60 x 70mm
515 S900121 2 Wear Pad
516 S007043 1 Pin, 75 mm (was p/n S900122)
517 S900123 1 Pin, 75 mm

517A S001499 2 Bushing, 45 x 50mm
518 S900124 2 Pin, Outer Scissor Arm to Platform
519 S900279 1 Bracket, Slide Constraint (Right)
520 $900280 1 Bracket, Slide Constraint (Left)
521 S000242 A/R Cap, Grease Fitting (Not Shown)

3121326 80SL 3-7




SECTION 3 SCISSORS ARMS

FIGURE 3-1. SCISSORS ARMS INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3-8

80SL

3121326




3121326

SECTION 4
PLATFORM

80SL

4-1



SECTION 4 PLATFORM

1. PLATFORM AND ACCESSORIES INSTALLATION

FIGURE 4-

juauodwo) oy

3121326

80SL

4-2



SECTION 4 PLATFORM

126
128

34 (REAR)
35 (FRONT)
/1 12

%

/.

/

/\O N
e
128 y

111 403

&
0

D .
5
15

3121326 80SL 4-3



SECTION 4 PLATFORM

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275640 Ref. PLATFORM & EXTENSION INSTALLATION I
Ref. Note: Replacement decals must be purchased separately -

See Section 8.

1 0701014 8 Bolt M10 x 30mm

2 0701020 4 Bolt M10 x 60mm

3 0760610 4 Bolt M6 x 20mm

4 0761010 4 Bolt M10 x 20mm

5 0761012 36 Bolt M10 x 25mm

6 0761214 4 Bolt M12 x 30mm

7 2160016 4 Fitting, Grease

8 3290605 4 Locknut M6

9 3292005 2 Locknut M20

10 3760491 4 Snap Ring

11 3900376 12 Screw, Countersunk M4 x 13mm

12 4811700 8 Flatwasher M6

13 4812000 20 Flatwasher M10

14 4812500 2 Flatwasher M20

15 4832000 56 Lockwasher M10

16 4832100 4 Lockwasher M12

17 H900020 2 Extension Cylinder Assembly (See Section 5 for Breakdown)

18 S000237 2 Hinge

19 S001445 A/R Screw, Self-Tapping

20 S001640 2 Bumper

21 S005049 4 Roller

22 $200012 1 Platform Weldment

23 S200033 1 Extension Weldment

24 S900041 1 Plate, Extension Deck Front Floor

25 S900042 2 Plate, Extension Deck Floor

26 $900043 1 Plate, Main Deck Front Floor

27 S900044 1 Door, Receptacle Compartment

28 $900045 1 Plate, Main Deck Rear Floor

29 S900046 1 Plate, Main Deck Rear Middle Floor

30 S900130 1 Plate, Main Deck Front Middle Floor

31 S900229 1 Compartment, Receptacle

32 S$900269 8 Bracket, Hinge

33 S$900276 2 Bracket, Extension Cylinder Attaching

34 S$900277 2 Bracket, Extension Rail (Rear)

35 S900278 2 Bracket, Extension Rail (Front)

36 S900289 2 Pin, Extension Cylinder

37 S$900291 12 Anchor Plate

38 S$900293 2 Stop, Extension

39 to 42 Not Used

43 4031709 24 Capscrew M6 x 25mm

44 H000430 12 Clamp, Cable/Hose

45 0761008 4 Bolt M10 x 16mm

46 S000142 4 Cap, Grease Fitting (Prior to S/N 1200022285)

4-4 80SL 3121326




SECTION 4 PLATFORM

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275638 Ref. RAILS INSTALLATION I
101 0700615 1 Bolt M6 x 35mm
102 0701029 8 Bolt M10 x 120mm
103 0761228 8 Bolt M10 x 110mm
104 0701217 2 Bolt M12 x 45mm
105 0760608 4 Bolt M6 x 16mm
106 3290605 1 Nut M6
107 3291005 8 Locknut M10
108 3291205 14 Locknut M12
109 4811700 A/R Flatwasher M6
110 4812000 16 Flatwasher M10
111 4812100 24 Flatwasher M12
112 S000145 20 Pin, Cotter
113 S200017 1 Rail, Main Platform (Right Side)
114 S200015 1 Rail, Main Platform (Left Side)
115 1001101886 1 Rail, Platform End (Right Side)
Ref. Note: For machines prior to S/N 1200020020, customer
must also purchase qty. 2 item 129, qty. 1 item 133 & qty. 2
item 134.
116 S$200238 1 Latch, Gate
117 $900233 1 Rail, Platform Extension (Right Side)
118 S900234 1 Rail, Platform Extension (Left Side)
119 S900235 1 Rail, Platform Extension End
120 S900264 1 Rail, Platform End (Left Side & Gate)
120A 2080040 A/R Fastener, Huck
2600281 2 Hinge
120B 1001101885 1 Gate
120C 1001101884 1 Rail, Platform Front (Left Side)
121 S900117 2 Pin
122 S900118 4 Pin
123 S900267 2 Bar
124 S$900268 8 Pin
125 S900113 2 Pin
126 S900271 8 Pin
127 S900274 8 Tube
128 S900275 20 Chain Assembly (Includes Mounting Plate & Attaching Ring)
129 4831700 6 Lockwasher M6
130 2080040 3 Fastener, Huck
131 S200027-11 1 Plate, Manual Box Attaching
132 4811702 4 Flatwasher M6 (Wide)
133 1001103161 1 Plate, Adjustable Lock
134 0760612 2 Bolt M6 x 25mm
3121326 80SL 4-5




SECTION 4 PLATFORM

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275639 Ref. RECEPTACLES INSTALLATION H

201 to 208 Not Used

209 E000016 1 Connector, Strain Relief (was p/n 4460071)
210 to 220 Not Used

221 1001097369 1 Nut, Strain Relief

222 1001097370 1 Nut, Strain Relief

223 E000045 1

Connector, Strain Relief

4-6

80SL

3121326



FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION (CONTINUED)

SECTION 4 PLATFORM

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3121326

80SL




SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY & INSTALLATION

4-8 80SL

3121326



SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY & INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
E900026 Ref. PLATFORM CONSOLE ASSEMBLY F
1 4 Bolt Options:
0760508 Prior to S/N 1200016563 (M5 x 16mm)
0760815 S/N 1200016563 to Present (M8 x 35mm)
2 4 Locknut Options:
3290505 Prior to S/N 1200016563 (M5 Locknut)
3290805 S/N 1200016563 to Present (M8 Locknut)
3 3520060 1 Plug
4 4010414 6 Screw M4 x 30mm
5 4060802 3 Guard, Switch
6 4360387 1 Switch, Push Button
7 4360475 1 Switch, Emergency Stop
7020175 1 Cap, Red
7020176 1 Block, Contact
8 4360525 1 Switch, Toggle
9 4360693 1 Switch, Toggle
10 4360698 1 Switch, Toggle
11 4460121 1 Cap, Wire (Not Shown)
12 4460470 1 Nut, Terminal
13 4460471 1 Lockwasher, Terminal
14 4740120 4 Washer, Nylon
15 A/R Flatwasher Options:
4811600 4 Prior to S/N 1200016563 (M5 Flatwasher)
4811900 8 S/N 1200016563 to Present (M8 Flatwasher)
16 8303891 4 Screw #10-32NF x 3/4”
17 E000419 1 Light, LED (Red)
18 E900025 1 Drive/Steer Controller Assembly (See Figure 4-3 for Breakdown)
19 1001096367 1 Box, Control (was p/n E900028)
20 E900029 Lid, Control Box
21 E900030 1 Decal, Console
22 E900031 1 Seal
23 E900036 1 Decal
24 E900041 1 Harness, Platform Console Box (See Section 7 for Breakdown)
25 E900042 1 Harness, Jumper (See Section 7 for Breakdown)
26 E900048 1 Light, LED (Yellow)
27 E900049 3 Light, LED (Green)
28 4811902 8 Flatwasher M8 (Large O.D. - S/N 1200016563 to Present Only)
0275673 Ref. PLATFORM CONSOLE INSTALLATION C
101 0181847 2 Clamp, Console Bracket
102 2560141 2 Screw, Thumb
103 E900026 1 Console Assembly, Platform (see Items 1 - 28 for Breakdown)
104 1 Bracket, Console Panel Options:
S000009 Prior to S/N 1200016563
1001096366 S/N 1200016563 to Present
105 3290805 4 Locknut M8
106 4031709 2 Screw M6 x 25mm
3121326 80SL 4-9




SECTION 4 PLATFORM

FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY & INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
107 4811900 4 Flatwasher M8
108 H000371 1 Clamp
4-10 80SL 3121326




FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY & INSTALLATION (CONTINUED)

SECTION 4 PLATFORM

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3121326

80SL

4-11




SECTION 4 PLATFORM

FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

5
6
7

4-12 80SL

3121326



SECTION 4 PLATFORM

FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
E900025 Ref. DRIVE/STEER CONTROLLER ASSEMBLY B
1 70000081 1 Potentiometer
2 7027367 1 Switch, Push Button (Not Shown - Located Behind ltem #3)
3 7027765 1 Lever, Enabler
4 7027766 1 Ring, Retaining
5 70000082 1 Microswitch
6 70000083 1 Coupler, Microswitch
7 70000084 1 Cap, Rubber
8 70000085 1 Boot, Rubber
9 4460265 1 Plug, Male - 9 Pin
10 4460226 6 Socket, Female
11 4460266 1 Connector, Receptacle - 9 Pin (Not Shown - Part of Console
Harness)
12 4460267 6 Pin, Male (Not Shown - Part of Console Harness)
13 70000685 1 Washer, Plastic Bushing
14 70000684 A/R Screw, Handle (Not Shown)
15 See Note A/R Nut, Handle (Not Shown) (Note: Not Available for Purchase)
16 70000683 A/R Washer, Neoprene (Not Shown)
17 70000686 A/R Screw, Handle (Not Shown)
3121326 80SL 4-13




SECTION 4 PLATFORM

FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

80SL

3121326




3121326

SECTION 5
CYLINDER

80SL

5-1



SECTION5 CYLINDER

FIGURE 5-1.AXLE LOCKOUT CYLINDER ASSEMBLY

T
(&

<59
>

126

' 26

04 N\
7 &

5-2 80SL 3121326



SECTION5 CYLINDER

FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY

ITEM # PART NUMBER QTY. DESCRIPTION REV.
H900009 Ref. AXLE LOCKOUT CYLINDER ASSEMBLY D
1 70000748 1 Barrel
2 70000747 1 Rod
3 Not Used
4 70000744 1 Piston
5 70000745 1 Head
6to7 Not Used
8 70000746 4 Bushing
9 Not Used
10 Use 7026103 1 Piston Seal
11 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
12 Not Used
13 Use 7026103 1 Head Seal
14 Use 7026103 1 Backup Ring
15 Use 7026103 1 Rod Seal
16 Use 7026103 1 Wiper
17 Use 7026103 1 O-Ring
18 Use 7026103 1 O-Ring
1910 25 Not Used
26 7026103 1 Seal Kit (Includes ltems 10,13,14,15,16,17 & 18)
H900070 Ref. INLINE VALVE KIT 5
101 to 125 Not Used
126 H000280 1 Valve, Load Check
7012986 1 Coall
7024897 1 Cartridge
7012972 1 Seal Kit - 7024897 Valve
3121326 80SL 5-3




SECTION5 CYLINDER

FIGURE 5-2. LIFT CYLINDER ASSEMBLY

32

@%& -

@

| N
e

N

5-4 80SL 3121326



SECTION5 CYLINDER

FIGURE 5-2. LIFT CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
0275635 Ref. LIFT CYLINDER & VALVE COMPLETE A
1 4032025 4 Capscrew M10 x 120mm
H000444 Ref. LIFT CYLINDER ASSEMBLY ONLY
2103 Not Used
4 S201640 1 Piston
5 S201641 1 Cylinder Head
6 S201639 1 Cylinder Barrel
7 S201638 1 Piston Rod
810 20 Not Used
21 H003085 1 Wiper
22 HO003091 1 Rod Seal
23 H000532 1 Piston Seal
24 H003115 1 O-Ring
25 H003108 1 O-Ring
26 Not Used
27 70000184 1 O-Ring (Not Shown)
2810 29 Not Used
30 S200910 1 Setscrew
31 Not Used
32 S001496 4 Bushing
Ref. Note: No seal kit available. Purchase individual seals.
100 H900065 Ref. LOWER/LIFT VALVE ASSEMBLY ONLY C
101 70000219 2 Cartridge, Solenoid Valve (Less Coil)
7023919 2 Seal Kit - 70000219 Cartridge
7017444 2 Coall
102 70000220 1 Check Valve Cartridge
7021632 1 Seal Kit - 70000220 Cartridge
103 See Note 1 Orifice (Note: Not Available for Purchase)
104 See Note 1 Orifice (Note: Not Available for Purchase)
105 70000150 1 O-Ring
3121326 80SL 5-5




SECTION5 CYLINDER

FIGURE 5-3. LEVELING CYLINDER ASSEMBLY

3121326

80SL

5-6



SECTION5 CYLINDER

FIGURE 5-3. LEVELING CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. LEVELING CYLINDER ASSEMBLY

H900008 Ref. Right Front & Left Rear Cylinder H
H900010 Ref. Left Front & Right Rear Cylinder H

1 1 Barrel Options:
70000703 Right Front & Left Rear Cylinder
70000706 Left Front & Right Rear Cylinder

2 70000702 1 Rod Assembly

3 Not Used

4 70000692 1 Snap Ring

5 70000693 1 Head

6 70000694 1 Cap

7 70000695 1 Mounting Flange (Includes ltem #11)

8 Not Used

9 Use 70000704 1 Piston Seal

10 70000696 1 Piston

11 70000697 1 Stop

12 70000698 1 Spacer

13 Not Used

14 Use 70000704 1 O-Ring

15 Use 70000704 1 Ring, Back-Up

16 Use 70000704 1 Seal, Rod

17 Not Used

18 Use 70000704 1 Wiper

19 70000699 1 Snap Ring

20 Use 70000704 1 O-Ring

21to 24 Not Used
25 Use 70000704 1 O-Ring
26 70000700 1 O-Ring
27 to 50 Not Used
51 70000704 1 Seal Kit (Includes Items 9,14,15,16,18,20 & 25)
3121326 80SL 5-7




SECTION5 CYLINDER

FIGURE 5-4. PLATFORM EXTENSION CYLINDER ASSEMBLY

3121326

80SL

5-8



SECTION5 CYLINDER

FIGURE 5-4. PLATFORM EXTENSION CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H900020 Ref. PLATFORM EXTENSION CYLINDER ASSEMBLY D
1 70000712 1 Barrel
2 70000711 1 Rod
3 Not Used
4 70000707 1 Head
5 70000708 1 Piston
6108 Not Used
9 Use 70000713 1 O-Ring
10 Use 70000713 1 Wiper
11 Use 70000713 1 O-Ring
12 Use 70000713 1 Rod Seal
13 Use 70000713 1 Head Seal
14 70000709 1 Spacer
15 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
16 Use 70000713 1 Piston Seal
17 Not Used
18 70000710 1 Rod Bushing
1910 25 Not Used
26 70000713 1 Seal Kit (Includes ltems 9,10,11,12,13 & 16)
3121326 80SL 5-9




SECTION5 CYLINDER

FIGURE 5-5. STEERING CYLINDER ASSEMBLY

—@
—(&2 T

n\@ 7@/.@ \m \,
/
4 923)
K@\.@M@v@/@/ @M@/@\

@Ie



SECTION5 CYLINDER

FIGURE 5-5. STEERING CYLINDER ASSEMBLY

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H900014 Ref. STEERING CYLINDER ASSEMBLY D
1 70000754 1 Barrel
2 70000753 1 Rod
3to5 Not Used
6 70000749 2 Bushing
7 70000750 1 Piston
8 70000751 1 Head
9 Use 70000755 1 Piston Seal
10 Use 70000755 1 Head Seal
11 Use 70000755 1 Rod Seal
12 Use 70000755 1 Wiper
13 Use 70000755 1 O-Ring
14 70000752 1 Spacer
15 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
16to 25 Not Used
26 70000755 1 Seal Kit (Includes Items 9,10,11,12 & 13)
3121326 80SL 5-11




SECTION5 CYLINDER

FIGURE 5-5. STEERING CYLINDER ASSEMBLY (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

5-12

80SL

3121326




3121326

SECTION 6
HYDRAULIC

80SL

6-1



SECTION 6 HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021263)

EXTENSION CYLINDERS

940‘? 940-

LEFT REAR
OUTRIGGER
CYLINDER
313 313
87- 87
"% " LEFT REAR
87 AXLE ———=—— DRIVE
LOCKOUT MOTOR
82
CYLlN[z:ER LIFT CYLINDER
435

s \=7
| Qi

760

Nso Ns1]7if72 61
62

83A-

98 iy
LOWERING %"
VALVE

8
184 361 ﬁ ﬁ ézesg Bt
365 365 © 365

73
B‘Eﬁ;,nz \"T i 361
RIGHT REAR ‘  RIGHT REAR “ x
OUTRIGGER DRIVE x
CYLINDER MOTOR o -
o DRIVE

67

6-2 80SL 3121326



82

CONTROL
VALVE

DIRECTIONAL

SECTION 6 HYDRAULIC

3121326

80SL

63
437 223 HYDRAULIC
ENGINE & 436 | TANK
147
PUMP 260
ASSEMBLY W 147
179 35:0
129 29
159
8 LEFT FRONT
faud 122 OUTRIGGER
0 | LEFT FRONT CYLINDER
#@ ® DRIVE MOTOR B
(1 j
a2 aziJUﬁ | o
87
a3
1004
1003
519 519 7SDj
= 740 Lo
720 D2 58
730 e s
& o
160~ B 412
\ T 69
89
PRESSURE 160
FILTER
> e STEER
A CYLINDER
455 78
79
413
449
;z 433 89
57 :433
432
a3
il 161
60 £ 58
161
= 24 E—e
A0 160|
430 a2
74 B 112
160
50
50 : 69
1 370
46 15 87-
456 87
408 RIGHT FRONT
ot DRIVE MOTOR
e
150 e
704 91
732 sa2 i56) 4
131
731 7 B g B, B, B, B, B B
701 257-
530 301/ g6 359 86
40 zszg ® e/ A I A
P el Tasdlygg / \222 760/
[ " o oz RIGHT FRONT
o | OUTRIGGER
. Vol CYLINDER
262 z o~ - [:4 9 [ u w - MAIN
S g 5 B & - - = u VALVE
E g @ OUTRIGGER CYLINDERS g

6-3



SECTION 6 HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021263)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H900067 Ref. HYDRAULIC DIAGRAM E
H900070 Ref. INLINE VALVE KIT 4
1to6 Not Used
7 H000524 1 Valve, Throttle Check (Not Serviceable - Replace Complete
Valve)
8 H000018 1 Valve, Lowering Speed Adjustment Throttle (Not Serviceable -
Replace Complete Valve)
9 Not Used
10 H000536 1 Switch, Pressure (Not Serviceable - Replace Complete Valve)
11to 15 Not Used
16 H005529 1 Valve, Pressure Control
7024895 1 Cartridge, Valve Less Coil
7024896 1 Seal Kit - 7024895 Cartridge
7017444 1 Call
17 to 25 Not Used
26 H000280 2 Valve, Load Holding
7024897 2 Cartridge, Valve Less Coil (1 Per Valve)
7012972 2 Seal Kit - 7024897 Cartridge (1 Per Valve)
7012986 2 Coil (1 Per Valve)
2710 35 Not Used
36 HO000306 1 Valve, Flow Control (Not Serviceable - Replace Complete
Valve)
37 H000122 1 Valve, Lock-up (Not Serviceable - Replace Complete Valve)
(Prior to S/N 1200011762)
38 H000273 1 Check Valve (Not Serviceable - Replace Complete Valve)
39 H000123 1 Check Valve (Not Serviceable - Replace Complete Valve)
40 HO000351 3 Check Valve (Not Serviceable - Replace Complete Valve)
H900068 Ref. HYDRAULIC FITTING KIT 5
H900069 Ref. HYDRAULIC HOSE KIT 5
41 1321564 2 Clamp (Not Shown)
42 2754464 1 Hose
43 2754463 1 Hose
44 2754426 1 Hose
45 2754422 1 Hose
46 2754459 2 Hose
47 to 49 Not Used
50 2754458 2 Hose
51 to 52 Not Used
53 2754455 1 Hose
54 2754453 1 Hose
55 2754453 1 Hose
56 2754457 1 Hose
57 2754457 1 Hose
58 2754454 4 Hose
59 2754456 1 Hose
60 2754455 1 Hose
6-4 80SL 3121326




FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021263) (CONTINUED)

SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTy. DESCRIPTION REV.
61 2754452 1 Hose
62 2754451 1 Hose
63 2754445 1 Hose
64 to 66 Not Used
67 2754429 1 Hose
68 2754441 1 Hose
69 2 Hose Options:
2754418 Prior to S/N 1200020020
2754435 S/N 1200020020 to Present
70 2754437 1 Hose
71 1 Hose Options:
2754439 Prior to S/N 1200020020
2754351 S/N 1200020020 to Present
72 2754417 1 Hose
73 2754440 1 Hose
74 2754420 1 Hose
75 2754433 1 Hose
76 to 77 Not Used
78 2754432 1 Hose
79 2754432 1 Hose
80 2754434 1 Hose
81A 2142710 1 Fitting, Straight
81B 2754427 1 Hose
82A 2142712 1 Fitting, Straight
82B 2754430 1 Hose
83A 2142707 3 Fitting, Straight
83B 2754415 1 Hose
84 2142709 A/R Fitting, Straight
85 Not Used
86A 2142743 7 Fitting, Straight
86B 2754428 1 Hose
87 2142715 20 Fitting, Straight
88 2142708 5 Fitting, Straight
89 2142706 9 Fitting, Straight
90 2142746 1 Fitting, Straight
91 2142716 7 Fitting, Straight
94 2142711 1 Fitting, Straight
95 to 97 Not Used
98 2142203 4 Fitting, Tee
99 2142202 5 Fitting, Tee
100 to 111 Not Used
112 2142103 4 Fitting, Tee
113 2142713 1 Fitting, Straight
114 to 121 Not Used
122 2143809 1 Blanking Plug (Prior to S/N 1200020242 Only)
123 to 128 Not Used
129 2142741 1 Fitting, Straight
130 Not Used
131 2141914 1 Fitting, Tee
3121326 80SL 6-5




SECTION 6 HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021263) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
132 to 146 Not Used
147 2142754 2 Fitting, Straight
148 to 149 Not Used
150 1 Fitting Options:
2142503 Prior to S/N 1200020242 (Fitting, Cap)
2144105 S/N 1200020242 to Present (Fitting, Diagnostic Tip)
151 to 155 Not Used
156 2143406 5 Fitting, 90°
157 to 158 Not Used
159 2143409 1 Fitting, 90°
160 2141503 4 Fitting, Bulkhead Union
161 2141506 4 Fitting, Bulkhead Union
16210 175 Not Used
176 2142206 1 Fitting, Tee
177t0 178 Not Used
179 2142209 1 Fitting, Tee
180 H000148 4 Fitting
181 to 183 Not Used
184 2142804 1 Fitting, Straight
185 to 222 Not Used
223 2143513 1 Fitting, Reducer
224 to 239 Not Used
240 2221214 1 Plug (Includes Copper Sealing Ring)
241 to 256 Not Used
257 2143608 1 Fitting, Straight
258 Not Used
259 2143609 1 Fitting, Straight
260 2143606 1 Fitting, Straight
261 Not Used
262 2143602 5 Fitting, Straight
263 to 300 Not Used
301 2142744 1 Fitting, Straight
302 to 310 Not Used
311 2143803 2 Blanking Plug
312 Not Used
313 2143807 8 Blanking Plug
314 to 341 Not Used
342 2143579 1 Fitting, Reducer
343 2143534 1 Fitting, Reducer
344 to 355 Not Used
356 2142742 1 Fitting, Straight
357 to 358 Not Used
359 2142747 2 Fitting, Straight
360 2142753 2 Fitting, Straight
361 2142748 4 Fitting, Straight
362 Not Used
363 2140803 2 Fitting, Straight (Not Shown - Prior to S/N 1200011762)
364 Not Used
365 2142717 A/R Fitting, Straight
6-6 80SL 3121326




SECTION 6 HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021263) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

366 to 369 Not Used

370 2144007 4 Fitting, Straight
371 to 399 Not Used

400 2754462 1 Hose

408 2754436 1 Hose

410 2754416 1 Hose

411 2754421 1 Hose

412 2754435 2 Hose

413 2754442 1 Hose

430 2754447 2 Hose

431 2754449 2 Hose

432 2754446 2 Hose

433 2754448 2 Hose

435 2754450 4 Hose

436 2754419 1 Hose

437 2754443 1 Hose

449 2754438 1 Hose

450 2754431 1 Hose

455 2754461 1 Hose

456 2754460 1 Hose

460 2754392 1 Hose
461 to 518 Not Used

519 2142749 3 Fitting, Straight
520 to 529 Not Used

530 2142750 1 Fitting, Straight
531 to 599 Not Used

600 2142755 1 Fitting, Straight
601 to 603 Not Used

604 2142756 1 Fitting, Straight
605 to 658 Not Used

659 2221228 1 Fitting, Straight
660 to 699 Not Used

700 2142219 2 Fitting, Tee

701 2142218 1 Fitting, Tee

703 Not Used

704 2142215 1 Fitting, Tee
705t0 719 Not Used

720 2143619 2 Fitting, Straight
721 to 729 Not Used

730 2143568 1 Fitting, Reducer

731 2143564 1 Fitting, Reducer

732 2143547 1 Fitting, Reducer
733 t0 739 Not Used

740 2143419 1 Fitting, 90°
741 to 759 Not Used

760 2144005 4 Fitting, Straight
761 to 819 Not Used

820 2171824 1 Flange Kit (Includes Qty1 O-Ring & Qty 4 each Screws &

Flatwashers)

3121326

80SL

6-7




SECTION 6 HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021263) (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
821 2171832 1 Flange Kit (Includes Qty1 O-Ring & Qty 4 each Screws &
Flatwashers)
0275640 Ref. PLATFORM HYDRAULIC COMPONENTS E
900 to 938 Not Used
939 2141907 2 Fitting, Tee
940 2142707 4 Fitting, Straight
941 2754525 2 Hose
942 2754529 2 Hose
0275609 Ref. ARMS HYDRAULIC COMPONENTS D
1001 to 1002 Not Used
1003 2754478 1 Hose
1004 2754526 1 Hose
6-8 80SL 3121326




FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021263) (CONTINUED)

SECTION 6 HYDRAULIC

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

3121326

80SL




SECTION 6 HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021263 TO PRESENT)

941 942

940

940

EXTENSION CYLINDERS
E( [) 942 941
ﬁ 94Oﬁ/ 939
940
LEFT REAR
OUTRIGGER
CYLINDER
313
87 o 87 180
v2 \Al
87 AXLE T .LEFT REAR
Lockout H DRIVE MOTOR I
435 89 T A 4 LIFT CYLINDER
156 o1 L\
% 156 D
= 760 @r
26 83 55
54
61
80 | 81|71 72
62
99
83 I
26
89
87
V2 v AXLE
o LOCKOUT
CYLINDER 112 08
313| |87 L 410 D4 D3| | D2 | D1
T 88 ca [fca | fe2| fer
435 156 plg 156 Lo\\/NAIIE_CIENG 365| (365 3465 365
o1 |A /ol 91 73
760 88 ‘%17112
RIGHT REAR
OUTRIGGER RIGHT REAR \
CYLINDER DRIVE MOTOR 10
180
67
80SL

6-10




SECTION 6 HYDRAULIC

ogEmo
82 99 86 VALVE
0 ~63
HYDRAULIC
81 r :g; TANK
/[
260
ENGINE AND 83 e
PUMP ASSEMBLY
159
44 LEFT FRONT
CCVLINDER
519 @©
42 240 LEFT FRONT 81 313
/ / i 86 DRIVE MOTOR o1
1l | g
o2 Bi 180 vile gy,
4357 -
—370
370 A
31—t |\ —gs
g
760
89
PRESSURE %39 /
FILTER
53
400
455
413
449 89
70
56 433 T
57 433
432
_59 432
60 D1£161 58
fﬁg} 112 |Cig161 58
430 160
430
Br 412
14 Tz
50 160
50 T 69 | 88
a6
r4e 370 Q[ /370 87
r D1 /
456 ci
V2
| 7 311
/791
180 435 313
RIGHT FRONT
DRIVE MOTOR
61
86 .
HAND -
PUMP 760>
262 AYALEAN RIGHT FRONT
86 OUTRIGGER
223 CYLINDER
83
MAIN
£ & = o w v VALVE
5 &
w

DRIVE 2
DRIVE 1

OUTRIGGER CYLINDERS

DECK EXTENSION

3121326 80SL 6-11



SECTION 6 HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021263 TO PRESENT)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
H900067 Ref. HYDRAULIC DIAGRAM G
H900070 Ref. INLINE VALVE KIT 5
1to6 Not Used
7 H000524 1 Valve, Throttle Check (Not Serviceable - Replace Complete
Valve)
8 H000018 1 Valve, Lowering Speed Adjustment Throttle (Not Serviceable -
Replace Complete Valve)
9 Not Used
10 H000536 1 Switch, Pressure (Not Serviceable - Replace Complete Valve)
11t0 15 Not Used
16 H005529 1 Valve, Pressure Control
7024895 1 Cartridge, Valve Less Coil
7024896 1 Seal Kit - 7024895 Cartridge
7017444 1 Call
1710 25 Not Used
26 H000280 2 Valve, Load Holding
7024897 2 Cartridge, Valve Less Coil (1 Per Valve)
7012972 2 Seal Kit - 7024897 Cartridge (1 Per Valve)
7012986 2 Coil (1 Per Valve)
27t0 35 Not Used
36 HO000306 1 Valve, Flow Control (Not Serviceable - Replace Complete
Valve)
37 Not Used
38 H000273 1 Check Valve (Not Serviceable - Replace Complete Valve)
39 H000123 1 Check Valve (Not Serviceable - Replace Complete Valve)
40 HO000351 2 Check Valve (Not Serviceable - Replace Complete Valve)
H900068 Ref. HYDRAULIC FITTING KIT 6
H900069 Ref. HYDRAULIC HOSE KIT 7
41 1321564 2 Clamp (Not Shown)
42 2754464 1 Hose
43 2754463 1 Hose
44 2754426 1 Hose
45 2754422 1 Hose
46 2754459 2 Hose
47 to 49 Not Used
50 2754458 2 Hose
51 to 52 Not Used
53 2754455 1 Hose
54 2754453 1 Hose
55 2754453 1 Hose
56 2754457 1 Hose
57 2754457 1 Hose
58 2754454 4 Hose
59 2754456 1 Hose
60 2754455 1 Hose
61 2754452 1 Hose

6-12 80SL 3121326




FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021263 TO PRESENT) (CONTINUED)

SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTY. DESCRIPTION REV.
62 2754451 1 Hose
63 2754445 1 Hose
64 to 66 Not Used
67 2754429 1 Hose
68 2754441 1 Hose
69 2754435 2 Hose
70 2754437 1 Hose
71 2754351 1 Hose
72 2754417 1 Hose
73 2754440 1 Hose
74 2754420 1 Hose
75 2754433 1 Hose
7610 77 Not Used
78 2754432 1 Hose
79 2754432 1 Hose
80 2754434 1 Hose
81A 2142710 1 Fitting, Straight
81B 2754427 1 Hose
82A 2142712 1 Fitting, Straight
82B 2754430 1 Hose
83A 2142707 2 Fitting, Straight
83B 2754415 1 Hose
84 2142709 4 Fitting, Straight
85 Not Used
86A 2142743 7 Fitting, Straight
86B 2754428 1 Hose
87 2142715 20 Fitting, Straight
88 2142708 5 Fitting, Straight
89 2142706 9 Fitting, Straight
90 2142746 1 Fitting, Straight
91 2142716 7 Fitting, Straight
92 t0 93 Not Used
94 2142711 1 Fitting, Straight
9510 97 Not Used
98 2142203 3 Fitting, Tee
99 2142202 5 Fitting, Tee
100 to 111 Not Used
112 2142103 4 Fitting, Tee
113 2142713 1 Fitting, Straight
114t0 128 Not Used
129 2142741 1 Fitting, Straight
130 Not Used
131 2141914 1 Fitting, Tee
132 to 146 Not Used
147 2142754 2 Fitting, Straight
148 to 149 Not Used
150 2144105 1 Fitting, Diagnostic Tip
151 to 155 Not Used
156 2143406 5 Fitting, 90°
3121326 80SL 6-13




SECTION 6 HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021263 TO PRESENT) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

157 to 158 Not Used

159 2143409 1 Fitting, 90°

160 2141503 4 Fitting, Bulkhead Union

161 2141506 4 Fitting, Bulkhead Union
162 to0 175 Not Used

176 2142206 1 Fitting, Tee
17710 178 Not Used

179 2142209 1 Fitting, Tee

180 H000148 4 Fitting
181 t0 183 Not Used

184 2142804 1 Fitting, Straight
185 to 222 Not Used

223 2143513 1 Fitting, Reducer
224 t0 239 Not Used

240 2221214 1 Plug (Includes Copper Sealing Ring)
241 to 256 Not Used

257 2143608 1 Fitting, Straight

258 Not Used

259 2143609 1 Fitting, Straight

260 2143606 1 Fitting, Straight

261 Not Used

262 2143602 4 Fitting, Straight
263 to 300 Not Used

301 2142744 1 Fitting, Straight
302 to 310 Not Used

311 2143803 2 Blanking Plug

312 Not Used

313 2143807 8 Blanking Plug
314 to 341 Not Used

342 2143579 1 Fitting, Reducer

343 2143534 1 Fitting, Reducer
344 to 355 Not Used

356 2142742 1 Fitting, Straight
357 to 358 Not Used

359 2142747 2 Fitting, Straight

360 2142753 2 Fitting, Straight

361 2142748 4 Fitting, Straight
362 to 364 Not Used

365 2142717 10 Fitting, Straight
366 to 369 Not Used

370 2144007 4 Fitting, Straight
371 to 399 Not Used

400 2754462 1 Hose

410 2754416 1 Hose

411 2754421 1 Hose

412 2754435 2 Hose

413 2754442 1 Hose

430 2754447 2 Hose

431 2754449 2 Hose

6-14 80SL 3121326




FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021263 TO PRESENT) (CONTINUED)

SECTION 6 HYDRAULIC

ITEM # PART NUMBER QTY. DESCRIPTION REV.
432 2754446 2 Hose
433 2754448 2 Hose
435 2754450 4 Hose
436 2754419 1 Hose
437 2754443 1 Hose
449 2754438 1 Hose
450 2754431 1 Hose
455 2754461 1 Hose
456 2754460 1 Hose
460 2754392 1 Hose
461 to 518 Not Used
519 2142749 3 Fitting, Straight
520 to 529 Not Used
530 2142750 1 Fitting, Straight
531 to 599 Not Used
600 2144801 1 Fitting, Straight
601 to 603 Not Used
604 2144805 1 Fitting, Straight
605 to 658 Not Used
659 2221228 1 Fitting, Straight
660 to 699 Not Used
700 2142219 2 Fitting, Tee
701 2142218 1 Fitting, Tee
703 Not Used
704 2142215 1 Fitting, Tee
705t0 719 Not Used
720 2143619 2 Fitting, Straight
721 to 729 Not Used
730 2143568 1 Fitting, Reducer
731 2143564 1 Fitting, Reducer
732 2143547 1 Fitting, Reducer
733 t0 739 Not Used
740 2143419 1 Fitting, 90°
741 to 759 Not Used
760 2144005 4 Fitting, Straight
761 to 819 Not Used
820 2171824 1 Flange Kit (Includes Qty1 O-Ring & Qty 4 each Screws &
Flatwashers)
821 2171832 1 Flange Kit (Includes Qty1 O-Ring & Qty 4 each Screws &
Flatwashers)
0275640 Ref. PLATFORM HYDRAULIC COMPONENTS F
900 to 938 Not Used
939 2141907 2 Fitting, Tee
940 2142707 4 Fitting, Straight
941 2754525 2 Hose
942 2754529 2 Hose
3121326 80SL 6-15




SECTION 6 HYDRAULIC

FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021263 TO PRESENT) (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.
0275609 Ref. ARMS HYDRAULIC COMPONENTS E
1001 to 1002 Not Used
1003 2754478 1 Hose
1004 2754526 1 Hose
6-16 80SL 3121326




3121326

SECTION 7
ELECTRICAL

80SL

7-1



SECTION 7 ELECTRICAL

FIGURE 7-1. ELECTRICAL SCHEMATIC

IS L9 /71S 08 98?1 [euRd [0UO7) TVOTILOATd DILVINHHOS X _ _\ _ _ hﬁﬂ _
VT ouM
I
I
I
7 |
L
| Ve
r LUV 81/VPX 61/vY VXL 1EveXiETvex)  orvy sivrxl svexl o onvexL o avrx| rivex) cuvrxl  uvrx SvEXd evex L pvex €/VPX 1/¥X
L\\mm\gx\‘\\\\\\\‘\ [ S B Y N A [ I I o - 4 J_- - L _ _ 1
| f f LAMD0S ATAVD SIQSSIOS
f f f
f f f
, - 5 , ,
f w g _M f f 5
| .m uwv m r 7 o g = 2
| e - o 5 = - g g 5 ¢ 5
Z g g z = f g f = 3 2 - = =z ”
| ) Y Y o] o] T - = 4 “ = = 3 = <] = +
£ E i g g I g z 8 e |3 g & = £ g 3 2 % e
I |& 5 2 3 5 g L 4 = g 7 =] 3 3 S Z = g 5 <
a\f\w LUVPXL  SUVPX o1/vrXl 0TIVEXL ITVEX VXL, 9rvex) el svexl o ouvex L orvix) cuvexl vl euvexl  Tvix SIVEXL evex L prvex €VPX i ||
L JgoveX |\ | O A R I
LAMD0S TANVd TOYINOD
£l ST e e
- LSV = Q 1AIT =
. MOTS g AN
i % &v M M 01 1] LHON (Laa T NHOLLY 1] EET R
5 7N AOLOATAS K o ar HOLOATAS =N 19 .
B ay 2 hoERYy LoD ‘ _ s _ ) " . .
> .
H.EQMN//EW.N DMN// XVIN QMN//E:NE QMN// /V - NF%¢ = R Yed /V — l/##mo: m/\i B W\r@
own Moy g HALS N 0 B VIS | A1ddNS 1
I : . . dOLS
? @ @M mm m : ADNADNANWA S
LMVLS
- - juoxg m - A1ddNS
= dOLS S
L LLRIAN-MDLLSAOL
™)

3121326

80SL

7-2



SECTION 7 ELECTRICAL

TS L9/71S 08 19831 CXHIANOD | Tydry LOdTd DLLVINAHDS
pleogd 1ndiar)
q9 Uone)s [0NU0D JOMO] Ul [RUIILIDL, = [X a6
YALAVLS (lonuo) f1/zr d€  DL/AE L
\_wmmtb » M
& b
a9 L€ A€ V9 Ll ENS S ol4 day dav  dL/1€ OLHE dy /Ay 4 Ve as 3 19 8UIX @ ve/1X M
N |9 w
=< =z
|l %] 7] ©n ©n %] -] ] ] ] o %) = 7~ | [y > ] jas) Q =] R ve vl
o] — = c c = = = o o = = o 3 3 = Y v
: : B EE B 2 B B EEREEPREEEEFR E
g R T 5 o= 3 3 5 Z - g g 7 & ™~ SA
E g & = 3 = = A ~ a
= = = o 2 2 ~ €7 €liza 1A
z E B 2 e z ano S
86/1X, 9TIXgy  6T/1Xgy LT/TX gy LE/TX S €T/1Xgy OV/1Xgy  TUTX g 1T/1Xg, 61/1Xg, SU/TXgy L1/TXgy 81/1X¢h 6€/T1X gy, TE/TX gy P1/1Xy STUIXg, /Xy S/ ce/Ix X,
11013 K
96 iy ) o psaiia SAY
10MOT) = =
A VINSIVIN=
(000 SR VAV W 7 71 0 WA VA TS 1 VA 0y t: T E61/10] 2 81/10]  ci/ir|  ol/1r £7/10 s: PIIC  SUIC| b2/l

o_\N_.
|
|
| | |
N I |
_% |
|
b , |
65/1X LS/TX, !
P |
| |
[y
e ! , e oL ag . = as
g —— | | 16 = ndino 13311],
ndur pag | | ndino Sojeuy (1om o83u1)
i ! ! s ndur 108317,
| ndut Sofeu
_.mH N0 paT , ” EH I so[euy ae .Nﬂ\m ae
¢ 121 , | 12003
5 B |
g |
=) L & =
< 2 o} %]
e o = o) = I | g =2 3 S 3
g e o] = = = o - Q = 5 =
Z v e 5] S5 IS4 ! - = A 2 z = H 2 3
£ g I 5 5 ) | > ) o) 2 A £ = g S = z + s
z s g 4 5 =) 4 S I |4 < Sl = = B 3 Z Z = 3 5 =
T T
LINVVX AN SUVEX NOL/VYX A 0T/ VX A TT/VEX LTV IVIXAST/VIX, 8/Vt 0L/ V¥X A9T/VEX TIVPX A P1/VEX EI/VPX, VX S/VEX. 6/VY Y/IVEX €/VYX, 1/VHX
o) X0
YUVEX £UVEX
T i
LAMDO0S 4T1dVDO SIOSSIOS
YT TT°L oN :9[qBO SIOSSIOS UL PIsn JOU SAIM

7-3

80SL

3121326



SECTION 7 ELECTRICAL

IS L9 /71S 08 198°ld TVOTILOATd DLLVINAHOS X _ _ ! _ _ mH\ _
(S71 08 10§ A[uo) =
vb anNop/Ix aND/IX AND/IX anNo/Ix aNo/Ix AaND/IX
anop
e /104 s By | AIXVONLVTTIOSO
soA[eA 3urpjoy peo| j 14
— =+ - R S XX
LATT | ¥AMOT | B N
X | VAR YAy . T=
[ _
L | PE/IX PE/IX
— (SAD SA+ (SA S SA+
[471 "¢ (5 e
Ferzr/sdng
|
|
LHOTIH XVIN a1 ”
ve| b1 . | [
v |
- % - Y1 QM |
v . — T/11/SANG,
61/VPX K - © B 7 P miel ampon
HT 7 WN AU 7 T ‘\ Tl
LHOIAH XVIN ad1 | o | LHOIEH X e jnses
vid IR 7 , LILS =0 TXVIWS
- N ,’ ° B | ;] | HARIA | Lo
HOLIMS 1OATdS ¥IDOMLNO m -/t — [ — 4 Mc Ab/aT @
TANVI ANNOUD
NM “1a @ 9/1X
1 SUX L
ANTVALAIT ) Aver
97/1X
19
q9 =P/1X, I
1da DN oL <—
1da ust
(44 wg'e §
XNTOAIN
WAOONLAO LNOHLIMIHDIHXVINS f g —— ~ T~~~ ~——~—J -~~~ —— -~ ———————— G- —— |- —————————— A
|
I LTTX |
|
0 N 0€/1X 1 96/1X AND/TX |
w, - ™ ! ! —aT T
15/1X 71d 11a % !
v LHOITH TAJA $
Te/1X as e B W -0l
oL :
MaROT | i
T <>
a 65/1X p— LENTX
9/81
XOTOAIN LAI'T Lx A
LT ¥AMOT NAMOT 1417 LTLS | LHOIGH XV S WSTS LHOIIH FAINA S 'SA+ ) aND
ac ac 19 49 1T 1T I 1z I qc o4
TANVd ANNOUD

3121326

80SL

7-4



SECTION 7 ELECTRICAL

IS L9 /7IS 08 9831

TVORILOA T DILVINHHOS

XOTLAI'T

(S71 L9 103 Auo) —

(S71 08 103 Auo) =

gNonx AND/IX, AND/TX, AND/IX, AND/IX, AND/TX, AND/TX, AND/IX, AND/IX, e
aNo ano
ANNOSIOIA
M il M T M il
f oIVaE f f HATIA fﬁm\mmm RAZREN f f
SSTAH
mcum M* / M M M M M REERN
L= 1 L— 7 e L= L = 1
ra N /N 1d
SSTA™ 91/1X,
€1/1X
8€/1X f
LdI'T
Ie
am oze
— 5
| |€/1/sdNd 1/2r/SdNd |
f pipsaNg |
| 81 ,
, , ,
, , , ,
L T/11/SANd ] L TUI/SAN i
91X, ANpON 91X, SIMpON
SUIX /Iy TE/IX, I S1/1Xy 81/1Xg LI/1Xg
AVTH AYTH
19 9
ndino aaLq
NIOH 8/zf AMOT DOTYNV RAZREN L1HOY L4971
H46—=
_ (1onuos 1033111 ) L
ac a6 HE ac AT ac aT
Liet
ndur oA
HANA
ag/dz
c /¢ ' ww | o 04 | g a | O a | v

7-5

80SL

3121326



IS L9 /71S 08 [°831d

TVORILOATA DILVINHHOS

XOTLAI'T

(571 L9 103 Auc)

I
(571 08 10§ £uo) = |

3121326

PDOTIVILNTYAAAIA

SECTION 7 ELECTRICAL

| PRERE
vo aNoNx_ aANDITX,, AND/IX, AND/IX, AND/IX_ AND/IX,_ ANDJX "
ano I T aNo
(sanfeal T 1 adiy o1 Supapoe)
— = — =
MOALY1d
ZdNnd f M W vad
L
¥T/1X
sst 0T/1X 0Y/1X 61/1X
P €9
€dd WX cqa
g sasana & 1 5
| 121/SdNd |
, orzr/sand |
(2 f
Z/Tt/SdND
L@ Y9Pe | _
a[npoy
Ib/1X
€71X wIx 171X
TANVd ANNOUD
NDY -~
V9
o oaa
TANVd ANNO¥D
. . 95/1X )
TdWnd 1no mh_n; NI ﬁ‘_; SNO0TTVIINANAAAIA
He oz ot o¢ aT
[ I . H [ O | 4 1 a | a D g | v

80SL

7-6



SECTION 7 ELECTRICAL

Zin
IS L9 /1S 08 19591 [PSAAZMA | TyOrdLOATd DILVINGHOS XMNYTLLAIL'T
(S71 08 103 ATu0) =
Ao/ X ANIONA TdSdId aeonx
5]
L DZU\_XPy H o o o o o JS8nid1oreay mo[n aN
ENaTING) ano wwb (7 Z 2 m W =
5 A, 3 2 3
! ATIXT YOLVNHILTY 2 m W H.: 7 1l L ?.: 7 :UVE.
1 AnEALIVE " Z |
= e H 7 [ 0
| €| 9N,
11X <dp [ 7 [ogfos] [T oglos[s1]1
wuwb 9 I 1 ]
j J Hme wuwb 9 [05U0d Wy MO[D) _
frmmme
LOANNOOSIA EJW/& s b
) »
1 TANVd QZDOyﬂJ: wwb o man Ea; 2 a3ueio youi woard ko3 unorq
g E
UIX .
ds /11X
/ X 112X vTX €TXP11/TX €1zl
vor 01/2X Ut LitxX 6/IXP 8/T V4 A N
o - ox
a A1ddNS €/1X e ‘
1/8¢ XTOAIN . sz
j\ - 1 wuwb 9 , I7/1X Adga
@ + X M +a 30§ s WO 1o ny duap oA
7dOLS AONAOMANE S |
1T
—o ]
71 TANVA ANNO¥D vor S L ere _APIX
o€ 9€S DN SunyoBMIaqIOION €dq/zda/1da
13 0§ 20s s oy
% AL /80
£oIX XNTOAIN
Surpasjg AIONAT10S
el N §§T
W [ SAIIM PIQLIdSIP j0u [[e °1X 11X €1X /11X NW_ Adgd
z ] S9IIM paqL P
¥/1X = = /%.w
___xe D-91L D xog [08u0D-ZLNAd ¢ -
[ Nouvis T [ mojpy |
i AT v
ANVd ANNO¥D )™ | I W g
ARMS [ — A\ erm_ [ 440 , = N owm Mol .
€0 € Ll
el ranva 10un00 | 9 1anva anaowo | | o | Lond L — —
21 TANVd ANNOY¥D
7 =] Comt | o |
| | | , ot 81X - 0b/IX
LMVLS 1411
S TR, R | ~ ] 1anvaannowo He xaqﬂw_m
AVT+ D¢ WAMOT 1 TANVd ANNOWD NALIVLS TASHIC, s Mmoo 91 WY % 1 dNNd
T/1 SANd deagaT g yooq TI TANVd QZDiczo 7 7 7 HZ ,ﬂ 7 7 [l 7 =4~<~

7-7

80SL

3121326



1S £9 /1S 08 9591 TVOTLLOATE DILYINAHOS XMNITLAI'T

ZEI - " g e Qq@ 1011 ¢

AIONATOS

N | . : Q v
= — & -

- 1 -
T 1 o T-T |
= T
St
o R a
a
Z
a © =
s ©
GO& ?
M
o
m
g 8
o _& % g
g
=
2
g+ g

-
\

3
l- ol =
\
L=

SECTION 7 ELECTRICAL

3121326

80SL

7-8



SECTION 7 ELECTRICAL

IS L9 /TS 08 [9S9I( SMMPOIN-SINd TVOTILOATd DILVINGHDS XMNYILLHAI'T
@)
g oBeg /1 X — 9 |
NI | —

oS¢ JI0T ATUo —
sameg (ST L9 10} AJuo) v/ X - 15
¢ afeqd 9¢/T X — Wez S h
go%ed |(ST 08 105 ATu0) AIXV ONILVTIIOSO SHATVA -~ ¢

AIXV ONLLY TTIOS -

Tofeg (¢ dwng) 91/11f XATdINOD €7/1X - = mEDw 4
aNO/T X aND 18

[4)

o HARIQ) €1/1 X~ S e
v afed ( ) €1/1 Tamial =
¢ o8eg (1ed/198) T1/1f XATdNOD S1/1X TV TVINES 14
p oBeq (SOATRA-TBJ/10S) OT/T X  —ea € ¢ duing

(ADZ ) 91X THTIVIVd/TVIIES =z AVTAd dANLL
ATddNS 4IMOd +| —
¢ ofeq (HATIQ) 1/1f XA TdNOD TI/1X — I
AT
I
[ 7 I 7 H 7 ) 7 7 q 7 a 7 0 7 q 7 v

7-9

80SL

3121326



SECTION 7 ELECTRICAL

— \ ~ o \ < 7 —
H
ol
v
o
)
— ] = -
=/ 7
DWNOUTP@ Sl $
|| DWNINP@ o | [] :
DRVOUTP@ @ || ] 70!
e — )
an! DRVINP@ ~| ] 0
— — —
STARTOUTP @ NI o
e — o]
|| STARTINP@ IoliNIN 5
~ ||
DEADOUTP@ ™[]
o DEADINP@ || ] §
11— N—
z suppw@ — ] g
|| @
1
=
]
an
en
=
R =
Q 2
< S
o 2 .
2, M c S
&%/ \ o o
- 5 o z = =
Xe) = | g # Q
S LNdNT AR i dLNOAYA L0dLNO AANA [ﬂ
R i :
(’o& | v @)
<% \ - =
A L A . 8 = <
& LNANILINVIS \ ; dLNOLAVLS LAJLNO LMVLS E
< ] ) ‘ @ =)
< & = =
& = \ | 8. 8§ an)
| & 1IN 9E0ORIL NIGVAT ~ [ d1N0avada M1Lnd1no ¥aoniL %
\ %,
\ ‘9‘4;,/
\ %,
| 2
| S
|| L I
=i
o
<
—
M B
on
.80
=
H = )
—
- ~ = = | = = ]
7-10 80SL 3121326



SECTION 7 ELECTRICAL

IS L9 /1S 08 [9s91d S[eUIWLI9], TVOIILOATH DILVINHHOS VW D\H,H ,mHH\H
DL 6/81 XN[OAIN] \Z2 syoe Soued punoin|y¢
qc $TPI/ SA M| o€ TI/wsTs A T1/ WBIOH XeIN S|bE
o1 SA+S1/1f pdwo) Dz psaiaal ve 1V/SA Y [23
HE (epoyred) | ad| El4 (3pouy) 1A|  DHSAJEA SUIP|OH PeOTT JomOT |

@ D¢ JaMoT ._BCaQ punoIn)| DL [ 1/ umo( woe|d S| 43
4z (apoyre) ) 1m0 46 11 DL mduwy 1omoi €
I€ (spoyed) 771A | I€ (poyed) 171a | 1€ 17/IUBIOH 9ALA XBIN S|0€
4 LS T1/1f xopdwop) A€ IV/IM | d€ L1NO ML §|67]
qaz YT SA| € T/ | A€ NIMLLS (8T
IWBI9H XeI S 8/1[ Xo[dwoD) g€ 11/WB19H XeN S |LT|
e wgTser/irxedwod L T/SLXNOAIN| A€ p/2l SANd D€ 11/ Ws'T 892
ac WoH ¢7/1f Xo[dwod|  rf (opoyied) € a4 4 WoH|$Z
g S/TL SANd| DS 7 dung] =
Hz  gdung9p/1f xopdwo) DG /2l SdNd €T
Dz (epoye)d) 1NO held | ES yo( [oued punoip| IS AA[EA LNO wiope|d|CT]
Dz (opowd) NI peId | HS P1/NIPId Bowg §| - 4 wa  ds oATeA NI UnopIeld|IT
qH¢ 3y _uzmm punoin) 1T
4 (opoyied) vad| ds 1 2A[BA 00T g0l DS TOA[BA YOOTHIA (0T

AT YOTIIA 81/1f Xoduio)) 61
4z WBRY 6/1( Xo[dwo)) qr SATEA WBRY 109158
ac YT O1/1f Xoduwio)) ar OATEA 1JOT 1RIS|L T
ar €/11 SANd| Ht Iv/ca¥  ar OATEA J8d/108(9]
g red/ms TI/If opdwod  Dp /11 SANd S
ac Sojeuy 9/1 xajdwop) Ht 17/ ey ar Sojeuy 9A[EA 2AU(|p]
4 (apouy) Aq It /ecay g NI OATEA dAUAHET
At /1L SANd| Eid QAJEA MeIg|E]
ar 8/2f 100u0d FFLY| At 1711 SANd| 4
v9  (epoyied) ZA€Q/1ALd| H6 11OLY g9 1dung T | V9 1 dwng1
01

HT 9/Zf 10)1U0d .—owwt._l H9 ues .\Auv— S —u:nQ punoin q9 HelS Xog [0nuo)) I0J0N|6
ol (poyed) Psara d 49 (spoyreD) LONA| g 6 1/2f 1010102 1988, | (9UORIUS] XOg [0BUOD I0J0N|8
L

H9  uo Aoy § [oued punoin g9 LONd I3 171 |L
gz yg/11 xeidwop) gz €TEI/SA Y 9
Nl o Aoy § joued punoip) - g T/l SANd 9
9 Koy S [oued punoin)| S
19 KouaSowy § [oued punoin) t

9 1no(vozd| 4L 1/81 XN[OAIN] 19 AousBrourg gjoued punoin)e
19 NI (VOD) ] 19 o Kopegeued punoin|g
9 + K1oneg oued punoIn)|

i (€] 01 [ (0
I | H | K| | q | a | o) | d

7-11

80SL

3121326



SECTION 7 ELECTRICAL

IS L9 /1S 08 [°s91d

S[RUTULI],

TVOIMLOATd DILLVINHHOS

XVTLAT'T

g H6 TV/OLN g SOA[EA OXY BUNE[[PSO | HY xog [0nuo) 100N T
Hl| o¢ v/ | g9 1dung §7| g¢ woped T
g \¢4 ZZONd SA Iy WoH | V9 [ dumg| T
Hl ZZONd 1| HY ToAud | g6 21/2r 1onuoo 133uy | A [RIIeIed/[eras| T
@ HL XNJOAIN Ar oeld T
ar punosiiq Ie VI T | OS TRA[BAOOTHIA | dF [AuaT
Q ES I/ar SANd | VS vai | g¢ [ 9ATBAPOTHIA | g A5 T
m HE 1ad v €ad | A€ NLS | HE YT
N1l o xordwo) | Hp TV/TAN | DE SOATRA BWp|oH proT | [9 Kioneg T
ar (epoyied) A | gt punosiBiq | (dpoyed)I'1d | gt (spoyied) 1a |09
£ /I3 | Iz L11L ad1(6s
g9 Mo[D i Pued punoin | (g awm M0[D AT |8S
HZ ProloAQ AdT 1T/VHX LS
HE -1y joued punoin) | (S N0 Y09( [oukd punoln | HE (epouy ) 1 1 D¢ v/ LY |98
DL 8/8( XNJOAIN DL Cl/ umo( wopeld /s
HL T/ XNOAIN | HL ZZONd ¥T/ 1) HL XN[OAIN ¢/ 2Inssald §\yg
HL /10 XN[OAIN | HL ZZONd €T/ 131 HL XN[OAIN [/ oInssald S¢S
rL (dpoyied) za rL (opomied) v | L ZZONd 1V/ T [43
VA €| re/fL (opouy) 7 1a rL 1/ vLS|IS
I I/ €LS | [L €1/ +18|0S]
rL 1/ TLS IL €1/ €1S|6Y|
1L 1/ 1LS 1L €1/ TLS|8Y|
IL 1a IL e/ vLS|LY|
Iva TT/€LS | [L 1T/ ¥1S|9%|
I T/ TS IL 1T/ €LS|SY|
re TT 118 rL 12/ TLS|P|
VL T/OLL XNJOAIN I €I/ 1LS | 4L syoe[ roued punoin|cy
4L 1/0 11 XNJOAIN qL syoe( g[oued punoin)zy|
as (opoyred) zdd ES 9/Tr SN | as (spoyied) €dd | V9 wvainy
re (epoyied) 1da V9 Add | 4L /81 XN[OAIN | d9 NJY Xog [0BU0D) 100\ 11
D7 AR L/1f Xdwod | v9 1A4d | d. €/8[ XN[OAIN | g9 1valot|
ac (opoyred ) yr1 a AL 9/8 XN[OAIN L 12/ 1LS|6€
B AN —, I€ (spoyed) HA dL ZZONd €1/ 1A I€ 1T T8¢
Ic wg § /1 xo[dwo) g€ 11/ 810 2AL(] S|L€|
g¢ 17/ wsTs | g€ 11/2IXY Bue[sQ s | g¢ TIAYSIoH 2AL( S9¢

HL 01/8( XN[OAIN. ol3 T/ ws'es | dg T1/ 91XV SUNE[[SO S|$€ -

i4 - o] [J il
| 1 | H a4 | Fa | a | o | g | W

3121326

80SL

7-12



SECTION 7 ELECTRICAL

1S £9 /1S 08 19so1 | TNV ANNOYD TVOIMLOATA DLLVINAHDS XMYITLAI'T
ATI XT
wuwb 0L + ANILIVE

TANVd ANNOYUD YOLDINNOD -V :d — —

/X —=G r_ T — e 3 MOILVNYALTV+E S/IX

LOANNOODSIA >~_m_;f%_l<m S -4 i H

TANVd ANNOUD YOLANNOD -6l 'd i €1 i TANVA ANNOUD YOLIANNOD -d:d

UXe—= L — 1 wuwbg SitX —

‘\ mo_uwﬁm -

| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| o—oux b ANV ANNO¥D | |
[ I ¥ALMVLS ADAS f— = A\~ erm |
| j |
| 3 | tanva 10MINOD e ot | |
| Z |
| o |
9]
| = |
5]
| = |
! TANVd d 2 !
! m TANVA ANNOYD YOLIANNOD -4 :d [
| o—G |
! o 9/TX |
| T |
| 4 |
| <] €/1X H |
| |
| - |
| r i TANV ANNOAD YOLIANNOD - d |
, (D)o — I ) !
, f f - h 7 z [4720.4 |
| - ) |
| L — 7 dOLS AONAOMAWA § , QM 2 ,
, TANVd ANNO™D AOLIANNOD S :d - = S |
, H Lod — 1z ,
9}
” 86/1X TANVd ANNO¥D AOLIANNOD -d :d W f w_ ”
! M - !
I v1a w/1X o 3 I
| | m |
| - |
| TANVA ANNOYD YOLOANNOD N “d ANV ANNOED YOLOANNOD -N d m !
- — = /X —G
| [ ] z |
[ TANVA ANNOYD AOLIANNOD - id E [
| &Ny 8¢/1X O— I
, pdi TANVd ANNOUD YOLOANNOD -d :d ,
! D—Q 95/TX — !
qmz% ANNOYD YOLIANNOD A :d s % o ”
?8 v OIUIX
PE/IX , {
” ! | | 9 . % T ”
JEE— p— Q
| Z — -1 ] |
| ] & o Z |
| - = — m anxo | ) N f = |
| = y = |
, 2 R J o1 g ,
| 2 TANVA ANNOUD MOLDINNOD N 4 90| o N 2 |
TANVd ANNOYD YOLDANNOD -0 :d S - - e !
| |
| i E TANVI ANNOYO == 2 |
! Z TANVd ANNOYD YOLIANNOD -1:d s !
o e it M [
| | | | | | 705 | i |

7-13

80SL

3121326



SECTION 7 ELECTRICAL

IS L9/71S 08 19831 RIULRIGE) | TYOILOATE DILVINTHOS XMYITLAI'T

(S71 L9 10) AJuo) — (S71 08 103 AJuo) —

(xn[OAIN)
2INSsAId S

W

%/ soafep 10851IMQ

J/
/ﬁ_am qu hm.mmchqé\ ¢ dumg

SOATRA J]XE SUNR[[19SO

Jxe Sune[sQ S
19008 2[qe)) SIOSSIOS xog
[onuo)) 1010

IeJ/108 oyerg
V.

[sued punoln
WSIOH AL S WSIoH Xe]N S

7Ry

1291
I dwng S onwm z2aug
XNTOAIN - XdTdWOD
[ 7 I 7 H 7 ) 7 d 7 q 7 a 7 ) 7 q 7 v

3121326

80SL

7-14



SECTION 7 ELECTRICAL

TS L9 /71S 08 1°8°1d preog-xojdwo) TVOIILOATd DILVINIHOS VA D\.H,HL m:q
© 1 Tw @? 5 7 6 i@ S IHE QE a?m 2?@ imo P1lpep3e4 ©
] T i e e ) e e ) [ e
Il
a e
Clro
B9 IS =y
L) >
ccd (pasn jou) JIIL ) ||
Icd (WS'T S) Mo[Saseq (oo SIES
7 ecd JYSIOH XeN
T ped (USTOH 9ATI(Q S) QAL O™ B
szd (posnjou) dumg — “e® ]|
o (][0
0|5
° O|=]
s [=TS O] ro
] B |
I SiE
Ol O
¢dl 1dL =
dweyoyerg zdlL
(porerado wig‘z S) MO[S AJOO[3A  TdL
(ISNV 103) »odumy  ZS
Jodwng IS
[oued [01U0)) u
ndnQ/nduy Ir
1 | H [ o [ a4 | a [ 9 4 |

7-15

80SL

3121326



SECTION 7 ELECTRICAL

IS L9/71S 08 Pl PIEOFXMOAN | TyOIMLOE T OLLYINAHOS XMNYITLAI'T
1
© 09a © 0000|000 ©
12|34 1]2]3]4]s]e]7]8]s]i0]11)ie
0|0|0|0 0|0|0|o|o|o|o|o|o]o|o|o
Ir 8 7
85a © 1dL =]
6sd © X LSI
1]2]al4]s]e]7]8]9]01t]ie 1E Cdl =]
A LSI
0|0|0|0|0|o|o|o|o|o|o|o 0|0
LL 0l y9q ®
(e SAUJON  $Sd
(en1q) Y3y Jeay
(uda13) SWMQ H—QOHm
(o Y31y Y3y
o) 31y Yo aND oW A/XTIOS [=]
© 99a © ©)
dd0/NO S1033NQ YNMs Loy QI
XN[OAIN-X9[dwo)) 8r ut poqnd s1035NQO IV~ 99Q
SOATRA 193310 Lf Sungr] pue amssaid 3uledq-punoin 1els 19
(u9013-¢/xor[q-7/PoI-1) WNNPUIJ-X of paystuyy ssoooxd SurjeadT  09d
(9n]Q-€/[0[q-7/PI-T) WINNPUSJ-X g\ AOTAT  6Sd
77ZONd AB[oI ALINOSS /YOIIMS 9INSSAIJ It payoear amssaxd Suedq-punoin  §sa
r [ v | o [ 4 [ g ' a | o [ g [ Vv

3121326

80SL

7-16



SECTION 7 ELECTRICAL

IS L9 /71S 08 19831

TVORILOATd DILVINHHOS

XOTLAT'T

L

il
1
i
LI

B e

=7

[ ey M

xi

i

Tl L}il‘ h}
1 l‘%

7-17

80SL

3121326



SECTION 7 ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

OSCILLATING AXLE TILT GROUND OUTRIGGER
LIMIT SWITCHES SWITCH  CONTROL VALVES LIMIT
DIRECTIONAL SWITCHES
CONTROL °o__ ©
VALVE 92 m:-irg ’91-1\"
602 | (@ [@ © ®
89 LF (#1)  RF (#2)
93 o o
< ©®
OSCILLATING AXLE ~ [ S 87 86
SOLENOIDS 121 °
|:\:' 5 '::l
rg g]
LR (#4)  RR (#3)
STROBE
[ } LIGHTS [ ]
84
91
—1o6EA—] ~
PUMP 85 )
1001A ENGAGE/DISENGAGE
1001B VALVE
1001
$ J} J 96
= @ OISO SOy & Com HORN
MAIN TERMINAL BOX
(BOTTOM VIEW) (E @ ®ad <
)
O ¢ P Pime
S , 401
— N 402
[ ] G | G
o
: 110 — ||~ 219
o ’_/
° 100 —(—
1171
108
109 95
253 N
106 -
TO ENGINE \_/ 101
s )
PRESSURE
94 SWITCH
105 107
BRAKE
T hd b i hf b h VALVE
1 T 1 1 1 Oy 99
&
Yor P Lo-bo? Lol Lo tod Lo
MAIN
111 VALVE DRIVE
VALVE
-
q
.
7-18 80SL 3121326



SECTION 7 ELECTRICAL

e =
SWITCHES BATTERIES 805B
) o + _ /

T T 0 =
‘ oo 805D

i &

O |
- +
88 102
98
104 97 TO STARTER 805C
BATTERY
805A DISCONNECT
SWITCH
(F
— )
J
_J J {
309 (
PLATFORM
CONSOLE
BOX
S/N 1200022194
TO PRESENT
507 705\

3121326

506
503

505
508
506 509
507

PRIOR TO
S/N 1200022194

51||||||

302

80SL

7-19



SECTION 7 ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

ITEM # PART NUMBER QTY. DESCRIPTION REV.
E900066 Ref. MAIN TERMINAL BOX HARNESS KIT INSTALLATION D
1t0 83 Not Used
84 70001182 1 Harness, #4 Outrigger Limit Switch
85 70001183 1 Harness, #3 Outrigger Limit Switch
86 70001184 1 Harness, #2 Outrigger Limit Switch
87 70001185 1 Harness, #1 Outrigger Limit Switch
88 70001186 1 Harness, Platform Down Limit Switch
89 70001187 1 Harness, Oscillating Axle Limit Solenoid
90 Not Used
91 70001188 1 Harness, Pump Engage/Disengage Valve
92 70001189 1 Harness, Directional Control Valve
93 70001190 1 Harness, Tilt Switch
94 70001191 1 Harness, Drive 2 Valve
95 70001192 1 Harness, Pressure Switch
96 70001193 1 Harness, Horn
97 70001194 1 Harness, Max Height Limit Switch
98 70001195 1 Harness, Lowering Valve
99 70001196 1 Harness, Drive Speed Valve
100 70001197 1 Harness, Differential Lock Valve #2
101 70001198 1 Harness, Brake Valve
102 70001199 1 Harness, Max Drive Height Limit Switch
103 70001200 1 Harness, Engine Control Box
104 70001201 1 Harness, 2.5M Limit Switch
105 70001202 1 Harness, Platform Extend Valve
106 70001203 1 Harness, Lift Valve
107 70001204 1 Harness, Drive Valve
108 70001205 1 Harness, Steer Valve
109 70001261 1 Harness Assembly, Outrigger Valves
110 70001210 1 Harness, Remote Control Box Connector
111 70001211 1 Harness, Differential Lock Valve #1
112to0 120 Not Used
121 70001212 1 Harness, Oscillating Axle Switch
122 t0 125 Not Used
126 70001213 1 Harness, Ground Control Panel
127 to 130 Not Used
131 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)
132 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)
133 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)
134 70000955 1 Connector (8 Pin for Complex Board - Not Shown)
135 70000956 4 Connector (12 Pin for Nivolux & Complex Board - Not Shown)
7-20 80SL 3121326




FIGURE 7-2. HARNESS COMPONENTS INSTALLATION (CONTINUED)

SECTION 7 ELECTRICAL

ITEM # PART NUMBER Qry. DESCRIPTION REV.
0275639 Ref. RECEPTACLES INSTALLATION H
201 0760508 4 Bolt M5 x 16mm
202 0760610 2 Bolt M6 x 20mm
203 1 Box Options:
0860038 1 Box, Receptacle (Prior to S/N 1200022285)
2902431 1 Box, Receptacle Kit (S/N 1200022285 to Present)
0861731 1 Box, Non-Metallic Receptacle
1671207 1 Cover
4460346 1 Receptacle (110V)
4460662 1 Strain Relief
204 1320224 2 Clamp
205 3290505 4 Locknut M5
206 3290605 2 Locknut M6
207 4 Hardware Options:
3900294 Screw, Self-Tapping (Prior to S/N 1200022285)
0760408 Bolt M4 x 16mm (S/N 1200022285 to Present)
208 4060700 1 Cover, Receptacle (Prior to S/N 1200022285)
209 Not Used
210 4460138 1 Plug, Male
211 4460315 3 Terminal, Spade
212 4460346 1 Receptacle (Prior to S/N 1200022285)
213 4811600 A/R Flatwasher M5
214 4811700 A/R Flatwasher M6
215 4811702 2 Flatwasher M6 Large O.D.
216 4831700 2 Lockwasher M6
217 E000102 1 Housing, Connector - Female 24 Pin
218 E000481 1 Insert, Connector - Female 24 Pin
219 E000103 1 Housing, Connector - Male 24 Pin
220 E000482 1 Insert, Connector - Male 24 Pin
22110 223 Not Used
224 3290405 4 Locknut M4 ( S/N 1200022285 to Present)
0275609 Ref. SCISSORS ARMS & CABLES INSTALLATION E
301 Not Used
302 1060663 45m/148ft| Cable, Electrical 12/3
303 to 308 Not Used
309 E000083 45m/148ft| Cable, Electrical (25 Wire)
E900063 Ref. MAIN TERMINAL BOX ASSEMBLY F
401 E000102 1 Housing, Connector - Female 24 Pin
402 E000481 1 Insert, Connector - Female 24 Pin
3121326 80SL 7-21




SECTION 7 ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
E900042 Ref. PLATFORM CONSOLE JUMPER HARNESS E
501 4460465 24 Socket, Female
502 4460468 1 Cap, Dust
503 4460492 1 Clamp, Cable
504 4460502 1 Connector - 31 Position
505 E000083 6m/20ft Cable, Electrical (25 Wire)
506 1 Housing, Connector - Male 24 Pin Options:
E000103 Prior to S/N 1200022194
E000108 S/N 1200022194 to Present
507 E000482 1 Insert, Connector - Male 24 Pin
508 E900043 6m/20ft Loom, Wire
509 E900045 1 Relief, Strain
E900055 Ref. GROUND CONTROL PANEL HARNESS E
601 4460418 4 Connector, Female - 6 Position (Attaches to Toggle Switch - Not
Shown)
4460419 A/R Terminal, Female
602 4460462 1 Connector - 23 Position
4460465 A/R Terminal, Female
603 E900056 2 Diode BY255 (Not Shown)
E900041 Ref. PLATFORM CONSOLE BOX HARNESS D
701 4460260 2 Terminal, Locking Female
702 4460266 1 Connector, Female - 9 Position
703 4460418 3 Connector - 6 Position
704 4460503 1 Connector - 31 Position
705 Not Used
706 4460259 A/R Connector, Female - 1 Position Locking
707 4460267 6 Pin, Male
708 4460419 15 Socket, Female
709 4460464 20 Pin, Male
0275720 Ref. BATTERY CABLES INSTALLATION D
801 to 804 Not Used
805 2902554 1 Battery Cable Kit
805A 70001776 1 Cable, Battery (A) (Starter to Battery Disconnect)
805B 70001777 1 Cable, Battery (B) (Battery — to Engine)
805C 70001778 1 Cable, Battery (C) (Battery + to Battery Disconnect)
805D 70001765 1 Cable, Battery (D) (Battery — to Battery +)
806 to 811 Not Used
812 E000072 6m/20ft Loom / Shield, Cable (Not Shown)
7-22 80SL 3121326




SECTION 7 ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER Qry. DESCRIPTION REV.
0275662 Ref. ENGINE HARNESSES INSTALLATION L
Ref. Prior to S/N 1200021339
901 to 942 Not Used
943 1001105078 1 Harness, Engine (was p/n 70001780)
944 1001105079 1 Harness, Glow Plug (was p/n 70001781)
945 1001105080 1 Harness, Air Cleaner Indicator (was p/n 70001779 - Not Shown)
946 See Note 1 Relay, Glow Plug Timer
Note: Relay was p/n 70000924. P/N 70000924 is no longer
available. Purchase qty 1 each of relay p/n 70003647 & base
p/n 70003648.
947 70000925 1 Relay
70000926 1 Base, Relay
948 8229236 2 Fuse, 30A (Not Shown)
949 to 950 Not Used
Ref. S/N 1200021339 to Present
951 1001105682 1 Harness, Engine (Complete)
952 See Note 1 Relay, Glow Plug Timer
Note: Relay was p/n 70000924. P/N 70000924 is no longer
available. Purchase qty 1 each of relay p/n 70003647 & base
p/n 70003648.
953 70000925 1 Relay
70000926 1 Base, Relay
954 8229236 2 Fuse, 30A (Not Shown)
Ref. OPTIONAL HARNESS COMPONENTS
1001 1001099183 1 Harness Assembly, Beacon
1001A 4460897 2 Connector, Female - 2 Position
1001B 4460464 4 Pin, Male
1002 A/R Lamp Components, Beacon
1002A 4460891 1 Connector, Male - 2 Position
1002B 4460465 2 Socket, Female

3121326

80SL 7-23




SECTION 7 ELECTRICAL

FIGURE 7-2. HARNESS COMPONENTS INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTY. DESCRIPTION REV.

7-24 80SL 3121326



3121326

SECTION 8
DECALS

80SL

8-1



Min -
~
L l
{ 5

- &
— .

D

- o
-

o
(]

3121326

SECTION 8 DECALS

FIGURE 8-1. DECAL INSTALLATION

80SL

8-2



SECTION 8 DECALS

8-3

80SL

3121326



SECTION 8 DECALS

FIGURE 8-1. DECAL INSTALLATION

ITEM # PART NUMBER QTy. DESCRIPTION REV.
Ref. DECAL INSTALLATION
0275933 Ref. ANSI Spec H
1001092750 Ref. CSA Spec G
1 8 Decal - Outrigger Warning Options:
1701214 ANSI Spec
1704690 CSA Spec
2 1701505 1 Decal - Diesel Fuel
3 1701640 1 Decal - Manual
4 1702773 3 Decal - JLG
5 1703687 4 Decal - Direction Arrow
6 1703811 4 Decal - Lifting Lug
7 1703812 1 Decal - Hydraulic Oil
8 1703814 4 Decal - Tie Down
9 1703816 1 Decal - Danger/Warning (ANSI Spec Only)
10 1703819 A/R Decal - Direction Arrow
11 1704277 A/R Decal - Lanyard Attach
12 1704412 1 Decal - Hydraulic Oil
13 1704885 1 Decal - Website
14 4 Decal - Crushing Options:
1705694 ANSI Spec
1705311 CSA Spec - Prior to S/N 1200016263
1705694 CSA Spec - S/N 1200016263 to Present
15 5 Decal - Electrocution Options:
1705695 ANSI Spec
1705040 CSA Spec
16 1706482 1 Decal - Manual Descent Inside
17 1706485 1 Decal - Control Box Location
18 1706487 1 Decal - Safety Prop
19 1 Decal - Manual Descent Options:
1706490 Prior to S/N 1200021263
1001103747 S/N 1200021263 to Present
20 1706507 4 Decal - Wheel Load
21 1706508 4 Decal - Pad Load
22 1707184 2 Decal - Model Designation
23 1 Decal - Legend Options:
1707185 ANSI Spec
1001092736 CSA Spec
24 1707188 A/R Decal - Capacity
25 2080040 4 Fastener, Huck
26 See Note 1 Nameplate - Serial Number (Note: Not Available for
Purchase)
27 8990147 1 Box, Manual Storage
70003486 2 Clip, Manual Holder
28 1704684 1 Decal - Danger/Warning (CSA Spec Only)
29 1705303 1 Decal - CSA (CSA Spec Only)
30 1001092752 1 Plate, Decal (CSA Spec Only)
31 3820408 7 Rivet, Blind (CSA Spec Only)
32 1060279 1 Cable, Lanyard
8-4 80SL 3121326




SECTION 8 DECALS

FIGURE 8-1. DECAL INSTALLATION (CONTINUED)

ITEM # PART NUMBER QTy. DESCRIPTION REV.
33 1703464 1 Decal, AC Power
34 1705717 1 Decal, Crushing (CSA Spec Only)
35 1706098 1 Decal, Ether Warning
3121326 80SL 8-5




SECTION 8 DECALS

FIGURE 8-1. DECAL INSTALLATION (CONTINUED)

ITEM #

PART NUMBER

QTY.

DESCRIPTION

REV.

80SL

3121326




SECTION 9 RECOMMENDED SERVICE
PARTS STOCK

MODEL 80SL
The following list will service one machine (built to current production per date on the front cover) with emergency repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep service
parts stock supplied. For further information, contact your JLG dealer or the JLG Industries Parts Department.

Part Number Description Qty./Machine
STANDARD PARTS

HO000019 Solenoid (Figure 2-1) 1
7012986 Coil (Figures 2-1, 5-1 & 6-2) 1
4360314 Switch, Toggle (Figure 2-1) 1
4360671 Switch, Toggle (Figure 2-1) 1
4360698 Switch, Toggle (Figures 2-1 & 4-2) 1
4360469 Switch, Key (Figure 2-1) 1
2860030 Key, Replacement (Figure 2-1) 1
4360475 Switch, Emergency Stop (Figures 2-1 & 4-2) 1
E000059 Battery Disconnect Switch (Figure 2-1) 1
E000044 Switch, Tilt (Figure 2-1) 1
70000635 Switch, Push Button (Figure 2-1) 1
70000385 Coil (Figure 2-4) 1
E000457 Relay (Figure 2-5) 1
7017444 Coil (Figures 2-6, 5-2 & 6-2) 1
H000241 Air Breather Filter (Figure 2-6) 12
70000900 Element, Hydraulic Filter Figure 2-7) 4
70000054 Element, Air Cleaner Filter (Figure 2-7) 12
7016331 Filter, Oil (Deutz Engine) (Figure 2-7) 12
7020023 Filter, Fuel (Figure 2-7) 12
S200238 Latch, Gate (Figure 4-1) 1
4360387 Switch, Push Button (Figure 4-2) 1
4360525 Switch, Toggle (Figure 4-2) 1
4360693 Switch, Toggle (Figure 4-2) 1
E900025 Control, Joystick (Figure 4-2) 1
E900056 Diode (Figure 7-2) 2

VARIABLE PARTS

E000376 Limit Switch (Figures 1-2 & 3-1) 1
E000359 Limit Switch (Figure 1-6) 1
70001352 PC Board (Engine Control) (Figure 2-1) 1
E000189 PC Board (Pump) (Figure 2-5) 1
E000214 PC Board (Nivolux) (Figure 2-5) 1
1001112938 PC Board (Complex Control) (Figure 2-5) 1

3121326 80SL 9-1



SECTION9 RECOMMENDED SERVICE
PARTS STOCK

MODEL 80SL
The following list will service one machine (built to current production per date on the front cover) with emergency repair
parts which can be installed in the field. Parts from the list should be replaced when inventory is depleted to keep service
parts stock supplied. For further information, contact your JLG dealer or the JLG Industries Parts Department.

Part Number Description Qty./Machine

9-2 80SL 3121326



SECTION 10 SPECIAL OPTIONS

Note: This list is to accommodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM# | PART NUMBER QTy. DESCRIPTION REV.
10-1 Ref. MISCELLANEOUS SPECIAL OPTIONS
1001098929 Ref. Beacon Lamp Installation
2920161 2 Lamp, Beacon
4060865 2 Guard, Stone
1001099040 2 Bracket, Beacon Lamp
Ref. Filter Kits:
1001111714 1 Combined Filter Kit (Hydraulic/Air & Fuel/Engine Oil)
1001111679 1 Hydraulic/Air Filter
1001111685 1 Fuel/Engine Oil Filter
Ref. Tools For Service:
7002828 1 Wire Stripper
7002821 1 Wire Crimper (To Install Wire Ends to Wires)
7002823 1 Pin/Socket Extractor - Universal (To Remove Pins/Sockets from
Connectors)
7002823 1 Pin/Socket Extractor - Universal (To Remove Pins/Sockets from
4460467 1 Extractor - 16-18 Gauge (For Removal of Pins/Sockets for
Deutsch Connectors)
4460510 1 Extractor - 12-14 Gauge (For Removal of Pins/Sockets for
Deutsch Connectors)
7002822 1 Screwdriver, Potentiometer (To Adjust Drive Controller)
7016654 1 Screwdriver, Magnetic
7004275 1 Seal Installation Tool - 1in
7004276 1 Seal Installation Tool - 1-1/2in
7002826 1 Seal Installation Tool - 2in
1001094298 1 Hand Rail Tool (245-25)
Ref. Fluids
2300014 290k Oil, MobilFluid 424
2300029 290k Qil, Mobil EAL Envirosyn H 46
3020008 2 Itr Qil, Mobilube HD 80W-90
3020016 6 Itr Oil, Motor Delvac MX 15W-40
3121326 80SL 10-1




SECTION 10 SPECIAL OPTIONS

Note: This list is to accommodate machines ordered with special equipment. Options may not
be applicable to all models. For more specific parts information contact JLG Parts Department.

FIG&ITEM# | PART NUMBER QTy. DESCRIPTION REV.

10-2 80SL 3121326



Part Number Page
0100011 i 2-20
0100019 .ccoiviiiiiiie, 1-5
0140011 ..o 2-13
0181847 .. 4-9
0275564 ......cccoeiiie 1-5
0275565 .....cccoiiiiieeen 1-3
0275566 .......coevevieerennn. 1-7
0275567 ......ccveenee 2-5,2-15
0275568 .......ccoeeviiiin 2-27
0275570 ..cccvveeeeeeen 1-17
0275571 . 1-15
0275593 ... 2-3
0275609 3-4, 6-8, 6-16, 7-21
0275634 ......ccovvieieiene, 3-4
0275635 .......ccevnee 3-4, 5-5
0275636 ....ccocvvveerneennnne 2-3
0275638 .....ccceieiieene 4-5
0275639 ................ 4-6, 7-21
0275640 ......... 4-4, 6-8, 6-15
0275662 ..... 2-15,2-19, 7-23
0275673 ...ooovciiiiiie, 4-9
0275708 ....ccoveeeeeieeenne 1-7
0275720 ................ 2-4,7-22
0275749 ... 3-7
0275933 ...ooiiiieeen 8-4
0307544 ......ccoiieiin, 2-7
0318854 ......ccovvviiiiinn, 2-7
0700510 ..cccvveeeeeeeeenee 1-5
0700518 ....cccieeiieenn. 2-27
0700608 ......ccceeeeiniaennn. 1-15
0700615 ...oovviiiiiieienen, 4-5
0700617 .oovvviiiiieiee, 2-3
0700620 ......cccevveiviennnns 2-15
0700621 ...ccvveeeeereenn 2-27
0700812 ................ 2-27, 3-4
0700815 ... 2-4
0700817 ..oovevrenee 1-15, 2-3
0700818 .....cccviveiies 1-15
0700820 ......ccoevvvveriinnn, 2-3
0700833 ....ccceveeeereenn 1-15
0701014 ... 4-4
0701015 ... 3-4
0701018 ..ovviieeeiies 1-15
0701020 ....covcvvvvieiiinnn, 4-4
0701029 .....cccviviiiee, 4-5
0701217 .o 3-4, 4-5
0701222 ... 1-5
0701224 ... 1-5
0701627 ...ovveveeereees 1-15
0701631 ...coecvenee 3-4, 3-7
0711232 ..o, 1-3
0712026 .....covvveerireeennn. 1-5
0760408 .....ccceevevvnrnennn. 7-21
0760505 .....ccccoeeiiinennn. 2-15
0760508 ................ 4-9, 7-21
0760605 ......... 2-4,2-27, 3-4
0760606 ........cceeevuviennes 2-27
0760608 .......ccccc....e 2-4, 4-5
0760610 ......... 2-4,4-4,7-21

3121326

SECTION 11 PART NUMBER INDEX

Part Number Page Part Number Page
0760612 ...oovveieereeenen, 4-5 | 1001101886 .......cccvvevneee 4-5
0760614 .....cocvvviiees 2-19 | 1001102404 .......ccccneee. 3-7
0760810 ...cevvvveeireeeenne 2-5 | 1001103161 ....cccvvireenns 4-5
0760812 .............. 2-20, 2-27 | 1001103611 .....ceeenee 2-3
0760813 ... 2-3 | 1001103747 ....ccceeeeee 8-4
0760814 ......cccoeeeee. 2-27 | 1001105078 ................. 7-23
0760815 ...oooviieereeenen, 4-9 | 1001105079 .....ccccveneee 7-23
0760817 ..ooeviiiieiiiies 2-19 | 1001105080 ................. 7-23
0760819 ...oooviiiiiiieen, 1-5 | 1001105682 ................. 7-23
0761008 .....ccoveiireeeeene 4-4 | 1001111679 .....ccceeeeee. 10-1
0761010 ..1-17,2-4,2-15,2- | 1001111685 ................. 10-1

19, 2-27, 3-7,4- | 1001111714 ................ 10-1

4 1001112938 .......... 2-13, 9-1
0761012 ....... 1-17,2-15,4-4 | 1003107 ...oovcviiriieeeen, 2-7
0761014 ....... 2-3,2-19,2-27 | 1060279 ......occvvvvevernee 8-4
0761015 ..o 2-3 | 1060663 .......cccoccvveennnne 7-21
0761210 ..o 1-3 | 1062255 ... 3-5
0761212 ... 3-7 | 1320224 ........coccce 7-21
0761214 ..1-3,1-5,2-19,4-4 | 1321564 ................ 6-4, 6-12
0761215 ..o, 1-7 | 1671207 .o 7-21
0761217 e, 3-4 | 1701214 ... 8-4
0761228 ................ 2-19,4-5 | 1701505 ...ccoeviiiiieieees 8-4
0762015 ....ccceiiieeee 3-4 | 1701640 ...ccoeiiiiees 8-4
0771619 ... 1-7 | 1702773 . 8-4
0860038 .......cceeevvvieennne 7-21 | 1703464 .....ccooviveeiee 8-5
0861731 ..oeviiieiiies 7-21 | 17083687 ...occvvviiieiiens 8-4
0893076 ......ccvvveeirieen. 2-7 | 1703811 .o 8-4
1001091145 ................. 2-15 | 1703812 ...ovieiiieeeeeee 8-4
1001091198 ................. 2-19 | 1703814 ... 8-4
1001091513 ................. 2-19 | 1703816 ...ccooeiiieeeee 8-4
1001091514 .......ccoeeee 2-19 | 1703819 ..oooviiiiieeeen, 8-4
1001091921 ................. 2-15 | 1704277  .ooveviiieeee, 8-4
1001092405 ................. 2-13 | 1704412 ..o, 8-4
1001092406 ................. 2-13 | 1704684 ......cooecieeeeee 8-4
1001092736 .......cccuveevee. 8-4 | 1704690 ......cooiiiiieees 8-4
1001092750 .......cccevveeee. 8-4 | 1704885 ......cooiiiiies 8-4
1001092752 .......ccvvenneee. 8-4 | 1705040 ....ccccovvvvirernen 8-4
1001092803 ................. 2-19 | 1705303 ......cccevvivieiinen, 8-4
1001093028 ................. 2-27 | 1705311 e, 8-4
1001093353 .......cccvveee. 2-13 | 1705694 ......cooeciieeees 8-4
1001093354 ................. 2-13 | 1705695 ......ccocciiieies 8-4
1001093355 ................. 2-13 | 1705717 e 8-5
1001093361 ....ccccveennee 2-13 | 1706098 ......ccovvvveeennnn. 8-5
1001093379 .....ccccveennee 2-13 | 1706482 .......ccovcvevennn. 8-4
1001093793 .......ccveenne 2-20 | 1706485 .......cccovvvvvrnnenn. 8-4
1001093796 ........c........ 2-19 | 1706487 ...oovveeeieeeeee 8-4
1001094298 ................. 10-1 | 1706490 ....ccoooiiiiiieeees 8-4
1001094781 ... 2-5 | 1706507 ....cooeviiiiieeee 8-4
1001096366 ................... 4-9 | 1706508 ......ccocvvrvrerennen 8-4
1001096367 .......cc0eenneee. 4-9 | 1707184 ..o 8-4
1001097369 .......ccveeneee. 4-6 | 1707185 ..o 8-4
1001097370 ...coeeveevre. 4-6 | 1707188 ...cooreeieiieeeeee 8-4
1001098929 ................. 10-1 | 1787217 e, 2-4
1001098950 2-16, 2-19, 2-20 | 2080040 .................. 4-5, 8-4
1001098951 .....cccveennee 2-20 | 2140803 ......ccoeeviveeeinnn. 6-6
1001099040 ........cccen.e 10-1 | 2141503 ................ 6-6, 6-14
1001099183 ........cocnee 7-23 | 2141506 ................ 6-6, 6-14
1001101884 .......cccevveeee. 4-5 | 2141907 ...ceveenn 6-8, 6-15
1001101885 ......ccccevveeee. 4-5 | 2141914 ..., 6-5, 6-13

80SL

Part Number Page
2142103 ................ 6-5, 6-13
2142202 ................ 6-5, 6-13
2142203 ................ 6-5, 6-13
2142206 ................ 6-6, 6-14
2142209 ................ 6-6, 6-14
2142215 ................ 6-7, 6-15
2142218 ................ 6-7, 6-15
2142219 ................ 6-7,6-15
2142503 .......ccoviiiein, 6-6
2142706 ................ 6-5, 6-13
2142707 6-5, 6-8, 6-13, 6-15
2142708 ................ 6-5, 6-13
2142709 ................ 6-5, 6-13
2142710 ...l 6-5, 6-13
2142711 ... 6-5, 6-13
2142712 ...l 6-5, 6-13
2142713 ...l 6-5, 6-13
2142715 ................ 6-5, 6-13
2142716 ...l 6-5, 6-13
2142717 .ol 6-6, 6-14
2142741 ................ 6-5, 6-13
2142742 ................ 6-6, 6-14
2142743 ................ 6-5, 6-13
2142744 ................ 6-6, 6-14
2142746 ................ 6-5, 6-13
2142747 ................ 6-6, 6-14
2142748 ................ 6-6, 6-14
2142749 ................ 6-7,6-15
2142750 ................ 6-7, 6-15
2142753 ................ 6-6, 6-14
2142754 ................ 6-6, 6-13
2142755 ....coooeeeeeen, 6-7
2142756 ......cccovvvvvvnrnnnnn. 6-7
2142804 ................ 6-6, 6-14
2143406 ................ 6-6, 6-13
2143409 ................ 6-6, 6-14
2143419 ................ 6-7,6-15
2143513 ................ 6-6, 6-14
2143534 ................ 6-6, 6-14
2143547 ................ 6-7,6-15
2143564 ................ 6-7, 6-15
2143568 ................ 6-7, 6-15
2143579 ..ol 6-6, 6-14
2143602 ................ 6-6, 6-14
2143606 ................ 6-6, 6-14
2143608 ................ 6-6, 6-14
2143609 ................ 6-6, 6-14
2143619 ................ 6-7, 6-15
2143803 ................ 6-6, 6-14
2143807 ................ 6-6, 6-14
2143809 ......ccovvvvvinnnn. 6-5
2144005 ................ 6-7,6-15
2144007 ......cceuunn... 6-7,6-14
2144105 ................ 6-6, 6-13
2144801 .......ooeeeeeeeeee, 6-15
2144805 ......cceevveveeenn 6-15

2160016 .1-3,1-5, 1-15, 3-4,
3-5, 3-7,4-4
2160018

11-1



SECTION 11 PART NUMBER INDEX

Part Number Page Part Number Page Part Number Page Part Number Page
2171824 ................ 6-7,6-15 | 2754529 ............... 6-8, 6-15 | 4360671 ......c.cceveee. 2-4,9-1 | 4832500 ......ccoeevvuvevrrnnenn. 3-4
2171832 ... 6-8, 6-15 | 2860030 .................. 2-4,9-1 | 4360693 .........coe..ee 4-9,9-1 | 5241600 ......ccoeevevevirenenn. 1-7
2221214 ................ 6-6, 6-14 | 2900708 .......ccccvveereinnnes 2-15 | 4360698 ........... 2-4,4-9,9-1 | 5242000 .....cccccevvrcrnrernnn. 1-5
2221228 .........c...... 6-7,6-15 | 2902431 ...ooovviiveeeeeens 7-21 | 4460071 ..o 4-6 | 5272611 ..o 1-7
2300014 ... 10-1 | 2902554 ........ccccoeiiinnns 7-22 | 4460121 ... 4-9 | 70000043 .......cccoiinnen. 2-20
2300029 .......occooiiiiins 10-1 | 2920161 ..o 10-1 | 4460138 ......cccciiiiees 7-21 | 70000045 ..........ccceeee.. 2-20
2560141 ..o 4-9 | 3020008 .......ccccevcveernnen. 10-1 | 4460226 .......cccccvvvenneee. 4-13 | 70000053 .......cccceveuneen. 2-19
2600281 .....ccovvviiiiiiene 4-5 | 3020016 .....cccvvvvvevirinnnn. 10-1 | 4460259 ......cccoecvvvenneen. 7-22 | 70000054 .............. 2-19, 9-1
2754351 ... 6-5,6-13 | 320066 ........ccocvvrvveernnnn. 2-3 | 4460260 ........c.cccvrenneen. 7-22 | 70000055 .......cccoviiinne 2-20
2754392 ................ 6-7,6-15 | 3290405 ......occoveeeeiinnnns 7-21 | 4460265 ........cceevunneenn. 4-13 | 70000056 ........c.coeueeee. 2-20
2754415 ... 6-5, 6-13 | 3290505 1-5, 2-27, 4-9, 7-21 | 4460266 .............. 4-13,7-22 | 70000057 .....cccocveeennen. 2-21
2754416 ................ 6-7,6-14 | 3290605 .2-3,2-4,2-5,2-15, | 4460267 .............. 4-13,7-22 | 70000058 ..........ccveennen. 2-21
2754417 ... 6-5, 6-13 2-27,4-4,4-5,7- | 4460315 ......covviiiirinnn. 7-21 | 70000059 .......ccccevrenne 2-21
2754418 ..., 6-5 21 4460346 ........coeeiiienn 7-21 | 70000061 .......coevvrienne 2-21
2754419 ... 6-7,6-15 | 3290801 .....coccvvvviiiiennns 2-15 | 4460418 ......coecveviiiennne 7-22 | 70000062 .........coeveenne 2-21
2754420 ................ 6-5, 6-13 | 3290805 .2-3,2-4,2-5,2-19, | 4460419 .....ccccvivervinnn 7-22 | 70000073 ....ccoeerirvnennne 2-21
2754421 ... 6-7,6-14 2-27, 4-9 4460462 ........ccooeeeeeeee. 7-22 | 70000074 .......cocceeeenen. 2-21
2754422 ................ 6-4,6-12 | 3291005 1-5,2-15,2-27,3-4, | 4460464 .............. 7-22,7-23 | 70000075 .......ccocieiennee 2-20
2754426 ................ 6-4, 6-12 3-7,4-5 4460465 .............. 7-22,7-23 | 70000081 ......ccceeeireens 4-13
2754427 ................ 6-5,6-13 | 3291205 ......... 2-19, 3-4,4-5 | 4460467 .......occovvirnennn. 10-1 | 70000082 .........c.ceenueee. 4-13
2754428 ................ 6-5,6-13 | 3291207 ....ccoecvvvviiieiinen, 3-4 | 4460468 ........ccceernennne 7-22 | 70000083 .......cccevrinne 4-13
2754429 ................ 6-5,6-13 | 3291605 .................. 3-4,3-7 | 4460470 ....cocvviiiiiieenne 4-9 | 70000084 ..........cocueeee. 4-13
2754430 ................ 6-5,6-13 | 3292005 .......cccceviiiiiinennn. 4-4 | 4460471 oo 4-9 | 70000085 .......ccccocuneeen. 4-13
2754431 ... 6-7,6-15 | 3293605 .......ccceviiininennn. 1-5 | 4460492 ...t 7-22 | 70000150 ....cccooiiiiiennn. 5-5
2754432 ................ 6-5,6-13 | 3331215 ..o, 1-3 | 4460502 .......ccoccvvvenneen. 7-22 | 70000153 .....ccoiiiireree 1-7
2754433 ............... 6-5,6-13 | 3332011 ..ccovvciiiiiiiie, 1-5 | 4460503 .......cccoccvvrenneen. 7-22 | 70000154 .......ccoeeiiirnen 1-7
2754434 ................ 6-5,6-13 | 3440816 ......ccovvvvvevrrnnnn. 3-4 | 4460510 ....cooovrciiiiinennne 10-1 | 70000184 .......ccoeevvirenne 5-5
2754435 6-5, 6-7,6-13, 6-14 | 3520060 ........ccccvvveerrunen. 4-9 | 4460662 .........cccceeeennes 7-21 | 70000219 ....cccevviiieennn. 5-5
2754436 .....ooooiieees 6-7 | 3760491 ... 4-4 | 4460891 ... 7-23 | 70000220 ......coooecieeennn. 5-5
2754437 ................ 6-5,6-13 | 3820408 ................ 2-27,8-4 | 4460897 ......cccooiiiiineenn. 7-23 | 70000239 .......ccccoeeeennn. 1-11
2754438 ................ 6-7,6-15 | 3820510 ....cccocvvvvevvrennnns 1-17 | 471678 .................. 2-3,2-19 | 70000240 .......ccoceeruee. 1-11
2754439 .....ccoviiiiin, 6-5 | 3900294 .........coceiiirnnn. 7-21 | 4740120 ..o, 4-9 | 70000241 ......ccevvvinnenn. 1-11
2754440 ................ 6-5,6-13 | 3900376 .......ccovevvvveernnnn. 4-4 | 4811600 1-5,2-27,4-9,7-21 | 70000242 ..................... 1-11
2754441 ............... 6-5,6-13 | 3960605 .......ccccvvvrrvnnnne 2-16 | 4811700 2-3,2-4,2-5,2-15, | 70000243 .......cc.ccovuneen. 1-11
2754442 ... 6-7,6-14 | 4010414 ... 4-9 2-27,4-4,4-5,7- | 70000244 .........ccceenes 1-11
2754443 ............... 6-7,6-15 | 4031510 ....ooocciieiies 1-15 21 70000245 ..o 1-11
2754445 ................ 6-5,6-13 | 4031605 .....cccvvvvveeernnn. 2-5 | 4811702 ......... 2-4,4-5,7-21 | 70000246 .......c.ccccvennne 1-11
2754446 ................ 6-7,6-15 | 4031612 .....coccvvvriiee, 3-4 | 4811900 2-3,2-4,2-5,2-19, | 70000247 .......ccceevveenns 1-11
2754447 ................ 6-7,6-14 | 4031614 ..o, 1-5 2-27, 4-9, 4-10 70000248 .........cccveenneee 1-11
2754448 ................ 6-7,6-15 | 4031708 ......occvvveeeenee 2-16 | 4811902 .....cccovvveiiineenn. 4-9 | 70000249 .......ccceeeeneen. 1-11
2754449 ... 6-7,6-14 | 4031709 .......... 3-5, 4-4,4-9 | 4812000 . 1-5, 1-17, 2-15, 2- | 70000250 .........cc.uuuee. 1-11
2754450 ................ 6-7,6-15 | 4031908 ........cccceeiiinns 2-16 27,3-4,3-7,4-4, | 70000251 ........cccceeenis 1-11
2754451 ................ 6-5,6-13 | 4032009 .......ccocevevvrernns 2-20 4-5 70000252 .......ccccveenee 1-11
2754452 ................ 6-5,6-12 | 4032011 ..ccovvriiiiiiie, 3-7 | 4812100 1-3,1-5,2-19,3-4, | 70000253 .........ccccvenne 1-11
2754453 ................ 6-4,6-12 | 4032013 ....coocviviiieee, 1-7 4-5 70000254 ........cccveennee 1-11
2754454 ................ 6-4,6-12 | 4032015 ...coocvieeeeiee 1-7 | 4812300 .......ccceeeeee. 3-4, 3-7 | 70000255 .........ccouveneen. 1-11
2754455 ............... 6-4,6-12 | 4032018 ......ccveeiiiiee 1-5 | 4812500 ....oooiiiiiiiiies 4-4 | 70000256 .........cccueeee. 1-11
2754456 ................ 6-4,6-12 | 4032025 .......ccccoeiiiiiinenen. 5-5 | 4831600 . 1-5, 2-5, 2-15, 3-4 | 70000257 ..................... 1-12
2754457 ................ 6-4,6-12 | 4032111 ..cceriieeee, 3-4 | 4831700 1-15,2-5,2-27,3-4, | 70000258 ..........ccccvevnne 1-12
2754458 ................ 6-4,6-12 | 4032310 .....cocvvvvviiiennes 2-15 4-5, 7-21 70000259 ......ccociirnee 1-12
2754459 ................ 6-4,6-12 | 4032316 ......cccvvvviiienns 2-15 | 4831900 1-5,1-15,2-3,2-4, | 70000260 ...........cccvvnnne 1-12
2754460 ................ 6-7,6-15 | 4060700 ......occovveeerennnnns 7-21 2-16, 2-27, 3-5 70000264 ........coccoveennn. 2-21
2754461 ................ 6-7,6-15 | 4060802 .................. 2-4,4-9 | 4832000 1-15,1-17,2-3,2-4, | 70000267 .......ccoccveernnen 2-11
2754462 ................ 6-7,6-14 | 4060865 ........ccccceerrnnnnnn 10-1 2-15,2-19,2-20, | 70000269 .........cccccn.ee 2-11
2754463 ................ 6-4,6-12 | 4360314 .................. 2-4, 91 2-27,3-4, 3-7,4- | 70000270 ......ccoeeerunenn. 2-11
2754464 ................ 6-4,6-12 | 4360387 ........ccc...... 4-9, 9-1 4 70000271 ..o 2-11
2754478 ......... 3-5, 6-8, 6-16 | 4360469 .................. 2-4,9-1 | 4832100 1-3,1-5,1-7,2-19, | 70000332 .........ccvrnee. 2-11
2754525 ................ 6-8, 6-15 | 4360475 ........... 2-4,4-9, 9-1 2-27,3-7,4-4 70000333 ....cooeirrieennne 2-11
2754526 ......... 3-5,6-8,6-16 | 4360525 .................. 4-9,9-1 | 4832300 .............. 1-15,2-15 | 70000346 .........cccovveennn. 1-12

11-2 80SL 3121326



Part Number Page
70000385 .............. 2-11, 9-1
70000513 ....ccviiiiiee, 2-9
70000514 ...cceieiieee 2-9
70000515 ...cceiieiiieeee 2-9
70000516 ...ccevveiiieenn. 2-9
70000517 oo 2-9
70000518 ...cccvvveeieeenen, 2-9
70000519 ...occviiiiiiie, 2-9
70000520 .....cocoevcieierinnn, 2-9
401010015725 I 2-9
70000522 ..o 2-9
70000523 .....cccooiiieenee 2-9
70000524 ......ccooceienen. 2-9
70000525 ......ccoeciiiiinnn, 2-9
70000526 ......ccooceierinnn. 2-9
70000527 ...cceeieeieeenne 2-9
70000528 ......ccoooiiiieennn. 2-9
70000529 .....ccooeiiiiieenen. 2-9
70000530 ....ccovveeieieinnne 2-9
70000531 ..o, 2-9
70000532 ......ccoeciiiinnn, 2-9
70000533 ....ccceieirieeenne 2-9
70000534 ..o 2-9
70000535 .....ccoiiiieenee 2-9
70000536 .....coveeeeieinnnn 2-9
70000537 ...occiiiiiiee, 2-9
70000538 ......ccoecviirinnn. 2-9
70000539 ....cccieiiieenee 2-9
70000540 ....cccooeiiiiieeennn. 2-9
70000541 ... 2-9
70000542 ......cccoceeiiinnn. 2-9
70000543 ......ccocciiiinnn, 2-9
70000634 ......cccceceiiinnn. 2-5
70000635 ................ 2-5, 9-1
70000683 .......cccocueeeee. 4-13
70000684 ..........ccceeee. 4-13
70000685 .....ccvveerrennn 4-13
70000686 ........ccccveennnee 4-13
70000692 ........coccviirnnnn. 5-7
70000693 ......ccoeeiiiieennn. 5-7
70000694 ........cooeeieee. 5-7
70000695 .......ccooicieennn. 5-7
70000696 .......ceeervinennen. 5-7
70000697 .....coveviiiinnn, 5-7
70000698 .........cocvierinnn. 5-7
70000699 .....cccoeiiiiieennn. 5-7
70000700 ....ccoeeiiieenn. 5-7
70000702 ....ccoooeiieene 5-7
70000703 ..o 5-7
70000704 ......cooeeciiinen, 5-7
70000706 .....coeevvvieinnn. 5-7
70000707 ...cevveveeeeeenne 5-9
70000708 ....ccoeveeireennne 5-9
70000709 ....ccoooeiiiieee. 5-9
70000710 .oovecvieeeeenen, 5-9
40101010774 I E 5-9
70000712 ..ooociieeiee, 5-9
70000713 .o 5-9
70000744 ....ccooeiieee 5-3

3121326

SECTION 11

Part Number Page Part Number Page
70000745 .....cooveeiieeenen. 5-3 | 70001212 ...oovcieeeieens 7-20
70000746 .....cooeeevirinnnn. 5-3 | 70001213 ...coociiiiiiins 7-20
70000747 ..ooeeeeeeeene 5-3 | 70001261 .....ceevevveeennne 7-20
70000748 .....coooiiciieeenne 5-3 | 70001352 ................ 2-5, 9-1
70000749 ......ooeeeeee. 5-11 | 70001353 ......cccciiiinnnn. 2-5
70000750 ....coeeiiiiiennn. 5-11 | 70001355 ......ccccoiiiiinnn. 2-5
70000751 ..ooocieeiieees 5-11 | 70001765 .......ccccvvenenen. 7-22
70000752 .....coeeiiiiiennns 5-11 | 70001776 .....ceevuvernnnen 7-22
70000753 .....coeeiiiiinnns 5-11 | 70001777 .coovvverienen 7-22
70000754 ....coeeiiien. 5-11 | 70001778 ....ccvvveeeeen. 7-22
70000755 ....ccooiiiiienn 5-11 | 70001779 ... ..ccoieirnnn. 7-23
70000900 .............. 2-15,9-1 | 70001780 .......ccoevreennns 7-23
70000902 ......ccoeeiveeennen. 2-3 | 70001781 .covirieeeieene 7-23
70000912 .....ceeeiiiiines 2-20 | 70001835 ......ccccccvernene 2-21
70000913 ....ccviiiiiiis 2-20 | 70001836 .......ccccvvernnene 2-21
70000914 ....ooeeiien 2-20 | 70001837 ..oovireeiieeees 2-21
70000915 ....ccooeiie 2-20 | 70001838 .......ccocvveeenns 2-21
70000916 .....ooeeiennneen. 2-20 | 70001840 .......ccoceeeeennns 2-21
70000917 .ooviieieeieee 2-20 | 70001841 ....ccovvvvrernee 2-21
70000922 ........coccviinee 2-21 | 70001843 .....cccoeevvvnen 2-20
70000924 ........cccccveenee 7-23 | 70001850 .....ccccvvinennne 2-20
70000925 .......ccoeeciereenn. 7-23 | 70001851 ....ccoiieiien. 2-21
70000926 .........ocecuneene. 7-23 | 70001852 ... 2-21
70000952 ............ 2-13,7-20 | 70002740 .......cccceerennes 2-21
70000953 ............ 2-13,7-20 | 70003173 ..ccocveeererennee 2-23
70000954 ............ 2-13,7-20 | 70003175 .....covvvvirnen 2-23
70000955 ............ 2-13,7-20 | 70003177 ..oovcvvverernee 2-23
70000956 ............ 2-13,7-20 | 70003340 .......ccocvverennnns 2-24
70001114 ... 2-4 | 70003486 ........cccoceeeeennnnn 8-4
70001122 ... 2-5 | 70003616 .......ccccveeennne 2-13
70001136 ..oovcvereerirennes 2-21 | 70003647 .....covvvveenen 7-23
70001137 ooviiiiiiieis 2-21 | 70003648 .........ccvvennee 7-23
70001138 ..ooocviieiiiis 2-21 | 70003737 ...cocvvrrinen 2-23
70001182 ...oeeeeeee 7-20 | 70003738 .....ccccveereinen. 2-23
70001183 ...ccoeiie 7-20 | 70003739 .....cccciiiien. 2-23
70001184 ... 7-20 | 70003740 .....cccooeiinnenn. 2-23
70001185 ...oociieiiiies 7-20 | 70003741 ...coveiiieen 2-23
70001186 ....ccvvvvvirirnnes 7-20 | 70003742 .......ccoevenenen. 2-23
70001187 oo 7-20 | 70003743 .......cccoeiiienne 2-23
70001188 ....oooveeeee. 7-20 | 70003744 ......ccveiien. 2-23
70001189 ...ccoeiiie 7-20 | 70003745 ......ccciiiineen. 2-23
70001190 ...cooeeiieee 7-20 | 70003746 ......ccceeeennnen. 2-23
70001191 v 7-20 | 70003747 ....cooeieeee 2-23
70001192 ..o 7-20 | 70003748 .......ccoeeeeeeen. 2-23
70001193 ..o 7-20 | 70003749 .......ccoeveneenn. 2-24
70001194 ....oeeiie. 7-20 | 70003750 ....ccocieerinnen. 2-23
70001195 ... 7-20 | 70003751 ..o 2-23
70001196 ....coeeeeee 7-20 | 70003752 ......cccceiieneen. 2-23
70001197 ooviiieeiiee 7-20 | 70003753 .....ccociieinen. 2-23
70001198 ...oocvveviiiis 7-20 | 70003754 .......ccoeviiennn. 2-23
70001199 ..ooociiiiiiis 7-20 | 70003755 .......cciiiiennn. 2-23
70001200 ....cooveeeienneenn. 7-20 | 7000695 .......cccceeiiinnen. 2-20
70001201 .oveeeeeeee 7-20 | 70021667 ....ccovvveernnen. 2-23
70001202 .....coceeeene 7-20 | 7002821 ... 10-1
70001203 ....ccveeerirnes 7-20 | 7002822 .......c.ccoeiirinnn. 10-1
70001204 .....cceeeviernnee 7-20 | 7002823 .......cccocieeerinnn. 10-1
70001205 .....coeviirirnnes 7-20 | 7002826 .........ccoeieenenn. 10-1
70001210 .covvveeeeeen 7-20 | 7002828 .......cocoeeiiennen. 10-1
70001211 i 7-20 | 7004275 ..oooiiiieeeee 10-1
80SL

PART NUMBER INDEX

Part Number Page
7004276 ..oooveeeeeeeeeaan, 10-1

7010543 ..o, 2-3
7012706 ......ceeeeeeeeeee 2-23
7012709 ....coeeiiieee, 2-23
7012941 ..., 2-3
7012972 ......... 5-3, 6-4, 6-12
7012986 .2-3,5-3,6-4,6-12,

9-1

7016330 ..oovvvvveveeieieennn, 2-21

7016331 ................ 2-20, 9-1

7016654 ..........ccceeeeee 10-1

7017414 ..., 2-15
7017444 2-15,5-5,6-4,6-12,

9-1

7020023 .....ccoeenn... 2-20, 9-1

7020127 oo, 1-9
7020128 ...cooeeeeeen 1-9
7020129 ..o, 1-9
7020168 ...oevvvveeeeeeaenn, 2-21

7020175 i, 4-9
7020176 .evvvvveeeeeeeiieaeeen, 4-9
7020414 ..., 2-20
7020443 .......ccoeeeeeeeee 2-21

7020449 ........coeveeeeee 2-20
7020459 ...oeeeeeeeieee 2-21

7020465 ....ovevvivieiaiaannn, 2-20
7020468 .....coevvviiieiannn. 2-20
7020471 ..o, 2-20
7020480 .....oooeeveveeeeeee 2-21

7020492 .......ooeeeveeeeee 2-21

7021632 ..oovvvveeeeeieeeeee, 5-5
7023919 i, 5-5
7024038 ....oevvvvvieieieennn, 2-23
7024579 ....ooooeiieeee, 2-21
7024818 ...coooeeieeeeeeeeee 2-23
7024895 ................ 6-4, 6-12
7024896 ................ 6-4, 6-12
7024897 ......... 5-3, 6-4, 6-12
7024952 ....oevvvviiiiiaen, 2-24
7024954 ..........ccoeeeee. 2-23
7026103 ..o, 5-3
7026608 ..........cceeeeeeeeee 2-21
7027239 .o, 2-21
7027245 ... 2-21
7027249 ... 2-21
7027367 .cceeeeeeeeeeeeeeee, 4-13
7027765 ...ccoeeveeeeeeeeeee 4-13
7027766 ....ccceeeveeeeeeeeee 4-13
7027861 ..o, 1-9
7027912 i, 2-7
7027939 ..o, 1-9
7027940 .....ooeeeeee, 1-9
7027941 ..o, 1-9
7028846 ......ccoveveinnnnnnnn. 2-7
7028847 ..o 2-7
7028848 .....ooevvvvveieaan. 2-7
7028849 .....oovviviiiiia. 2-7
7028893 .......ocoieien, 2-7
8005376 ......ceeeeeveeeeeee 2-19

11-3



SECTION 11

Part Number Page
8007894 ......ccceiiiiiinnne 2-7
8007915 ..., 2-7
8007935 ....ooiiiieeees 2-7
8007939 ....oeiiieeees 2-7
8007944 ...t 2-7
8007953 ... 2-7
8007954 ......coceviieiinne 2-7
8007986 ................ 2-3, 2-19
8008750 .....ccovvrvieiiirenne 2-4
8229236 ......coecceeieees 7-23
8303891 ..ot 4-9
8405204 .........ccooiiiiiis 2-19
8990147 ..o 8-4
DLO113 .o, 2-3
EO000005 ......ccoevvvivirien. 2-4
E000009 .....cccovvvvireeeen. 2-4
E000016 .......cceveneeee. 3-5, 4-6
E000044 .........cc...... 2-5, 9-1
E000045 .................. 3-5, 4-6
EO000059 .......cceeneee. 2-4, 9-1
EO00006B3 .......cceovvvveren. 2-5
E000072 .......ccoo.... 2-4,7-22
E000083 .............. 7-21,7-22
E000084 .......cccvevvverenen. 2-4
EO000102 ......cccvvverernnes 7-21
EO000103 .............. 7-21,7-22
EO000108 ......ccceeviirirnes 7-22
E000189 .....ccceennee 2-13, 9-1
E000214 ................ 2-13, 9-1
E000269 ............... 1-15, 3-4
E000359 .......ccoen.ee 1-15, 9-1
EO000375 .....cooveviiiis 2-13
EO000376 ........... 1-5, 3-4, 9-1
E000419 .....cceeenee 2-13, 4-9
E000457 ....cccvvnnee 2-13, 9-1
E000481 ...oooviieeierens 7-21
E000482 .............. 7-21,7-22
EO001206 .......ccceevvvirnnee 2-13
EO01375 ..cooviiiieiiiins 2-13
EOQ01376 ...oovvvveeeieeenes 2-13
E007404 .....cccvvevieens 2-13
E900025 ......... 4-9, 4-13, 9-1
E900026 ........ccevvvvrennnen. 4-9
E900028 ........ccoevverien. 4-9
E900029 .......coevvviirinn, 4-9
E900030 ....cccvvveeireeeien. 4-9
E900031 ...ooviiieeieeeee 4-9
E900032 ......ccovveveeeen. 2-4
E900033 ......cceverveeienne 2-4
E900034 .......coovvieeen. 2-4
E900036 .......cccevvvvvirinnn. 4-9
E900041 .....cceennee 4-9,7-22
E900042 ................ 4-9,7-22
E900043 .....ccocvveiierens 7-22
E900045 .......ccoeviiiirens 7-22
E900048 .................. 2-4,4-9
E900049 ......ccooviiiien. 4-9
E900055 ........coeenee 2-4,7-22
E900056 ................ 7-22, 9-1
11-4

PART NUMBER INDEX

Part Number Page Part Number Page
E900057 .....ccovvvvreieen. 2-13 | HOO3085 .......cocovevvriennne 5-5
E900059 ......ccceviiirnnn. 2-13 | HOO3091 ....cooevviviiiiies 5-5
E900063 ...... 2-5,2-13,7-21 | HO03108 ......ccevevvveerinennne 5-5
E900066 ........cccccvveennnen. 7-20 | HOO3115 ..o 5-5
E900072 ......ccviiieeeen. 2-4 | HO04083 ......cccevvvveernnee 2-20
[ (010100 1 2-15 | HO04084 ........ccccvveneeen. 2-20
HO00018 ............... 6-4,6-12 | HO05224 ..........cccuvenneee. 2-20
HO00019 .......c.c... 2-3,9-1 | HO05232 .......ccoevvviiiene 2-19
HO00031 ....oociiiieeee, 2-7 | HO05234 ..........cccvvrnee. 2-19
HO00032 ......ccevvvieeeinen. 2-7 | HO05235 ......cccveevveenee 2-27
HO00038 ......ccvvveveeernene 2-3 | HO05236 .......ccccevveenee 2-19
HO00039 ....coccvveereeeeen. 2-3 | HO05238 ......cccevvveenen 2-19
HO00040 ......ccvvvveeernen. 2-3 | HO05242 ..........cccvvennnee 2-19
HO00048 .......coevvvveien. 2-3 | HO05247 .....ccovvvviinnne 2-7
HO00049 ......ccovviiernen. 2-3 | HO05248 .........cccvvinnne 2-7
HO00051 ...oooiiieieeeene 2-3 | HO05249 .......ccocvcveeennn. 2-7
HO00077 ..ooeeeereeeen. 2-15 | HO05250 .....cccooceeevireeennes 2-7
HO00116 ...oeeveeeeeeeee 2-7 | HO05279 ....cccovveeeeerenne 2-7
HO00121 .....cceeee 2-3,2-7 | HO05529 ................ 6-4, 6-12
HO000122 ............... 2-16, 6-4 | HOO05559 .......ccoeevvvvrnneen. 2-5
HO000123 ............... 6-4, 6-12 | H900008 ................ 1-15, 5-7
H000148 ............... 6-6, 6-14 | H900009 .................. 1-5, 5-3
HOO00187 ..oeeeeeeeeeen 2-7 | H900010 ........c...... 1-15, 5-7
HO00188 .....cccvveeveeeen. 2-7 | H900014 ................ 1-3, 5-11
HO00191 ..o, 2-7 | H900020 .......cccccueen. 4-4,5-9
[ (010707200 2-7 | H900065 ......cccccecvvvernennne 5-5
[ (01007200 A 2-7 | H900066 .........cccvvrnneee. 2-19
H000219 ............... 1-7,1-11 | H900067 ................ 6-4, 6-12
H000220 ............. 2-19, 2-23 | H900068 ................ 6-4, 6-12
H000241 .............. 2-15,9-1 | H900069 ................ 6-4, 6-12
H000273 ............... 6-4, 6-12 | H900070 ......... 5-3, 6-4, 6-12
HO000280 ........ 5-3, 6-4, 6-12 | H900071 ..... 2-16, 2-19, 2-20
H000285 ................. 2-3,2-9 | H900072 .......ccovveirenne 2-20
HO00306 ............... 6-4,6-12 | H900073 .....cccevvvieernee 2-15
HOO00331 ..ooeiiieeeeeee 1-7 | P e 7-23
HO00351 .....ccvevne 6-4,6-12 | S000009 ......ccceevvvereenen. 4-9
HO00352 ......ccevvveeernen. 2-7 | S000010 ..oevcvevrrieeeeiens 3-7
HO00371 ......cceee 3-5,4-10 | S000056 .......cceccvverenne 2-27
HO00389 ......ccoevvveeene, 2-7 | S000116 ...oocvvvrriereeiens 3-6
HO00390 ....ccccvvvrieeeien. 2-7 | SO000117 oo 3-6
HO00397 ...oevieieeeeeee 2-7 | S000118 oo 3-6
HO00412 ..o 2-3 | S000123 ...occeiiiieieeieens 3-5
HO000430 .......c.cc...... 3-5,4-4 | S000124 .....coccvvvvveeene 3-5
HO000436 ............... 2-3,2-11 | S000141 .ooceiirieeeeee 1-3
HO000442 ............. 2-15,2-16 | S000142 1-3,1-5,1-15, 3-4,
H000443 ................. 1-7,1-9 4-4

HO000444 .......cceevvieeeen. 5-5 | S000145 ....ccoevvviieeieene 4-5
HO00514 ...cooveieeeeee. 2-7 | S000188 ....cccevvvveieeiens 3-6
HOO00516 ....coccvvveieeeinen. 2-7 | S000191 oo 3-5
H000524 ............... 6-4, 6-12 | S000233 .......ccoecvvvveeeen, 3-5
HO00532 ......ccovvieeinen. 5-5 | S000234 ......ccocevcverrrene 3-5
HO000536 ............... 6-4,6-12 | S000237 ...occcvvverieeerrenns 4-4
HO00542 .......ceevvveeeen. 2-7 | S000242 ......ccovvviveeiiennn 3-7
HO00558 ......cccevvvevennen. 1-15 | S001238 ....cccevveeeieeiene 3-5
HO00559 ......cccevvvvvrnen. 1-15 | S001240 ....ccvvvvvveieiiene 3-5
HO00580 ......ccvvruveeeinnn. 2-7 | S001241 ..o 3-5
HO00602 .......c.evvvveernnenn. 2-7 | S001443 ....ccoviriieieeee 2-4
HO00609 ......ccevvvveeenen. 2-7 | S001445 ...ccccvvieieiiienn. 4-4
HO00723 ..o 1-7 | S001491 ..coviiieeee 3-5

80SL

Part Number Page
S001492 ..o 3-5
S001496 ................. 3-6, 5-5
S001497 ... 3-6
S001498 .....ccvvvvveereeennn. 3-6
S001499 ..o, 3-7
S001513 .o, 2-27
S001557  eveeeeeeciieeeeeee 1-5
S001592 ...ooveveiiiieeeee 3-4
S001595 ...ooveeeiiieieeee 3-6
S001613 ..o, 1-3
S001614 ..o 1-3
S001640 ........ 1-5,1-15,4-4
S001676 ..ooeeeeveeeeenns 2-27
S003991 ..ooeiiiieeees 1-12
S004000 ...coeeeeviiiiieees 1-7
S004014 ....ccevvvveeeeenn. 1-17
S005049 ....oceecvieeeene 4-4
S005171 e, 2-19
S005172 oo 2-19
S007043 ..o, 3-7
S007120 ..ooeveeeiieeeeee 3-5
S007121 .o, 3-5
S007122 ...ooeeeeieeeee 3-5
S007123 ..o, 3-5
S007124 ..o 3-5
S200012 v 4-4
S200015 .eiieiiieieeee 4-5
572001010 1 by 2 4-5
S200027  eeeeieeeeiieeeee, 4-5
S200033 ..oiieeiieeeeee 4-4
S200075 .....ccccueeeee. 3-5, 3-6
S200078 ......cccuveee.. 3-5, 3-6
S200081 ......ccceeeee.. 3-5, 3-6
S200090 ....ccccvveveeeeeenn. 3-5
S200091 ..ceiieiiiieeeee 3-5
S200092 ....oeeecvieieee 3-5
S200093 ...oooeeiiieeeeee 3-5
S200094 ..o 3-4
S200095 ....cooeeviiiiieees 3-4
S200100 ...cccvvvvereeeeeene. 3-4
S200132 .oeeieeiieeeeee 3-4
S200238 ................. 4-5, 9-1
8200252 ....ooeeeviieeeeee 1-3
S200253 ...oooeieiiieieeee 1-3
S200265 ....ooeeevciiiiieeens 2-5
S200910 ..ccccvvvieieeeeeene. 5-5
S200911 .coeiieiiieeeee, 1-3
S201585 ..oeeeeeiieeeeee 1-3
S201586 ...ooeeeevviieieeenns 1-3
S201587 eveeeeeeiiieeeeeee 1-3
S201588 ....ooeeeviiiiieees 1-3
S201589 ...ccccvvvreeeeeeee. 1-3
S201591 ..o, 1-5
S201592 ..ooieeiiieieeee 1-5
S201593 ..oiieiiieeeeee 1-5
S201594 ..o, 1-5
S201595 ..ovieiiiieieeee 1-5
S201596 ....cccvvvvveeeeeenn. 1-5
S201597 ..o, 1-5
3121326



Part Number Page
S201598 ....cceeviviieeien 1-3
S201599 ....ccoveveeiiien, 1-15
S201601 ..oeviiieeieeeee 1-17
S201602 .....cccvvevvierenee 2-19
S201604 .....cceeveeereenen. 2-27
S201605 .....cceeveerieennn. 2-27
S201606 ......cccceeveveenen. 2-27
S201608 ......cccccevvvrenen. 2-27
S201609 .....cccevevvvrenen. 2-27
S201610 .ceevvveeeieeee 2-19
S201613 ..o 2-3
S201614 ...oocveeeeee. 2-19
S201638 ...ccceevvvviieeien 5-5
S201639 ....cceevvveieeie 5-5
S201640 ...cccevvvviieeiene 5-5
S201641 .oviiieiieeee, 5-5
S201661 ...occvveeeeieenen. 2-27
S900002 .....ccceveerreenen. 1-15
S900003 .....coeeveeireennn 1-15
S900021 ...occvveeeieen, 1-15
S900041 ...cciiiiieee 4-4
S900042 ......ccveeeieieen 4-4
S900043 ....ceeiiiieeie 4-4
S900044 ......ccceviieen 4-4
S900045 .....ccevviieeien 4-4
S900046 ......cccevicveeiene 4-4
S900060 .....ccceveerurrenen. 2-27
S900078 ..o 2-27
S900079 ...oovieieieeen, 2-27
S900085 .....cceveveieeienn 1-3
S900088 .....ccoevvrreeiene 1-3
S900089 .....ccoeevrieeiene 2-3
S900091 ..., 2-27
S900092 .......coeeevieenee 2-27
S900093 .....cceeieeieeenn 2-27
S900102 ....cceeevieereenen. 1-15
S900103 ...ocveeeereee 1-15
S900111 oo 3-4
S900113 oo 4-5
S900117 e 4-5
S900118 ..o 4-5
S900120 ..occevrvieieeien 3-7
S900121 oo 3-7
S900122 ....ceevvveeei 3-7
S900123 ...cceiriieiee 3-7
S900124 ... 3-7
S900125 ...cceviiveieee 3-4
S900126 ...ccevvveveieeienn 3-4
S900127 ..ooeeiieeeie 3-4
S900128 ....ceevvevrreere 3-5
S900130 ..oovevrierireeiene 4-4
S900186 ....covvveeeieeeinn 1-5
S900187 ..oeveveeeiee e 1-15
S900189 ...ccevrverrieeien 1-5
S900190 ..oocevriiiiieeienn 1-5
S900191 oo 1-5
S900192 ....cceevviviiei 2-3
S900209 .....occeeeieeee, 1-5
S900210 ..oevivieeeieeee, 1-5

3121326

Part Number

SECTION 11

Page Part Number

80SL

PART NUMBER INDEX

Page

Part Number

Page

11-5



SECTION 11

Part Number

PART NUMBER INDEX

Page Part Number Page

Part Number

80SL

Page

Part Number

Page

3121326






3121326

®

An Oshkosh Corporation Company

Corporate Office
JLG Industries, Inc.

1 JLG Drive
McConnellsburg PA. 17233-9533
USA
&= (717) 485-5161
E (717) 485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

B +61265811111

+61 2 65 813058

JLG Latino Americana Ltda.
Rua Eng. Carlos Stevenson,

JLG Industries (UK) Ltd
Bentley House

80-Suite 71 Bentley Avenue
13092-310 Campinas-SP Middleton
Brazil Greater Manchester

M24 2GP - England
B +44 (0)161 654 1000
+44 (0)161 654 1001

& +55 19 3295 0407
+55 19 3295 1025

JLG France SAS

Z.l. de Baulieu

47400 Fauillet

France

2 +33(0)553883170
+33 (0)5 53 88 31 79

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude - Ihlpohl
Germany

2B +49 (0)421 69 350 20

+49 (0)421 69 350 45

JLG Equipment Services Ltd.
Rm 1107 Landmark North Via Po. 22

39 Lung Sum Avenue 20010 Pregnana Milanese - MI
Sheung Shui N. T. Italy

Hong Kong = +39 029 359 5210

@ (852) 2639 5783 +39 029 359 5845

(852) 2639 5797

JLG Industries (ltalia) s.r.l.

Oshkosh-JLG Singapore
Technology Equipment Pte
Ltd

29 Tuas Ave 4,

Jurong Industrial Estate
Singapore, 639379

B +65-6591 9030
+65-6591 9031

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.I. Castellbisbal Sur

08755 Castellbisbal, Barcelona
Spain

2 +34 93772 4700

+34 93 771 1762

JLG Sverige AB
Enkopingsvagen 150
Box 704

SE - 176 27 Jarfalla
Sweden

& +46 (0)850 659 500

+46 (0)850 659 534

www.jlg.com



	SECTION 1 FRAME
	FIGURE 1-1. STEERING INSTALLATION
	FIGURE 1-2. REAR AXLE INSTALLATION
	FIGURE 1-3. WHEEL DRIVE INSTALLATION
	FIGURE 1-4. DRIVE MOTOR ASSEMBLY
	FIGURE 1-5. DRIVE HUB ASSEMBLY
	FIGURE 1-6. LEVELING CYLINDERS INSTALLATION
	FIGURE 1-7. LADDER INSTALLATION

	SECTION 2 GROUND CONTROLS
	FIGURE 2-1. VALVE SIDE COMPONENTS INSTALLATION
	FIGURE 2-2. MAIN VALVE ASSEMBLY
	FIGURE 2-3. HAND PUMP ASSEMBLY
	FIGURE 2-4. DRIVE VALVE ASSEMBLY
	FIGURE 2-5. MAIN TERMINAL BOX ASSEMBLY
	FIGURE 2-6. ENGINE SIDE COMPONENTS INSTALLATION
	FIGURE 2-7. ENGINE INSTALLATION
	FIGURE 2-8. PISTON PUMP ASSEMBLY
	FIGURE 2-9. HOODS INSTALLATION

	SECTION 3 SCISSORS ARMS
	FIGURE 3-1. SCISSORS ARMS INSTALLATION

	SECTION 4 PLATFORM
	FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION
	FIGURE 4-2. PLATFORM CONSOLE ASSEMBLY & INSTALLATION
	FIGURE 4-3. DRIVE/STEER CONTROLLER ASSEMBLY

	SECTION 5 CYLINDER
	FIGURE 5-1. AXLE LOCKOUT CYLINDER ASSEMBLY
	FIGURE 5-2. LIFT CYLINDER ASSEMBLY
	FIGURE 5-3. LEVELING CYLINDER ASSEMBLY
	FIGURE 5-4. PLATFORM EXTENSION CYLINDER ASSEMBLY
	FIGURE 5-5. STEERING CYLINDER ASSEMBLY

	SECTION 6 HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM (PRIOR TO S/N 1200021263)
	FIGURE 6-2. HYDRAULIC DIAGRAM (S/N 1200021263 TO PRESENT)

	SECTION 7 ELECTRICAL
	FIGURE 7-1. ELECTRICAL SCHEMATIC
	FIGURE 7-2. HARNESS COMPONENTS INSTALLATION

	SECTION 8 DECALS
	FIGURE 8-1. DECAL INSTALLATION

	SECTION 9 RECOMMENDED SERVICE PARTS STOCK
	SECTION 10 SPECIAL OPTIONS
	SECTION 11 PART NUMBER INDEX
	0100011 2-20
	0100019 1-5
	0140011 2-13
	0181847 4-9
	0275564 1-5
	0275565 1-3
	0275566 1-7
	0275567 2-5, 2-15
	0275568 2-27
	0275570 1-17
	0275571 1-15
	0275593 2-3
	0275609 3-4, 6-8, 6-16, 7-21
	0275634 3-4
	0275635 3-4, 5-5
	0275636 2-3
	0275638 4-5
	0275639 4-6, 7-21
	0275640 4-4, 6-8, 6-15
	0275662 2-15, 2-19, 7-23
	0275673 4-9
	0275708 1-7
	0275720 2-4, 7-22
	0275749 3-7
	0275933 8-4
	0307544 2-7
	0318854 2-7
	0700510 1-5
	0700518 2-27
	0700608 1-15
	0700615 4-5
	0700617 2-3
	0700620 2-15
	0700621 2-27
	0700812 2-27, 3-4
	0700815 2-4
	0700817 1-15, 2-3
	0700818 1-15
	0700820 2-3
	0700833 1-15
	0701014 4-4
	0701015 3-4
	0701018 1-15
	0701020 4-4
	0701029 4-5
	0701217 3-4, 4-5
	0701222 1-5
	0701224 1-5
	0701627 1-15
	0701631 3-4, 3-7
	0711232 1-3
	0712026 1-5
	0760408 7-21
	0760505 2-15
	0760508 4-9, 7-21
	0760605 2-4, 2-27, 3-4
	0760606 2-27
	0760608 2-4, 4-5
	0760610 2-4, 4-4, 7-21
	0760612 4-5
	0760614 2-19
	0760810 2-5
	0760812 2-20, 2-27
	0760813 2-3
	0760814 2-27
	0760815 4-9
	0760817 2-19
	0760819 1-5
	0761008 4-4
	0761010 1-17, 2-4, 2-15, 2- 19, 2-27, 3-7, 4- 4
	0761012 1-17, 2-15, 4-4
	0761014 2-3, 2-19, 2-27
	0761015 2-3
	0761210 1-3
	0761212 3-7
	0761214 1-3, 1-5, 2-19, 4-4
	0761215 1-7
	0761217 3-4
	0761228 2-19, 4-5
	0762015 3-4
	0771619 1-7
	0860038 7-21
	0861731 7-21
	0893076 2-7
	1001091145 2-15
	1001091198 2-19
	1001091513 2-19
	1001091514 2-19
	1001091921 2-15
	1001092405 2-13
	1001092406 2-13
	1001092736 8-4
	1001092750 8-4
	1001092752 8-4
	1001092803 2-19
	1001093028 2-27
	1001093353 2-13
	1001093354 2-13
	1001093355 2-13
	1001093361 2-13
	1001093379 2-13
	1001093793 2-20
	1001093796 2-19
	1001094298 10-1
	1001094781 2-5
	1001096366 4-9
	1001096367 4-9
	1001097369 4-6
	1001097370 4-6
	1001098929 10-1
	1001098950 2-16, 2-19, 2-20
	1001098951 2-20
	1001099040 10-1
	1001099183 7-23
	1001101884 4-5
	1001101885 4-5
	1001101886 4-5
	1001102404 3-7
	1001103161 4-5
	1001103611 2-3
	1001103747 8-4
	1001105078 7-23
	1001105079 7-23
	1001105080 7-23
	1001105682 7-23
	1001111679 10-1
	1001111685 10-1
	1001111714 10-1
	1001112938 2-13, 9-1
	1003107 2-7
	1060279 8-4
	1060663 7-21
	1062255 3-5
	1320224 7-21
	1321564 6-4, 6-12
	1671207 7-21
	1701214 8-4
	1701505 8-4
	1701640 8-4
	1702773 8-4
	1703464 8-5
	1703687 8-4
	1703811 8-4
	1703812 8-4
	1703814 8-4
	1703816 8-4
	1703819 8-4
	1704277 8-4
	1704412 8-4
	1704684 8-4
	1704690 8-4
	1704885 8-4
	1705040 8-4
	1705303 8-4
	1705311 8-4
	1705694 8-4
	1705695 8-4
	1705717 8-5
	1706098 8-5
	1706482 8-4
	1706485 8-4
	1706487 8-4
	1706490 8-4
	1706507 8-4
	1706508 8-4
	1707184 8-4
	1707185 8-4
	1707188 8-4
	1787217 2-4
	2080040 4-5, 8-4
	2140803 6-6
	2141503 6-6, 6-14
	2141506 6-6, 6-14
	2141907 6-8, 6-15
	2141914 6-5, 6-13
	2142103 6-5, 6-13
	2142202 6-5, 6-13
	2142203 6-5, 6-13
	2142206 6-6, 6-14
	2142209 6-6, 6-14
	2142215 6-7, 6-15
	2142218 6-7, 6-15
	2142219 6-7, 6-15
	2142503 6-6
	2142706 6-5, 6-13
	2142707 6-5, 6-8, 6-13, 6-15
	2142708 6-5, 6-13
	2142709 6-5, 6-13
	2142710 6-5, 6-13
	2142711 6-5, 6-13
	2142712 6-5, 6-13
	2142713 6-5, 6-13
	2142715 6-5, 6-13
	2142716 6-5, 6-13
	2142717 6-6, 6-14
	2142741 6-5, 6-13
	2142742 6-6, 6-14
	2142743 6-5, 6-13
	2142744 6-6, 6-14
	2142746 6-5, 6-13
	2142747 6-6, 6-14
	2142748 6-6, 6-14
	2142749 6-7, 6-15
	2142750 6-7, 6-15
	2142753 6-6, 6-14
	2142754 6-6, 6-13
	2142755 6-7
	2142756 6-7
	2142804 6-6, 6-14
	2143406 6-6, 6-13
	2143409 6-6, 6-14
	2143419 6-7, 6-15
	2143513 6-6, 6-14
	2143534 6-6, 6-14
	2143547 6-7, 6-15
	2143564 6-7, 6-15
	2143568 6-7, 6-15
	2143579 6-6, 6-14
	2143602 6-6, 6-14
	2143606 6-6, 6-14
	2143608 6-6, 6-14
	2143609 6-6, 6-14
	2143619 6-7, 6-15
	2143803 6-6, 6-14
	2143807 6-6, 6-14
	2143809 6-5
	2144005 6-7, 6-15
	2144007 6-7, 6-14
	2144105 6-6, 6-13
	2144801 6-15
	2144805 6-15
	2160016 1-3, 1-5, 1-15, 3-4, 3-5, 3-7, 4-4
	2160018 1-3
	2171824 6-7, 6-15
	2171832 6-8, 6-15
	2221214 6-6, 6-14
	2221228 6-7, 6-15
	2300014 10-1
	2300029 10-1
	2560141 4-9
	2600281 4-5
	2754351 6-5, 6-13
	2754392 6-7, 6-15
	2754415 6-5, 6-13
	2754416 6-7, 6-14
	2754417 6-5, 6-13
	2754418 6-5
	2754419 6-7, 6-15
	2754420 6-5, 6-13
	2754421 6-7, 6-14
	2754422 6-4, 6-12
	2754426 6-4, 6-12
	2754427 6-5, 6-13
	2754428 6-5, 6-13
	2754429 6-5, 6-13
	2754430 6-5, 6-13
	2754431 6-7, 6-15
	2754432 6-5, 6-13
	2754433 6-5, 6-13
	2754434 6-5, 6-13
	2754435 6-5, 6-7, 6-13, 6-14
	2754436 6-7
	2754437 6-5, 6-13
	2754438 6-7, 6-15
	2754439 6-5
	2754440 6-5, 6-13
	2754441 6-5, 6-13
	2754442 6-7, 6-14
	2754443 6-7, 6-15
	2754445 6-5, 6-13
	2754446 6-7, 6-15
	2754447 6-7, 6-14
	2754448 6-7, 6-15
	2754449 6-7, 6-14
	2754450 6-7, 6-15
	2754451 6-5, 6-13
	2754452 6-5, 6-12
	2754453 6-4, 6-12
	2754454 6-4, 6-12
	2754455 6-4, 6-12
	2754456 6-4, 6-12
	2754457 6-4, 6-12
	2754458 6-4, 6-12
	2754459 6-4, 6-12
	2754460 6-7, 6-15
	2754461 6-7, 6-15
	2754462 6-7, 6-14
	2754463 6-4, 6-12
	2754464 6-4, 6-12
	2754478 3-5, 6-8, 6-16
	2754525 6-8, 6-15
	2754526 3-5, 6-8, 6-16
	2754529 6-8, 6-15
	2860030 2-4, 9-1
	2900708 2-15
	2902431 7-21
	2902554 7-22
	2920161 10-1
	3020008 10-1
	3020016 10-1
	320066 2-3
	3290405 7-21
	3290505 1-5, 2-27, 4-9, 7-21
	3290605 2-3, 2-4, 2-5, 2-15, 2-27, 4-4, 4-5, 7- 21
	3290801 2-15
	3290805 2-3, 2-4, 2-5, 2-19, 2-27, 4-9
	3291005 1-5, 2-15, 2-27, 3-4, 3-7, 4-5
	3291205 2-19, 3-4, 4-5
	3291207 3-4
	3291605 3-4, 3-7
	3292005 4-4
	3293605 1-5
	3331215 1-3
	3332011 1-5
	3440816 3-4
	3520060 4-9
	3760491 4-4
	3820408 2-27, 8-4
	3820510 1-17
	3900294 7-21
	3900376 4-4
	3960605 2-16
	4010414 4-9
	4031510 1-15
	4031605 2-5
	4031612 3-4
	4031614 1-5
	4031708 2-16
	4031709 3-5, 4-4, 4-9
	4031908 2-16
	4032009 2-20
	4032011 3-7
	4032013 1-7
	4032015 1-7
	4032018 1-5
	4032025 5-5
	4032111 3-4
	4032310 2-15
	4032316 2-15
	4060700 7-21
	4060802 2-4, 4-9
	4060865 10-1
	4360314 2-4, 9-1
	4360387 4-9, 9-1
	4360469 2-4, 9-1
	4360475 2-4, 4-9, 9-1
	4360525 4-9, 9-1
	4360671 2-4, 9-1
	4360693 4-9, 9-1
	4360698 2-4, 4-9, 9-1
	4460071 4-6
	4460121 4-9
	4460138 7-21
	4460226 4-13
	4460259 7-22
	4460260 7-22
	4460265 4-13
	4460266 4-13, 7-22
	4460267 4-13, 7-22
	4460315 7-21
	4460346 7-21
	4460418 7-22
	4460419 7-22
	4460462 7-22
	4460464 7-22, 7-23
	4460465 7-22, 7-23
	4460467 10-1
	4460468 7-22
	4460470 4-9
	4460471 4-9
	4460492 7-22
	4460502 7-22
	4460503 7-22
	4460510 10-1
	4460662 7-21
	4460891 7-23
	4460897 7-23
	471678 2-3, 2-19
	4740120 4-9
	4811600 1-5, 2-27, 4-9, 7-21
	4811700 2-3, 2-4, 2-5, 2-15, 2-27, 4-4, 4-5, 7- 21
	4811702 2-4, 4-5, 7-21
	4811900 2-3, 2-4, 2-5, 2-19, 2-27, 4-9, 4-10
	4811902 4-9
	4812000 1-5, 1-17, 2-15, 2- 27, 3-4, 3-7, 4-4, 4-5
	4812100 1-3, 1-5, 2-19, 3-4, 4-5
	4812300 3-4, 3-7
	4812500 4-4
	4831600 1-5, 2-5, 2-15, 3-4
	4831700 1-15, 2-5, 2-27, 3-4, 4-5, 7-21
	4831900 1-5, 1-15, 2-3, 2-4, 2-16, 2-27, 3-5
	4832000 1-15, 1-17, 2-3, 2-4, 2-15, 2-19, 2-20, 2-27, 3-4, 3-7, 4- 4
	4832100 1-3, 1-5, 1-7, 2-19, 2-27, 3-7, 4-4
	4832300 1-15, 2-15
	4832500 3-4
	5241600 1-7
	5242000 1-5
	5272611 1-7
	70000043 2-20
	70000045 2-20
	70000053 2-19
	70000054 2-19, 9-1
	70000055 2-20
	70000056 2-20
	70000057 2-21
	70000058 2-21
	70000059 2-21
	70000061 2-21
	70000062 2-21
	70000073 2-21
	70000074 2-21
	70000075 2-20
	70000081 4-13
	70000082 4-13
	70000083 4-13
	70000084 4-13
	70000085 4-13
	70000150 5-5
	70000153 1-7
	70000154 1-7
	70000184 5-5
	70000219 5-5
	70000220 5-5
	70000239 1-11
	70000240 1-11
	70000241 1-11
	70000242 1-11
	70000243 1-11
	70000244 1-11
	70000245 1-11
	70000246 1-11
	70000247 1-11
	70000248 1-11
	70000249 1-11
	70000250 1-11
	70000251 1-11
	70000252 1-11
	70000253 1-11
	70000254 1-11
	70000255 1-11
	70000256 1-11
	70000257 1-12
	70000258 1-12
	70000259 1-12
	70000260 1-12
	70000264 2-21
	70000267 2-11
	70000269 2-11
	70000270 2-11
	70000271 2-11
	70000332 2-11
	70000333 2-11
	70000346 1-12
	70000385 2-11, 9-1
	70000513 2-9
	70000514 2-9
	70000515 2-9
	70000516 2-9
	70000517 2-9
	70000518 2-9
	70000519 2-9
	70000520 2-9
	70000521 2-9
	70000522 2-9
	70000523 2-9
	70000524 2-9
	70000525 2-9
	70000526 2-9
	70000527 2-9
	70000528 2-9
	70000529 2-9
	70000530 2-9
	70000531 2-9
	70000532 2-9
	70000533 2-9
	70000534 2-9
	70000535 2-9
	70000536 2-9
	70000537 2-9
	70000538 2-9
	70000539 2-9
	70000540 2-9
	70000541 2-9
	70000542 2-9
	70000543 2-9
	70000634 2-5
	70000635 2-5, 9-1
	70000683 4-13
	70000684 4-13
	70000685 4-13
	70000686 4-13
	70000692 5-7
	70000693 5-7
	70000694 5-7
	70000695 5-7
	70000696 5-7
	70000697 5-7
	70000698 5-7
	70000699 5-7
	70000700 5-7
	70000702 5-7
	70000703 5-7
	70000704 5-7
	70000706 5-7
	70000707 5-9
	70000708 5-9
	70000709 5-9
	70000710 5-9
	70000711 5-9
	70000712 5-9
	70000713 5-9
	70000744 5-3
	70000745 5-3
	70000746 5-3
	70000747 5-3
	70000748 5-3
	70000749 5-11
	70000750 5-11
	70000751 5-11
	70000752 5-11
	70000753 5-11
	70000754 5-11
	70000755 5-11
	70000900 2-15, 9-1
	70000902 2-3
	70000912 2-20
	70000913 2-20
	70000914 2-20
	70000915 2-20
	70000916 2-20
	70000917 2-20
	70000922 2-21
	70000924 7-23
	70000925 7-23
	70000926 7-23
	70000952 2-13, 7-20
	70000953 2-13, 7-20
	70000954 2-13, 7-20
	70000955 2-13, 7-20
	70000956 2-13, 7-20
	70001114 2-4
	70001122 2-5
	70001136 2-21
	70001137 2-21
	70001138 2-21
	70001182 7-20
	70001183 7-20
	70001184 7-20
	70001185 7-20
	70001186 7-20
	70001187 7-20
	70001188 7-20
	70001189 7-20
	70001190 7-20
	70001191 7-20
	70001192 7-20
	70001193 7-20
	70001194 7-20
	70001195 7-20
	70001196 7-20
	70001197 7-20
	70001198 7-20
	70001199 7-20
	70001200 7-20
	70001201 7-20
	70001202 7-20
	70001203 7-20
	70001204 7-20
	70001205 7-20
	70001210 7-20
	70001211 7-20
	70001212 7-20
	70001213 7-20
	70001261 7-20
	70001352 2-5, 9-1
	70001353 2-5
	70001355 2-5
	70001765 7-22
	70001776 7-22
	70001777 7-22
	70001778 7-22
	70001779 7-23
	70001780 7-23
	70001781 7-23
	70001835 2-21
	70001836 2-21
	70001837 2-21
	70001838 2-21
	70001840 2-21
	70001841 2-21
	70001843 2-20
	70001850 2-20
	70001851 2-21
	70001852 2-21
	70002740 2-21
	70003173 2-23
	70003175 2-23
	70003177 2-23
	70003340 2-24
	70003486 8-4
	70003616 2-13
	70003647 7-23
	70003648 7-23
	70003737 2-23
	70003738 2-23
	70003739 2-23
	70003740 2-23
	70003741 2-23
	70003742 2-23
	70003743 2-23
	70003744 2-23
	70003745 2-23
	70003746 2-23
	70003747 2-23
	70003748 2-23
	70003749 2-24
	70003750 2-23
	70003751 2-23
	70003752 2-23
	70003753 2-23
	70003754 2-23
	70003755 2-23
	7000695 2-20
	70021667 2-23
	7002821 10-1
	7002822 10-1
	7002823 10-1
	7002826 10-1
	7002828 10-1
	7004275 10-1
	7004276 10-1
	7010543 2-3
	7012706 2-23
	7012709 2-23
	7012941 2-3
	7012972 5-3, 6-4, 6-12
	7012986 2-3, 5-3, 6-4, 6-12, 9-1
	7016330 2-21
	7016331 2-20, 9-1
	7016654 10-1
	7017414 2-15
	7017444 2-15, 5-5, 6-4, 6-12, 9-1
	7020023 2-20, 9-1
	7020127 1-9
	7020128 1-9
	7020129 1-9
	7020168 2-21
	7020175 4-9
	7020176 4-9
	7020414 2-20
	7020443 2-21
	7020449 2-20
	7020459 2-21
	7020465 2-20
	7020468 2-20
	7020471 2-20
	7020480 2-21
	7020492 2-21
	7021632 5-5
	7023919 5-5
	7024038 2-23
	7024579 2-21
	7024818 2-23
	7024895 6-4, 6-12
	7024896 6-4, 6-12
	7024897 5-3, 6-4, 6-12
	7024952 2-24
	7024954 2-23
	7026103 5-3
	7026608 2-21
	7027239 2-21
	7027245 2-21
	7027249 2-21
	7027367 4-13
	7027765 4-13
	7027766 4-13
	7027861 1-9
	7027912 2-7
	7027939 1-9
	7027940 1-9
	7027941 1-9
	7028846 2-7
	7028847 2-7
	7028848 2-7
	7028849 2-7
	7028893 2-7
	8005376 2-19
	8007894 2-7
	8007915 2-7
	8007935 2-7
	8007939 2-7
	8007944 2-7
	8007953 2-7
	8007954 2-7
	8007986 2-3, 2-19
	8008750 2-4
	8229236 7-23
	8303891 4-9
	8405204 2-19
	8990147 8-4
	DL0113 2-3
	E000005 2-4
	E000009 2-4
	E000016 3-5, 4-6
	E000044 2-5, 9-1
	E000045 3-5, 4-6
	E000059 2-4, 9-1
	E000063 2-5
	E000072 2-4, 7-22
	E000083 7-21, 7-22
	E000084 2-4
	E000102 7-21
	E000103 7-21, 7-22
	E000108 7-22
	E000189 2-13, 9-1
	E000214 2-13, 9-1
	E000269 1-15, 3-4
	E000359 1-15, 9-1
	E000375 2-13
	E000376 1-5, 3-4, 9-1
	E000419 2-13, 4-9
	E000457 2-13, 9-1
	E000481 7-21
	E000482 7-21, 7-22
	E001206 2-13
	E001375 2-13
	E001376 2-13
	E007404 2-13
	E900025 4-9, 4-13, 9-1
	E900026 4-9
	E900028 4-9
	E900029 4-9
	E900030 4-9
	E900031 4-9
	E900032 2-4
	E900033 2-4
	E900034 2-4
	E900036 4-9
	E900041 4-9, 7-22
	E900042 4-9, 7-22
	E900043 7-22
	E900045 7-22
	E900048 2-4, 4-9
	E900049 4-9
	E900055 2-4, 7-22
	E900056 7-22, 9-1
	E900057 2-13
	E900059 2-13
	E900063 2-5, 2-13, 7-21
	E900066 7-20
	E900072 2-4
	H000013 2-15
	H000018 6-4, 6-12
	H000019 2-3, 9-1
	H000031 2-7
	H000032 2-7
	H000038 2-3
	H000039 2-3
	H000040 2-3
	H000048 2-3
	H000049 2-3
	H000051 2-3
	H000077 2-15
	H000116 2-7
	H000121 2-3, 2-7
	H000122 2-16, 6-4
	H000123 6-4, 6-12
	H000148 6-6, 6-14
	H000187 2-7
	H000188 2-7
	H000191 2-7
	H000206 2-7
	H000207 2-7
	H000219 1-7, 1-11
	H000220 2-19, 2-23
	H000241 2-15, 9-1
	H000273 6-4, 6-12
	H000280 5-3, 6-4, 6-12
	H000285 2-3, 2-9
	H000306 6-4, 6-12
	H000331 1-7
	H000351 6-4, 6-12
	H000352 2-7
	H000371 3-5, 4-10
	H000389 2-7
	H000390 2-7
	H000397 2-7
	H000412 2-3
	H000430 3-5, 4-4
	H000436 2-3, 2-11
	H000442 2-15, 2-16
	H000443 1-7, 1-9
	H000444 5-5
	H000514 2-7
	H000516 2-7
	H000524 6-4, 6-12
	H000532 5-5
	H000536 6-4, 6-12
	H000542 2-7
	H000558 1-15
	H000559 1-15
	H000580 2-7
	H000602 2-7
	H000609 2-7
	H000723 1-7
	H003085 5-5
	H003091 5-5
	H003108 5-5
	H003115 5-5
	H004083 2-20
	H004084 2-20
	H005224 2-20
	H005232 2-19
	H005234 2-19
	H005235 2-27
	H005236 2-19
	H005238 2-19
	H005242 2-19
	H005247 2-7
	H005248 2-7
	H005249 2-7
	H005250 2-7
	H005279 2-7
	H005529 6-4, 6-12
	H005559 2-5
	H900008 1-15, 5-7
	H900009 1-5, 5-3
	H900010 1-15, 5-7
	H900014 1-3, 5-11
	H900020 4-4, 5-9
	H900065 5-5
	H900066 2-19
	H900067 6-4, 6-12
	H900068 6-4, 6-12
	H900069 6-4, 6-12
	H900070 5-3, 6-4, 6-12
	H900071 2-16, 2-19, 2-20
	H900072 2-20
	H900073 2-15
	p 7-23
	S000009 4-9
	S000010 3-7
	S000056 2-27
	S000116 3-6
	S000117 3-6
	S000118 3-6
	S000123 3-5
	S000124 3-5
	S000141 1-3
	S000142 1-3, 1-5, 1-15, 3-4, 4-4
	S000145 4-5
	S000188 3-6
	S000191 3-5
	S000233 3-5
	S000234 3-5
	S000237 4-4
	S000242 3-7
	S001238 3-5
	S001240 3-5
	S001241 3-5
	S001443 2-4
	S001445 4-4
	S001491 3-5
	S001492 3-5
	S001496 3-6, 5-5
	S001497 3-6
	S001498 3-6
	S001499 3-7
	S001513 2-27
	S001557 1-5
	S001592 3-4
	S001595 3-6
	S001613 1-3
	S001614 1-3
	S001640 1-5, 1-15, 4-4
	S001676 2-27
	S003991 1-12
	S004000 1-7
	S004014 1-17
	S005049 4-4
	S005171 2-19
	S005172 2-19
	S007043 3-7
	S007120 3-5
	S007121 3-5
	S007122 3-5
	S007123 3-5
	S007124 3-5
	S200012 4-4
	S200015 4-5
	S200017 4-5
	S200027 4-5
	S200033 4-4
	S200075 3-5, 3-6
	S200078 3-5, 3-6
	S200081 3-5, 3-6
	S200090 3-5
	S200091 3-5
	S200092 3-5
	S200093 3-5
	S200094 3-4
	S200095 3-4
	S200100 3-4
	S200132 3-4
	S200238 4-5, 9-1
	S200252 1-3
	S200253 1-3
	S200265 2-5
	S200910 5-5
	S200911 1-3
	S201585 1-3
	S201586 1-3
	S201587 1-3
	S201588 1-3
	S201589 1-3
	S201591 1-5
	S201592 1-5
	S201593 1-5
	S201594 1-5
	S201595 1-5
	S201596 1-5
	S201597 1-5
	S201598 1-3
	S201599 1-15
	S201601 1-17
	S201602 2-19
	S201604 2-27
	S201605 2-27
	S201606 2-27
	S201608 2-27
	S201609 2-27
	S201610 2-19
	S201613 2-3
	S201614 2-19
	S201638 5-5
	S201639 5-5
	S201640 5-5
	S201641 5-5
	S201661 2-27
	S900002 1-15
	S900003 1-15
	S900021 1-15
	S900041 4-4
	S900042 4-4
	S900043 4-4
	S900044 4-4
	S900045 4-4
	S900046 4-4
	S900060 2-27
	S900078 2-27
	S900079 2-27
	S900085 1-3
	S900088 1-3
	S900089 2-3
	S900091 2-27
	S900092 2-27
	S900093 2-27
	S900102 1-15
	S900103 1-15
	S900111 3-4
	S900113 4-5
	S900117 4-5
	S900118 4-5
	S900120 3-7
	S900121 3-7
	S900122 3-7
	S900123 3-7
	S900124 3-7
	S900125 3-4
	S900126 3-4
	S900127 3-4
	S900128 3-5
	S900130 4-4
	S900186 1-5
	S900187 1-15
	S900189 1-5
	S900190 1-5
	S900191 1-5
	S900192 2-3
	S900209 1-5
	S900210 1-5
	S900211 1-5
	S900214 1-3
	S900223 3-5
	S900229 4-4
	S900231 1-5
	S900233 4-5
	S900234 4-5
	S900235 4-5
	S900240 3-5
	S900241 2-15
	S900242 3-5, 3-6
	S900243 3-5, 3-6
	S900244 3-5, 3-6
	S900245 3-5, 3-6
	S900246 3-5, 3-6
	S900247 3-5, 3-6
	S900248 3-6
	S900249 3-6
	S900250 3-6
	S900251 3-6
	S900252 3-6
	S900253 3-6
	S900254 3-6
	S900255 3-6
	S900256 3-6
	S900264 4-5
	S900267 4-5
	S900268 4-5
	S900269 4-4
	S900271 4-5
	S900274 4-5
	S900275 4-5
	S900276 4-4
	S900277 4-4
	S900278 4-4
	S900279 3-7
	S900280 3-7
	S900288 3-4
	S900289 4-4
	S900291 4-4
	S900293 4-4
	S900312 3-4
	S900322 1-3
	S900327 1-7
	S900328 1-7
	S900329 3-4
	S900330 3-4


